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Summary of Test Result

Conformance Test Specifications

2;%‘;2 Rcelfa"usstg' Description Result
1.1.2 15.203 Antenna Requirement Complied
3.1 15.407(a) |Emission Bandwidth Complied
3.2 15.407(a) |Maximum Conducted Output Power Complied
3.3 15.407(a) |Peak Power Spectral Density Complied
3.4 15.407(b) |Unwanted Emissions Complied
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1 General Description

1.1 Information
1.1.1 RF General Information
Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5250-5350 a, n (HT20), ac (VHT20) 5260-5320 52-64 [4]
5470-5725 5500-5700 100-140 [11]
straddle 5725 5720 144 [1]
5250-5350 n (HT40), ac (VHT40) 5270-5310 54-62 [2]
5470-5725 5510-5670 102-134 [5]
straddle 5725 5710 142 [1]
5250-5350 ac (VHT80) 5290 58 [1]
5470-5725 5530-5610 106-122 [2]
straddle 5725 5690 138 [1]
5250-5350 ac (VHT160) 5250 50 [1]
5470-5725 5570 114 [1]
Non-Beamforming - NSS1
Band ) Mode BWch (MHz) Nant
5.25-5.35GHz 802.11a 20 8TX
5.47-5.725GHz 802.11a 20 8TX
Straddle 5.725GHz 802.11a 20 8TX
5.25-5.35GHz 802.11ac VHT20 20 8TX
5.47-5.725GHz 802.11ac VHT20 20 8TX
Straddle 5.725GHz 802.11ac VHT20 20 8TX
5.25-5.35GHz 802.11ac VHT40 40 8TX
5.47-5.725GHz 802.11ac VHT40 40 8TX
Straddle 5.725GHz 802.11ac VHT40 40 8TX
5.25-5.35GHz 802.11ac VHT80 80 8TX
5.47-5.725GHz 802.11ac VHT80 80 8TX
Straddle 5.725GHz 802.11ac VHT80 80 8TX
5.25-5.35GHz 802.11ac VHT160 160 8TX
5.47-5.725GHz 802.11ac VHT160 160 8TX
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Non-Beamforming — NSS2

Band Mode BWch (MHz) Nant
5.25-5.35GHz 802.11ac VHT20 20 8TX
5.47-5.725GHz 802.11ac VHT20 20 8TX

Straddle 5.725GHz 802.11ac VHT20 20 8TX
5.25-5.35GHz 802.11ac VHT40 40 8TX
5.47-5.725GHz 802.11ac VHT40 40 8TX

Straddle 5.725GHz 802.11ac VHT40 40 8TX
5.25-5.35GHz 802.11ac VHT80 80 8TX
5.47-5.725GHz 802.11ac VHTS80 80 8TX

Straddle 5.725GHz 802.11ac VHT80 80 8TX
5.25-5.35GHz 802.11ac VHT160 160 8TX
5.47-5.725GHz 802.11ac VHT160 160 8TX

Beamforming - NSS1

Ban:i Mode BWch (MHz) Nant
5.25-5.35GHz 11a-BF 20 8TX
5.47-5.725GHz 11a-BF 20 8TX

Straddle 5.725GHz 11a-BF 20 8TX
5.25-5.35GHz VHT20-BF 20 8TX
5.47-5.725GHz VHT20-BF 20 8TX
Straddle 5.725GHz VHT20-BF 20 8TX
5.25-5.35GHz VHT40-BF 40 8TX
5.47-5.725GHz VHT40-BF 40 8TX
Straddle 5.725GHz VHT40-BF 40 8TX
5.25-5.35GHz VHT80-BF 80 8TX
5.47-5.725GHz VHT80-BF 80 8TX
Straddle 5.725GHz VHT80-BF 80 8TX
5.25-5.35GHz VHT160-BF 160 8TX
5.47-5.725GHz VHT160-BF 160 8TX
SPORTON INTERNATIONAL INC. Page No. 1 60f 28
TEL : 886-3-3273456 Report Version : Rev.01
FAX : 886-3-3270973 Issued Date 1 Aug. 21, 2017

FCC ID: G95CGM414X



FCC Test Report

Report No. : FR732723-01AN

Beamforming — NSS2

Band Mode BWch (MHz) Nant
5.25-5.35GHz VHT20-BF 20 8TX
5.47-5.725GHz VHT20-BF 20 8TX

Straddle 5.725GHz VHT20-BF 20 8TX
5.25-5.35GHz VHT40-BF 40 8TX
5.47-5.725GHz VHT40-BF 40 8TX

Straddle 5.725GHz VHT40-BF 40 8TX
5.25-5.35GHz VHT80-BF 80 8TX
5.47-5.725GHz VHT80-BF 80 8TX

Straddle 5.725GHz VHT80-BF 80 8TX
5.25-5.35GHz VHT160-BF 160 8TX
5.47-5.725GHz VHT160-BF 160 8TX

Note:

. 11a, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.

. VHT20, VHT40, VHT80,VHT160 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM,
256QAM, modulation.

. BWch is the nominal channel bandwidth.

1.1.2 Antenna Information
Antenna gain list for PSD and BF

M°d:; ?r:zgcsti')“a' 5200MHz(Band182) 5500MHz(Band3) 5700MHz(Band4)
8T1S 9.30 8.09 9.70
8725 6.60 5.90 6.70
Antenna gain list for Power
Mode/Directional 5200MHz(Band1&2) 5500MHz(Band3) 5700MHz(Band4)
gain(dBi)
182 3.20 264 250
586 3.40 245 3.20
384 1,50 263 250
788 3.50 2.82 3.40

Note:

. The Signals support CDD and correlated, and transmits simultaneously in multiple channels in single or
multiple frequency bands.

. If all antennas have the same gain, Ganr:
Directional gain = Gant+ 10 log(Nant/Nss) dBi, where Ngs = the number of independent spatial streams
of data and Gant is the antenna gain in dBi. (This formula can also be applied when antennas have
different gains if the highest antenna gain is substituted for Gant.)

. For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(NanT/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
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1.1.3 EUT Information

Identify EUT
SW/HwW N/A
Operational Condition
EUT Power Type From AC Adapter
Beamforming Function |[X] |With beamforming [] | Without beamforming
Weather Band X] | With 5600~5650MHz |[] | Without 5600~5650MHz

Type of EUT

X | Stand-alone
]

Combined (EUT where the radio part is fully integrated within another device)

Combined Equipment - Brand Name / Model No.:

[] |Plug-in radio (EUT intended for a variety of host systems)

Host System - Brand Name / Model No.:

[] |Other:
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1.1.4 Mode Test Duty Cycle

Non-Beamforming - NSS1

Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
802.11a 0.925 0.339 565.625u 3k
802.11ac VHT20 0.991 0.039 (DCSL%_%) (DCSL%_%)
802.11ac VHT40 0.979 0.092 2.422m 1k
802.11ac VHT80 0.96 0.177 1.142m 1k
802.11ac VHT160 0.929 0.32 595.313u 3k
Non-Beamforming — NSS2
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
802.11ac VHT20 0.972 0.123 2.516m 1k
802.11ac VHT40 0.956 0.195 1.236m 1k
802.11ac VHT80 0.923 0.348 596.875u 3k
802.11ac VHT160 0.881 0.55 321.25u 10k
Beamforming - NSS1
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
802.11ac VHT20-BF 0.986 0.061 (Dc:i ‘398) (DCSE(]J.QS)
802.11ac VHT40-BF 0.439 3.575 2.387m 1k
802.11ac VHT80-BF 0.927 0.329 1.141m 1k
802.11ac VHT160-BF 0.916 0.381 592.5u 3k
Beamforming - NSS2
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
802.11ac VHT20-BF 0.975 0.11 2.516m 1k
802.11ac VHT40-BF 0.959 0.182 1.236m 1k
802.11ac VHT80-BF 0.906 0.429 596.875u 3k
802.11ac VHT160-BF 0.845 0.731 321.25u 10k
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1.2

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:
. 47 CFR FCC Part 15

Testing Applied Standards

¢  ANSI C63.10-2013
. KDB 789033 D02 v01r04
. KDB 644545 D03 v01
. KDB 662911 D01 v02r01
¢ ANSIC63.4-2014
1.3 Testing Location Information
Testing Location
X |HWAYA |ADD No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
TEL 886-3-327-3456 ‘ FAX 886-3-327-0973
Test site Designation No. TW1190 with FCC.
] [JHUBEI ADD No.8, Ln. 724, Bo'ai St., Zhubei City, Hsinchu County, Taiwan (R.O0.C.)
TEL 886-3-656-9065 ‘ FAX 886-3-656-9085
Test site Designation No. TW0006 with FCC.
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THOB-HY Lisa 23.7°C 1 64.7% 31/May/2017
<Non-Beamforming>
RE Sonducted THO1-HY Ryan 22.1°C 1 65% 27/Jun/2017
eamforming>
Radiated 03CHO03-HY Ryan 23.5°C / 65% 28/Jun/2017

1.4

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Measurement Uncertainty

Test Iltems Uncertainty Remark

Conducted Emission (150kHz ~ 30MHz) 3.2dB Confidence levels of 95%
Radiated Emission (30MHz ~ 1,000MHZz) 3.6dB Confidence levels of 95%
Radiated Emission (1GHz ~ 18GHz) 2.6dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 29dB Confidence levels of 95%
Conducted Emission 1.3dB Confidence levels of 95%
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Test Configuration of EUT
21 Test Condition

RF Conducted Abbreviation Remark
TnomVnom Tnom 20°C
- Vnom 110V

2.2 Test Channel Mode

Test Software

Dos

Non-Beamforming — NSS1

Mode Power Setting
802.11a_(6Mbps)_8TX -
5260MHz 12,12
5300MHz 12,12
5320MHz 12,12
5500MHz 13,13
5580MHz 13,13
5700MHz 13,13
5720MHz Straddle 5.47-5.725GHz 14,14
5720MHz Straddle 5.725-5.85GHz 14,14
802.11ac VHT20_Nss1,(MCS0)_8TX -
5260MHz 12,12
5300MHz 12,12
5320MHz 12,12
5500MHz 13,13
5580MHz 13,13
5700MHz 13,13
5720MHz Straddle 5.47-5.725GHz 13,13
5720MHz Straddle 5.725-5.85GHz 13,13
802.11ac VHT40_Nss1,(MCS0)_8TX -
5270MHz 14,14
5310MHz 14,14
5510MHz 15,15
5550MHz 15,15
5670MHz 15,15
5710MHz Straddle 5.47-5.725GHz 15,15
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Mode Power Setting
5710MHz Straddle 5.725-5.85GHz 15,15
802.11ac VHT80_Nss1,(MCS0)_8TX -
5290MHz 15,15
5530MHz 15,15
5610MHz 15,15
5690MHz Straddle 5.47-5.725GHz 15,15
5690MHz Straddle 5.725-5.85GHz 15,15
802.11ac VHT160_Nss1,(MCS0)_8TX -
5250MHz 16,16
5250MHz 16,16
5570MHz 14,14
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Non-Beamforming_; — NSS2

Mode Power Setting
802.11ac VHT20_Nss2,(MCS0)_8TX -
5260MHz 15,15
5300MHz 15,15
5320MHz 15,15
5500MHz 15,15
5580MHz 15,15
5700MHz 16,16
5720MHz Straddle 5.47-5.725GHz 15,16
5720MHz Straddle 5.725-5.85GHz 15,16
802.11ac VHT40_Nss2,(MCS0)_8TX -
5270MHz 15,15
5310MHz 14,15
5510MHz 14,15
5550MHz 14,15
5670MHz 15,15
5710MHz Straddle 5.47-5.725GHz 15,15
5710MHz Straddle 5.725-5.85GHz 15,15
802.11ac VHT80_Nss2,(MCS0)_8TX -
5290MHz 15,15
5530MHz 15,15
5610MHz 15,16
5690MHz Straddle 5.47-5.725GHz 15,15
5690MHz Straddle 5.725-5.85GHz 15,15
802.11ac VHT160_Nss2,(MCS0)_8TX -
5250MHz 17,18
5250MHz 17,18
5570MHz 15,15
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Test Software putty , iperf
Beamforming — NSS1
Mode Power Setting
VHT20-BF _Nss1_8TX -
5260MHz 12,12
5300MHz 12,12
5320MHz 12,12
5500MHz 14,14
5580MHz 14,14
5700MHz 14,14
5720MHz Straddle 5.47-5.725GHz 14,14
5720MHz Straddle 5.725-5.85GHz 14,14
VHT40-BF _Nss1_8TX -
5270MHz 12,12
5310MHz 12,12
5510MHz 13,13
5550MHz 13,13
5670MHz 13,13
5710MHz Straddle 5.47-5.725GHz 10,10
5710MHz Straddle 5.725-5.85GHz 10,10
VHTB80-BF _Nss1_8TX -
5290MHz 12,12
5530MHz 13,13
5610MHz 13,13
5690MHz Straddle 5.47-5.725GHz 13,13
5690MHz Straddle 5.725-5.85GHz 13,13
VHT160-BF _Nss1_8TX -
5250MHz 14,14
5250MHz 14,14
5570MHz 14,14
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Beamforming — NSS2

Mode Power Setting
VHT20-BF _Nss2_8TX -
5260MHz 15,15
5300MHz 15,15
5320MHz 15,15
5500MHz 16,16
5580MHz 16,16
5700MHz 16,16
5720MHz Straddle 5.47-5.725GHz 16,16
5720MHz Straddle 5.725-5.85GHz 16,16
VHT40-BF _Nss2_8TX -
5270MHz 15,15
5310MHz 15,15
5510MHz 15,15
5550MHz 15,15
5670MHz 15,15
5710MHz Straddle 5.47-5.725GHz 16,16
5710MHz Straddle 5.725-5.85GHz 16,16
VHT80-BF _Nss2_8TX -
5290MHz 15,15
5530MHz 16,16
5610MHz 16,16
5690MHz Straddle 5.47-5.725GHz 16,16
5690MHz Straddle 5.725-5.85GHz 16,16
VHT160-BF _Nss2_8TX -
5250MHz 18,18
5250MHz 18,18
5570MHz 16,16
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2.3 The Worst C

ase Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item

Emission Bandwidth

Maximum Conducted Output Power
Peak Power Spectral Density
Frequency Stability

Test Condition

Conducted measurement at transmit chains

The Worst Case Mode for Following Conformance Tests

Tests Item

Emissions in Restricted Frequency Bands

Test Condition

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should
be performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz | Normal Link
1 Adapter mode
X Plane Y Plane Z Plane
Orthogonal Planes of
EUT

Worst Planes of EUT \%
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24 Accessories
Accessories
Power Cable ‘Power Cord ‘ 1.5 meter, non-shielded cable In/Out door indoor
Note: Regarding to more detail and other information, please refer to user manual.
2.5 Support Equipment
Support Equipment - RF Conducted-Non-Beamforming
No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E6400 Doc
Adapter for NB DELL HA65NM130 Doc
Support Equipment - RF Conducted-Beamforming
No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E5410 Doc
2 Adapter for NB DELL HAB5NM130 Doc
3 Notebook DELL E5410 Doc
4 Adapter for NB DELL HAB65NM130 Doc
5 Client - - Doc
Note.Support equipment No.5 was provided by customer.
Support Equipment — Radiated Emission
No. Equipment Brand Name Model Name FCCID
1 Client - - Doc
2 Notebook DELL E5530 Doc
3 Adapter for NB DELL L90PM111 Doc
Note.Support equipment No.1 was provided by customer.
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2.6

Test Setup Diagram

Test Setup Diagram - Radiated Test — Non-Beamforming

AC Mains

Turn Table

-]

Item Connection | Shielded| Length(m) Remark
1 AC power line No 1.7m -
2 RJ45 cable No 10.0m -

Test Setup Diagram - Radiated Test -Beamforming

AC Mains

&

Tum Table

Client  f—

4

AC Mains

Item Connection |Shielded| Length(m) Remark
1 AC power line No 1.7m -
2 RJ45 cable No 10.0m -
3 RJ45 cable No 1.5m -
4 AC power line No 1.7m -
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3 Transmitter Test Result
3.1  Emission Bandwidth
3.1.1 Emission Bandwidth Limit

Emission Bandwidth Limit

UNII Devices

[] Forthe 5.15-5.25 GHz band, N/A

For the 5.25-5.35 GHz band, the maximum conducted output power shall not exceed the lesser of 250
mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

X
X] For the 5.47-5.725 GHz band, the maximum conducted output power shall not exceed the lesser of 250
[]

For the 5.725-5.85 GHz band, 6 dB emission bandwidth = 500kHz.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

=  For the emission bandwidth shall be measured using one of the options below:

X Refer as KDB 789033, clause C for EBW and clause D for OBW measurement.

[] Referas ANSI C63.10, clause 6.9.3 for occupied bandwidth testing.

[] Referas IC RSS-Gen, clause 6.6 for bandwidth testing.

3.1.4 Test Setup

Emission Bandwidth

=

Spectrum
Analyzer

3.1.5 Test Result of Emission Bandwidth

Refer as Appendix A
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3.2 Maximum Conducted Output Power

3.21 Maximum Conducted Output Power Limit

Maximum Conducted Output Power Limit

UNII Devices

] For the 5.15-5.25 GHz band:

=  Qutdoor AP: the maximum conducted output power (Po) shall not exceed the lesser of 1 W. If G1x
> 6 dBi, then Po, = 30 — (G1x — 6). e.i.r.p. at any elevation angle above 30 degrees < 125mW
[21dBm]

= |ndoor AP: the maximum conducted output power (Po) shall not exceed the lesser of 1 W. If Gy >
6 dBi, then Poy = 30 — (G1x — 6)

= Point-to-point AP: the maximum conducted output power (Po) shall not exceed the lesser of 1 W
If Grx > 23 dBi, then Poy = 30 — (Grx — 23).

= Mobile or Portable Client: the maximum conducted output power (Po.) shall not exceed the lesser
of 250 mW. If G1x > 6 dBi, then Po = 24 — (G1x — 6).

X For the 5.25-5.35 GHz band, the maximum conducted output power (Po.) shall not exceed the lesser of
250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Grx > 6 dBi, then
Pou = 24 — (G1x - 6).

X For the 5.47-5.725 GHz band, the maximum conducted output power (Po.) shall not exceed the lesser
of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If G > 6 dBi, then
POut =24 — (GTX - 6)

[] Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Po,) shall not exceed
the lesser of 1 W. If Grx > 6 dBi, then Pg, = 30 — (G1x — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Po,) shall not exceed the
lesser of 1 W.

Pout = maximum conducted output power in dBm,
G1x = the maximum transmitting antenna directional gain in dBi.
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3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

= Maximum Conducted Output Power

Duty cycle = 98%

[ ] Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

Duty cycle < 98%

[l Referas KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

Wideband RF power meter and average over on/off periods with duty factor

XI Refer as KDB 789033, clause E Method PM (using an RF average power meter).

= For conducted measurement.

= [f the EUT supports multiple transmit chains using options given below:
Refer as KDB 662911, In-band power measurements. Using the measure-and-sum approach,
measured all transmit ports individually. Sum the power (in linear power units e.g., mW) of all ports
for each individual sample and save them.

* |f multiple transmit chains, EIRP calculation could be following as methods:
Ptotal = P1 + F>2 ..ot F>n
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPtotal = Ptotal +DG

3.24 Test Setup

RF Output Power (Power Meter)

3.2.5 Test Result of Maximum Conducted Output Power
Refer as Appendix B
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3.3 Peak Power Spectral Density
3.3.1 Peak Power Spectral Density Limit

Peak Power Spectral Density Limit

UNII Devices

] For the 5.15-5.25 GHz band:

= Qutdoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GTX > 6 dBi, then POut =17 - (GTX - 6)

= |Indoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GTX > 6 dBi, then POut =17 - (GTX - 6)

* Point-to-point AP: the peak power spectral density (PPSD) shall not exceed the lesser of
17dBm/MHz. If G1x > 23 dBi, then Poy = 17 — (G1x — 23).

= Mobile or Portable Client: the peak power spectral density (PPSD) < 11 dBm/MHz. If G1x > 6 dBi,
then PPSD= 11 — (G1x — 6)..

X For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (G1x — 6).

X For the 5.47-5.725 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (G1x — 6).

] For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Grx > 6 dBi, then PPSD= 30 — (Grx — 6).

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

PPSD = peak power spectral density that he same method as used to determine the conducted output
power shall be used to determine the power spectral density. And power spectral density in dBm/MHz
G1x = the maximum transmitting antenna directional gain in dBi.

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.3.3 Test Procedures

Test Method

= Peak power spectral density procedures that the same method as used to determine the conducted
output power shall be used to determine the peak power spectral density and use the peak search
function on the spectrum analyzer to find the peak of the spectrum. For the peak power spectral density
shall be measured using below options:

X Refer as KDB 789033, F)5) power spectral density can be measured using resolution bandwidths
<1 MHz provided that the results are integrated over 1 MHz bandwidth

Duty cycle = 98%

XI Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

Duty cycle < 98%

XI Refer as KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

* For conducted measurement.

= [f the EUT supports multiple transmit chains using options given below:

X Measure and sum the spectra across the outputs. Refer as KDB 662911, In-band power
spectral density (PSD). Sample all transmit ports simultaneously using a spectrum analyzer
for each transmit port. Where the trace bin-by-bin of each transmit port summing can be
performed. (i.e., in the first spectral bin of output 1 is summed with that in the first spectral bin
of output 2 and that from the first spectral bin of output 3, and so on up to the NTX output to
obtain the value for the first frequency bin of the summed spectrum.). Add up the amplitude
(power) values for the different transmit chains and use this as the new data trace.

* | If multiple transmit chains, EIRP PPSD calculation could be following as methods:
PPSDya = PPSD4 + PPSD; +... + PPSD,

(calculated in linear unit [mW] and transfer to log unit [dBm])

EIRPtotaI = PPSDtOtaI + DG

3.3.4 Test Setup

RF Output Power (Spectrum Analyzer)

[

Spectrum
Analyzrer

RF Output Power (Power Meter)

3.3.5 Test Result of Peak Power Spectral Density
Refer as Appendix C
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3.4
3.41

Unwanted Emissions

Transmitter Radiated Unwanted Emissions Limit

Unwanted emissions below 1 GHz and restricted band emissions above 1GHz limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Un-restricted band emissions above 1GHz Limit

Operating Band Limit

5.15-5.25 GHz e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.25-5.35 GHz e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

547 -5.725 GHz e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.725-5.85 GHz 5.650-5700 GHz: e.i.r.p. -27 ~ 10 dBm [68.2 ~ 105.2 dBuV/m@3m]
5.700-5720 GHz: e.i.r.p. 10 ~ 15.6 dBm [105.2 ~ 110.8 dBuV/m@3m]
5.720-5725 GHz: e.i.r.p. 15.6 ~ 27 dBm [110.8 ~ 122.2 dBuV/m@3m]
5.850-5.855 GHz: e.i.r.p. 27 ~ 15.6 dBm [122.2 ~ 110.8 dBuV/m@3m]
5.855-5.875 GHz: e.i.r.p. 15.6 ~ 10 dBm [110.8 ~ 105.2 dBuV/m@3m]
5.875-5.925 GHz: e.i.r.p. 10 ~ -27 dBm [105.2 ~ 68.2dBuV/m@3m]

Other un-restricted band: e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

Note 1: Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall
be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of
linear distance for field-strength measurements, inverse of linear distance-squared for power-density

measurements).
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3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

= Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. Measurements shall not be performed at a distance greater than 30 m for frequencies
above 30 MHz, unless it can be further demonstrated that measurements at a distance of 30 m or less
are impractical. When performing measurements at a distance other than that specified, the results shall
be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

* The average emission levels shall be measured in [duty cycle = 98 or duty factor].

* For the transmitter unwanted emissions shall be measured using following options below:

= Refer as KDB 789033, clause G)2) for unwanted emissions into non-restricted bands.

= Refer as KDB 789033, clause G)1) for unwanted emissions into restricted bands.

XI Refer as KDB 789033, G)6) Method VB (ANSI C63.10, clause 4.1.4.2.3), Reduced VBW.

X Refer as KDB 789033, clause G)5) (ANSI C63.10, clause 4.1.4.2.2), measurement procedure
peak limit.

= For radiated measurement.

= Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

= Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

= Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1GHz.

* The any unwanted emissions level shall not exceed the fundamental emission level.

= All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value
has no need to be reported.
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3.44 Test Setup

Above 1GHz

3.4.5 Test Result of Transmitter Unwanted Emissions
Refer as Appendix D
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4

Instrument for Conducted Test <Non-Beamforming>

Test Equipment and Calibration Data

Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due
Date Date
Spectrum R&S FSV 40 101013 10Hz~40GHz 30/Dec/2016 | 29/Dec/2017
Analyzer
Power Sensor Anritsu MA2411B 1027452 300MHz ~ 40GHz | 24/Feb/2017 23/Feb/2018
Power Meter Anritsu ML2495A 1124009 300MHz ~ 40GHz | 24/Feb/2017 23/Feb/2018
GSiQ”a' R&S SMR40 100116 10MHz ~ 40GHz 21/Jul/i2016 20/Jul/2017
enerator
Temp. and
Humidity GiantForce | STH22540-CP- [vant611.005| 40~ 100¢C 21/Novi2016 | 20/Nov/2018
Chamber
RF Cable-0.2m | HUBER+SUHNER | SUCOFLEX_104 MYB77/3 30MHz ~ 26.5GHz | 02/0Oct/2016 01/0ct/2017
RF Cable-0.2m | HUBER+SUHNER | SUCOFLEX_104 MY678/3 30MHz ~ 26.5GHz | 02/0ct/2016 01/0ct/2017
RF Cable-0.5m | HUBER+SUHNER | SUCOFLEX_104 | MY10717/4 | 30MHz ~26.5GHz | 02/0Oct/2016 01/0ct/2017
RF Cable-0.5m | HUBER+SUHNER | SUCOFLEX_104 | MY22998/4 | 30MHz ~26.5GHz | 02/0Oct/2016 01/0ct/2017
RF Cable-0.5m | HUBER+SUHNER | SUCOFLEX_104 | MY23000/4 | 30MHz ~ 26.5GHz | 02/0Oct/2016 01/0ct/2017
Instrument for Conducted Test <Beamforming>
Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due
Date Date
Spectrum R&S FSV 40 101013 9kHz~40GHz 30/Dec/2016 | 29/Dec/2017
Analyzer
Power Sensor Anritsu MA2411B 0917017 300MHz ~ 40GHz 10/Feb/2017 23/Feb/2018
Power Meter Anritsu ML2495A 0949003 300MHz ~ 40GHz | 10/Feb/2017 23/Feb/2018
Signal R&S SMR40 100116 10MHz ~ 40GHz 21/Jul/2016 20/Jul/2017
Generator
RF Cable-0.2m | HUBER+SUHNER | SUCOFLEX_104 | MY10710/4 | 30MHz ~26.5GHz | 02/0Oct/2016 20/Nov/2018
RF Cable-0.2m | HUBER+SUHNER | SUCOFLEX_104 | MY10709/4 | 30MHz ~26.5GHz | 02/0Oct/2016 01/0ct/2017
RF Cable-0.5m | HUBER+SUHNER | SUCOFLEX_104 | MY10713/4 | 30MHz ~26.5GHz | 02/Oct/2016 01/0ct/2017
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Instrument for Radiated Test

Instrument Manufacturer Model No. Serial No. Spec. Calibration Calibration Due
Date Date
3m Semi
Anechoic | SIDT FRANKONIA SAC-3M 03CHO3-HY | 30MHz~1GHz | 28/Novi2016 | 27/Nov/2017
Chamber
3m Semi
Anechoic | SIDT FRANKONIA SAC-3M 03CHO3-HY | 1GHz~18GHz | 16/Deci2016 | 15/Dec/2017
Chamber
Amplifier KEYSIGHT 83017A MY53270197 | 1GHz ~26.5GHz | 29/Aug/2016 | 28/Aug/2017
Spectrum R&S FSV40 101515 9kHz ~40GHz | 28/Nov/2016 | 27/Novi2017
Horn Antenna | SCHWARZBECK | BBHA 9120D BBH1A5§120D 1GHz ~18GHz | 25/Apr/2017 | 24/Apri2018
Horn Antenna | SCHWARZBECK | BBHA 9170 955?0'22‘1 18GHz ~ 40GHz | 06/Feb/2017 | 05/Feb/2018
Amplifier EMC&PE EMCIQ%S;'_ SGB&P 980192 18GHz ~40GHz | 24/Augi2016 | 23/Aug/2017
RF-Cable-high SUHNER SUHNER CB222 1GHz ~40GHz | 28/0ct/2016 | 27/0ct/2017
Receiver R&S ESU-26 100422/026 | 20Hz~26.5GHz | 21/Sep/2016 | 20/Sep/2017
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EBW Result -Non-Beamforming NSS1 Appendix A.1
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(H2) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_8TX - - -
5.25-5.35GHz 23.6M 16.642M 16M6D1D 22.3M 16.517M
5.47-5.725GHz 23.65M 16.642M 16M6D1D 15.975M 13.283M
5.725-5.85GHz 3.12M 3.938M 3M94D1D 3.06M 3.858M
802.11ac VHT20_Nss1,(MCS0)_8TX - - -
5.25-5.35GHz 24.575M 17.841M 17M8D1D 23.975M 17.716M
5.47-5.725GHz 24.575M 17.866M 17M9D1D 16.545M 13.928M
5.725-5.85GHz 3.8M 4.358M 4M36D1D 3.72M 4.218M
802.11ac VHT40_Nss1,(MCS0)_8TX - - -
5.25-5.35GHz 42.85M 36.332M 36M3D1D 42.25M 36.182M
5.47-5.725GHz 42.9M 36.332M 36M3D1D 36.26M 33.023M
5.725-5.85GHz 3.18M 3.738M 3M74D1D 3.08M 3.638M
802.11ac VHT80_Nss1,(MCS0)_8TX - - -
5.25-5.35GHz 87.6M 75.762M 75M8D1D 85.6M 75.462M
5.47-5.725GHz 87.1M 75.762M 75M8D1D 77.625M 72.264M
5.725-5.85GHz 3.14M 4.738M 4M74D1D 3.06M 4.398M
802.11ac VHT160_Nss1,(MCS0)_8TX - - -
5.15-5.25GHz 81.68M 76.522M 76M5D1D 80.56M 75.242M
5.25-5.35GHz 81.52M 75.722M 75M7D1D 80.72M 75.402M
5.47-5.725GHz 163.4M 153.123M 153MD1D 162.4M 151.724M
Max-N dB = Maximum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Min-OBW = Minimum 99% occupied bandwidth;
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EBW Result -Non-Beamforming NSS1 Appendix A.1
Result
Mode Result Limit Port 1-N Port | Port2-N Port | Port3-N Port | Port4-N Port | Port5-N Port |Port6-N| Port |Port7-N| Port |Port8-N Port
d8 |1O0BW| dB |2-0BW| dB |3OBW| dB |40BW| dB |50BW| dB |6OBW | dB | 7-0BW | dB | 8-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz2) (Hz2) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11a_(6Mbps)_8TX - - - - - - -
5260MHz Pass Inf 229M | 16.642M | 23.25M | 16.592M | 22.85M | 16.617M | 23.125M | 16.542M | 22.425M | 16.542M | 236M | 16.567M | 23.15M | 16.542M | 2345M | 16.592M
5300MHz Pass Inf | 22.775M | 16.617M | 23.175M | 16.542M | 22.75M | 16.617M | 23.25M | 16.592M | 22.3M | 16.542M | 23.575M | 16.592M | 23.25M | 16.592M | 23.55M | 16.617M
5320MHz Pass Inf | 23.025M | 16.517M | 23.125M | 16.542M | 22.575M | 16.617M | 23.175M | 16.617M | 22.4M | 16.542M | 23.55M | 16.567M | 23.375M | 16.542M | 23.525M | 16.617M
5500MHz Pass Inf | 22.875M | 16.567M | 23.325M | 16.617M | 22.35M | 16.567M | 22.85M | 16.542M | 22.2M | 16.567M | 23.65M | 16.592M | 23.225M | 16.567M | 23.275M | 16.592M
5580MHz Pass Inf | 22.725M | 16.642M | 23.225M | 16.567M | 22.475M | 16.567M | 23.025M | 16.567M | 22.225M | 16.592M | 23.35M | 16.542M | 22.875M | 16.567M | 23.425M | 16.542M
5700MHz Pass Inf 227M | 16567M | 23.35M | 16.542M | 22.525M | 16.592M | 23.15M | 16.542M | 22.225M | 16.542M | 23.025M | 16.567M | 22.7M | 16.517M | 2345M | 16.592M
5720MHz Straddle 5.47-5.725GHz Pass Inf | 16.26M | 13.328M | 16.605M | 13.403M | 15.975M | 13.403M | 16.29M | 13.343M | 16.02M | 13.328M | 16.32M | 13.403M | 16.005M | 13.283M | 16.44M | 13.388M
5720MHz Straddle 5.725-5.85GHz Pass | 500k | 3.12M | 3918M | 31M | 3858M | 3.4M | 3938M | 34M | 3.898M | 3.1M | 3.858M | 3.1M | 3.918M | 306M | 3.918M | 3.4M | 3.918M
802.11ac VHT20_Nss1,(MCS0)_8TX - - - - - - -
5260MHz Pass Inf | 24.375M | 17.816M | 24.45M | 17.766M | 244M | 17.766M | 24.325M | 17.791M | 23.975M | 17.766M | 24.325M | 17.741M | 24.175M | 17.766M | 24.4M | 17.766M
5300MHz Pass Inf | 24.175M | 17.741M | 24.425M | 17.766M | 24.35M | 17.791M | 24.325M | 17.716M | 24.35M | 17.766M | 24.325M | 17.791M | 24.25M | 17.841M | 24.575M | 17.791M
5320MHz Pass Inf 244M | 17.741M | 24.275M | 17.766M | 24.35M | 17.791M | 24.375M | 17.741M | 23.975M | 17.791M | 24.5M | 17.716M | 24.325M | 17.766M | 24.5M | 17.766M
5500MHz Pass Inf | 24.45M | 17.741M | 245M | 17.741M | 24.375M | 17.766M | 24.3M | 17.791M | 24.275M | 17.716M | 24.375M | 17.766M | 24.275M | 17.841M | 24.35M | 17.766M
5580MHz Pass Inf | 24.125M | 17.766M | 24.275M | 17.816M | 24.425M | 17.791M | 24.3M | 17.766M | 24.575M | 17.766M | 24.55M | 17.741M | 24.275M | 17.866M | 23.875M | 17.791M
5700MHz Pass Inf 24AM | 17.816M | 242M | 17.841M | 244M | 17.741M | 24.075M | 17.741M | 24.075M | 17.766M | 24.15M | 17.791M | 24.05M | 17.816M | 24.3M | 17.841M
5720MHz Straddle 5.47-5.725GHz Pass Inf | 16.71M | 13.943M | 16.575M | 13.988M | 16.605M | 13.958M | 16.545M | 13.943M | 16.56M | 13.943M | 16.74M | 13.928M | 16.56M | 13.958M | 16.59M | 13.988M
5720MHz Straddle 5.725-5.85GHz Pass | 500k | 3.74M | 4.258M | 3.8M | 4278M | 3.72M | 4.258M | 3.74M | 4.338M | 3.78M | 4.358M | 3.74M | 4.358M | 3.72M | 4.278M | 3.72M | 4.218M
802.11ac VHT40_Nss1,(MCS0)_8TX - - - - - - -
5270MHz Pass Inf | 42.45M | 36.282M | 424M |36.232M | 42.3M | 36.282M | 42.7M | 36.282M | 42.45M | 36.282M | 42.6M | 36.232M | 42.45M | 36.182M | 42.3M | 36.282M
5310MHz Pass Inf 426M | 36.282M | 42.45M | 36.232M | 42.5M | 36.232M | 42.45M | 36.332M | 42.85M | 36.282M | 42.65M | 36.232M | 42.25M | 36.232M | 42.55M | 36.182M
5510MHz Pass Inf | 42.55M | 36.232M | 4255M | 36.132M | 42.45M | 36.182M | 42.65M | 36.332M | 42.8M | 36.282M | 42.85M |36.232M | 42.15M | 36.132M | 42.55M | 36.232M
5550MHz Pass Inf 424M | 36.282M | 424M | 36.282M | 4255M | 36.182M | 42.7M | 36.232M | 4265M | 36.282M | 42.6M | 36.282M | 4245M | 36.182M | 425M | 36.232M
5670MHz Pass Inf | 42.55M | 36.182M | 42.35M | 36.182M | 42.4M | 36.182M | 42.9M |36.332M | 42.65M | 36.232M | 42.75M | 36.182M | 423M | 36.182M | 42.55M | 36.132M
5710MHz Straddle 5.47-5.725GHz Pass Inf | 36.435M | 33.093M | 36.295M | 33.058M | 36.4M | 33.023M | 36.435M | 33.093M | 36.4M | 33.058M | 36.435M | 33.023M | 36.33M | 33.058M | 36.26M | 33.058M
5710MHz Straddle 5.725-5.85GHz Pass | 500k | 3.4M | 3.718M | 3.08M | 3.638M | 3.4M | 3.738M | 3.1M | 3.638M | 3.18M | 3.678M | 3.4M | 3658M | 3.1M | 3.698M | 3.14M | 3.638M
802.11ac VHT80_Nss1,(MCS0)_8TX - - - - - - -
5200MHz Pass Inf 87.6M | 75562M | 86M | 75462M | 85.6M | 75662M | 87.4M |75662M | 87.1M | 75562M | 87.4M | 75.762M | 86.4M | 75.562M | 86.6M | 75.562M
5530MHz Pass Inf 86.9M | 75562M | 86.1M | 75562M | 85.6M |75.362M | 87M | 75462M | 87M | 75.462M | 87.1M | 75662M | 86M | 75.662M | 86.3M | 75.762M
5610MHz Pass Inf 86.7M | 75.562M | 86.1M | 75.662M | 85.3M | 75462M | 86.7M |75.762M | 86.8M |75.362M | 87.1M | 75562M | 85.9M | 75462M | 86.4M | 75.562M
5690MHz Straddle 5.47-5.725GHz Pass Inf | 78.075M | 72.564M | 77.775M | 72.414M | 77.7M | 72.330M | 77.925M | 72.489M | 77.625M | 72.480M | 77.775M | 72.489M | 78.225M | 72.339M | 78M | 72.264M
5690MHz Straddle 5.725-5.85GHz Pass | 500k | 3.12M | 4578M | 3.1M | 4398M | 3.14M | 4.498M | 3.06M | 4.458M | 3.12M | 4.418M | 3.12M | 4.738M | 3.06M | 4.558M | 3.08M | 4.458M
802.11ac VHT160_Nss1,(MCS0)_8TX - - - - - - -
5250MHz Pass Inf 81.2M | 75562M | 81.28M | 75.242M | 81.68M | 75.562M | 80.64M | 75.322M | 80.56M | 75.482M | 80.88M | 75.402M | 81.04M | 76.522M | 81.12M | 75.402M
5250MHz Pass Inf | 81.52M | 75.642M | 81.36M | 75.402M | 81.12M | 75.562M | 81.36M | 75.642M | 81.44M | 75.722M | 81.44M | 75.402M | 80.72M | 75.722M | 81.12M | 75.482M
5570MHz Pass | Inf | 1626M | 192324 | qeam | 191924 1 qep g | 151924 | ygpgy | 192724 | ygagy | 1923241 qgay | 193123 | gy | 192124 | ygo gy | 191724
M M M M M M M M
Port X-N dB = Port X 6dB down bandwidth for UNII-3 band / 26dB down bandwidth for other band; Port X-OBW = Port X 99% occupied bandwidth;
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EBW Result -Non-Beamforming NSS1

Appendix A.1

802.11a_(6Mbps)_8TX

EBW

802.11a_(6Mbps)_8TX

EBW

5260MHz 5580MHz
Ch Freq 3 Ch Freq 5- ChFreq 37 Ch Freq
5.26GHz 0 5.26GHz 0~ 5.58GHz 0- 5.58GHz
Span 5-| Span 7 Span 5-| Span
50MHz 10 50MHz =H 50MHz -10- SOMHz
RBW 154 RBW ii RBW 15- RBW
300kHz d 200kHz o 300kHz . 200kHz
VBW VBW VBW VBW
-25-] -30- -25-]
1MHz 1MHz | 1MHz 1MHz
Sweep Time =19 Sweep Time i:_ Sweep Time =15 Sweep Time
100ms -35 100ms e 100ms -35-] 100ms
Detector Type -40-| Detector Type - Detector Type -40- Detector Type
Peak -45-] Sample _55-] Peak 45 Sample
= 504, I I I — 60-, ! I I |— = 504, ! I I |— 0-, I ! ! —
Portl [/ 52356 5.246 525G 5266 5276 5286 5.285G 52356 5.24G 5256 5266 527G 5286 5.2856 pPortl [~ 55556 5.566 551G 5586 559G 556 56056 55556 5.566 5576 5586 5596 566 56056
Port2 [~ | Port2 [~ | ¢
Port3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Port3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
pos [ || [2M 524856 527146 16642M  5.251604G | 5.268246G | Inf 1 bors [ || [27BM 556856 SIS 16GIM  SSIGNG 538216 Inf 1
2325M 52480756 52713256 16502M  5.251579G | 5.268171G | Inf 2 23225M  5568125G  559135G  16.567M  5.571629G  5.588196G | Inf 2
Ports [~ | | ogsM sse7SG6 5271356 166U7M 5516046 | 52682216 | Inf 3 Ports [~ || oumsm 566 5501275G  16567M 571656 55882216 | Inf 3
Port6 [/ || [23125M 52484256 5271556 16542M  5.251654G  5268196G  Inf 4 Port6 [ || |23025M  5568325G 5501356 16567M 55716046 5.588171G  Inf 4
Port7 [ || [2242M 524876 52711356 1654IM  5251679G | 5268221G  Inf 5 Port7 [/ || |2222M 55686256 5591056 16592M  55TI629G 55882216 Inf 5
= 236M 52480256 52716256 16567TM  5.251604G | 5.268171G  Inf 6 ports [ 2335M  556815G 558156 16.542M 5571654 5.588196G | Inf 6
¢ 2315M 52484256 5271575G  16542M  5.251654G | 5.268196G  Inf 7 22875M  5568625G 550156  16.56/M  5571654G  5.588221G | Inf 7
2345M 52483756 5271825G  16502M  5.251629G | 5.268221G  Inf 8 23425M  5568375G  55018G  16.542M  5571679G  5.588221G | Inf 8
802.11a_(6Mbps)_8TX EBW 802.11a_(6Mbps)_8TX EBW
5300MHz 5700MHz
Ch Freq Ch Freq 3" ChFreq 37 Ch Freq 3"
536Hz 53GHz 0- 5.7GHz 0- 57GHz 0 f
Span Span =7 Span -5-| Span =7
50MHz 50MHz < 50MHz 10| SOMHz <A
REW REW < REW 45+ REWY <
-20- -20- i
300kHz 200kHz 25 300kHz - 200kHz 5 i
VBW VEW VBW VBW 1
30| 25-] -30-| H
1MHz 1MHz e 1MHz - 1MHz e |
Sweep Time Sweep Time e Sweep Time : Sweep Time e H
100ms 100ms 5 100ms -33- 100ms ol i
Detector Type Detecter Type 50+ Detector Type -40-| Detecter Type _s0-| i
Peak Sample 55 Peak 45+ Sample 55 i
- S0+, I I I i 0., } I I — E 0., } I I — 0., = ! ; —
Portl [~/ 5.275G 5.286 529G 536 5316 5326 5325G 52756 5.28G 5296 536 531G 5326 53256 Portl [~/ 5.675G 5686 5696 576 571G 5726 5.7256 56756 563G 5596 576 5716 5726 57256
Port2 [~/ | - Port2 [~ |-
Por3 [/ || [26dB(He) | FI-26dB(He] Fhe26dB(He) OBW(Hz) | FI-OBW(He) Fn-OBW(He) LimitiHe) | Port Port3 [/ || |260BlHe) | FI-26da(He) | Fhe6dB(He) OBW(HZ) | FI-OBW(He) Fh-OBW(He] LimitiHe) | Port
Pota [/ || [277M 5256 [ 531356 166UM | SBI6NG | 5308466 |Inf 1 Pots [ |[ [27M 568856 | 571126 16567M 56016296  5.708196G | Inf 1
23175M 528816 53112756 16542M  5.291654G  5308196G  Inf 2 2335M  588795G 571136 16542M 56916296 SJ08L71G | Inf 2
Ports || oagsm somessG 53136 166U7M 591696 | 53082666 | Inf 3 Ports [~/ || 1 o05osm s6eTsG | ST11215G  16592M 55916546 | 57082066 | Inf 3
Port6 [ || [2325M 52883256 53115756  16502M  5.91604G  530819G  Inf 4 Port6 [ || |2315M 5688256 571146 16542M 56916296  5.708171G  Inf 4
pot7 [ || [23m 52887756 53110756 16542M  5.291679G | 5308221G  Inf 5 Port7 [/ || |2222M 558856 STLOTSG  16542M  5601679G  5708221G  Inf 5
ports [ 23575  52881G  5311675G  16502M  5.291604G  5308196G  Inf [ ports | 23025M  5688375G  5J114G  16567M  5601604G  SJ08L71G | Inf 6
2325M 5288356 531166 16502M 52916296  5308221G  Inf 7 27M 5688575G | 5J11275G  16517M  5.691679G  5.708196G  Inf 7
23.55M 5.28835G 531196 16.617TM 5.291604G  5308221G  Inf 8 23.45M 5.68836 5.71175G 16.592M 5.691604G  5.708196G  Inf 8
802.11a_(6Mbps)_8TX EBW 802.11a_(6Mbps)_8TX EBW
5320MHz 5720MHz Straddle 5.47-5.725GHz
[1ch Freg [ [hFreq [ 5 (ChFreq [ 5 [ChEreq [
532GHz 04 532GHz 07 5.71GHz 0- 5.71GHz
Span 5| Span =7 Span 5- Span
50MHz -10-] 50MHz 107 30MHz -10- 30MHz
REW 5] REW ;:: RBW 15| RBW
300kHz 20 200kHz 25| 200kHz 20+ 200kHz
VBW VBW VBW VBW
TMHz > 1MHz jg_ TMHz 27 1MHz
e 30+ Tz :40: Tz e 30 T
100ms “33-] 100ms 454 100ms -33- 100ms
Detector Type -40-| Detector Type 50+ Detector Type -40-| Detector Type
Peak -45-] Sample 55+ 1 Peak 45 Sample
@ '507\ I I I I 1 I | I 1 I T 1 1 @ '507\ 1 1 I I I 1 '607| I I 1 I 1 1
Portl [/ 52956 536G 5316 5326 5336 534G 53456 52956 53G 5316 532G 533G 534G 53456 Partl [~ 56956 57G 57056 571G 57156 572G 57256 56956 57G 57056 571G 571G 572G 5725G
Pot2 [~ | Port2 [~ | ¢
Por3 [/ || |269B(Hz) | FR26dB(Hz) Fn-26B(z] OBW(Hz)  FI-OBW(H2) Fh-OBW(Ha) Limit(-) | Port Por3 [/ || | 26dB(Ha) | FR26dBiHz) | Fh-26dB(Ha) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) LimittHz) | Port
Boms [ || [ZOBM 535G SBMTSC  1651M  S3LUESIC  S3BING |Inf 1 Boms [ || [1626M 570876 57256 133280 57115896 5724918G | Inf 1
23125 5308156 5331756 16542M  S5311654G | 5328196G  Inf 2 16605M  5708305G 575G 134030 5711544G  5724948G | Inf 2
Port5 [N || [J0sish 508656 5212256 166L7M 5115796 | 53261966 | Inf 3 Port5 [ || | (sersk 502025G | 5.7256 134030 5711544G  5724948G | Inf 3
Port6 [~/ || |23175M 53083756 533155G  16617M 53116046  5328221G  Inf 4 Port6 [~/ || |1629M  570871G  5.725G 13343M  5711574G 57249186 | Inf 4
Port? [~ || | 224m 530886 533126 16542M 53116796  5328221G  Inf 5 Pot? [~ || |1602M | 57088G | 57256 13328M 57116196 5724948G | Inf 5
P | 2355M 530816 5331656 16567M 53116546  5328221G  Inf 6 P | 1632M  570863G  5.J25G 13403M 57115446 57240436 | Inf [
23375M 530846 53317756 16542M 53116796 5328221G  Inf 7 16005M | 5.J08995G  5.725G 13283M 57116346 57249186 | Inf 7
23525M  530835G 53318756 16617M 53116046 | 5328221G  Inf 8 1644M 570856G  5.725G 13388M  5711559G  5724948G | Inf 8
802.11a_(6Mbps)_8TX EBW 802.11a_(6Mbps)_8TX EBW
5500MHz 5720MHz Straddle 5.725-5.85GHz
Ch Freq Ch Freq ChFreq 37 Ch Freq
556Hz 5.5GHz 5.745GHz 0- 5.745GHz
Span Span Span -3 Span
50MHz S0MHz 40MHz -10- 40MHz
RBW RBW RBW -15-] RBW
300kHz 200kHz 100kHz -20- 50kHz
VBW VBW VBW -25-| VBW
1MHz 1MHz 300kHz -30-| 200kHz
Sweep Time Sweep Time Sweep Time -35-| Sweep Time
100ms 100ms 100ms 40~ 100ms
Detector Type Detector Type Detector Type 45— Detector Type
Peak Sample Pezk 50— ‘ Sample
= S50, I I I — 60-, ! I I |— = -55-| I ! I I . . | ) -70-| I I ! ! ! I I '
Portl [/ 54756 5436 549G 556 5516 5526 55256 54756 5.48G 5406 556 551G 5526 55256 pPortl [~ 57256 5J36 57356 574G 5J45G 575G 57556 576G 57656 57256 573G 5J35G 574G 57456 575G 57556 576G 57656
Port2 [~ | Port2 [~ | ¢
Port3 W 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Port3 W 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
borts [ || [2ATIM  SMEETSG SSUNG 1657M  SSIENMG 5508216 Inf 1 pors [ || [312M 5725G 572812G  3918M  572501G  5728928G 500k 1
23325M  5888075G  55114G  16617M  5.491604G | 5.508221G  Inf 2 31M 5725G 57281G  3858M  572503G  5728838G 500k 2
Port5 [ || o35M 546 551256 16567M 5491696 | SS0E196G | Inf 3 Ports [~ || | 3iwm 57256 57816 3038M 5725016 5728948G  S00k 3
Port6 [/ || [2285M 548856 5511356 16542M 54916206  5508171G  Inf 4 Port6 [ || |3iM 57256 57816 3898M 5725016 5728908G 500k 4
pot7 [ || |222M 54888756 55110756  16567TM  5.491654G | 5508221G  Inf 5 port7 [ || |31M 57256 572816 3858M 5725036 5728888G 500k 5
Port [ 2365M  5487975G 55116256  16592M  5.491629G | 5508221G | Inf 6 ports [ 31M 57256 572816 3918M 5725036 5728348G 500k 6
232251 548856 55117256 16567M  5.491679G | 5508246G | Inf 7 3.06M 572504G  5J281G  3918M  572503G  5728943G 500k 7
232751 5488475G  551175G  16502M  5.491629G | 5508221G  Inf 8 31M 5725G 57816 3918M  572501G  5728928G 500k 8
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EBW Result -Non-Beamforming NSS1

Appendix A.1

802.11ac VHT20_Nssl,(MCS0)_8TX

EBW

802.11ac VHT20_Nssl1,(MCS0)_8TX

EBW

5260MHz 5580MHz
Ch Freq Ch Freq ChFreq 37 Ch Freq
5.26GHz 5.26GHz 5.58GHz 0- 5.58GHz
Span Span Span 5- Span
50MHz 50MHz 50MHz 10+ 50MHz
REW REW REW o RBW
300kHz 200kHz 300kHz o 200kHz
VBW vBW vBW » VBW
1MHz 1MHz 1MHz ) 1MHz
Sweep Time Sweep Time Sweep Time =15 Sweep Time
100ms 100ms 100ms -35-] 100ms
Detector Type Detector Type Detector Type -40- Detector Type
Peak Sample Peak 45 Sample
( V) 0 | , , \ | | -60-, | | ! | ' ' ( 1 0 | ' | | | | -60-, | . ' ' | '
Portl [/ 52356 5.246 5256 5266 5276 5286 52856 52356 5.24G 5256 526G 5276 5286 5.2856 Portl [~ 55556 5.566 551G 5586 559G 566G 56056 5.555G 5,566 5576 5586 550G 566G 56056
Port2 [~ |r - 3 ) Port2 [~ |r - S ’
Port3 [~ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
Pota [ || 37 SMESC 527426 LE6M  S2U02G 52688466 Inf 1 Pota [ || |241ZM 536 SIIG L76GM  S70S4G  SSEAG  Inf 1
2445M  5.24785G  52723G  17766M  5.251029G | 52687%6G  Inf 2 24275M 55678756 5.50215G  17816M  5571054G  5.588871G  Inf 2
Ports |\ 244M 524796 527236 17766M  5.251020G | 5268796G | Inf 3 Ports | 24425M 5567956 55023756 17791M 55710296  5583821G | Inf 3
Port6 [/ 24325M 524816 52724256 17791M  5.251020G | 5263821G | Inf 4 Port6 [ 243M 55681756 | 55024756 17.766M 55710296 5.583796G | Inf 4
Por7 [/ || |B9TSM 528356 52723G  17766M  5.5109G | 5.2681%G | Inf 5 Port7 [ || |24575M 55679256 550256 17766M 55710546 5583821G | Inf 5
P 24335M 5248056 52723756 17741M  5.2510%G | 52687%6G | Inf 6 e 2455M 556736 550245G  17741M  5571054G  5.5887%6G | Inf 6
¢ Jl [427m 52486 52771756 17766M  5251029G | 52687%6G | Inf 7 J| |24275M  5568025G 550236 17.866M 55710046 5.588871G | Inf 7
244M 52478756 52122756 17.766M  5251029G | 5.268796G  Inf g 23875M 5568256 55021256 17791M  5571029G  5.588821G  Inf g
802.11ac VHT20_Nss1,(MCS0)_8TX EBW 802.11ac VHT20_Nss1,(MCS0)_8TX EBW
5300MHz 5700MHz
Ch Freq 3 Ch Freq ChFreq 37 Ch Freq 3"
53GHz 0| 53GHz 5.7GHz 0- 57GHz 0
Span 5-| Span Span -5-| Span =7
50MHz 10 50MHz 50MHz 10 50MHz 107
REW 5] REW REW 45+ REWY 'i;’
300kHz ad 200kHz 300kHz o 200kHz 5
VBW " vBW vBW . VBW -
1MHz ) 1MHz 1MHz ) 1MHz e
Sweep Time =5 Sweep Time Sweep Time =14 Sweep Time o
[100ms | 35 [100ms | [100ms ] -35- [100ms | 5.
Detector Type -40| Detecter Type Detector Type -40- Detecter Type 50-
’ I gy
Peak -45-] Sample Peak 45+ Sample 55|
’ V) 0 | | | | | | -60-, \ | | | ' ' 7 0 : ' : | | ' -60-, : | ' | | '
Portl [/ 52756 5.256 5296 536 5316 5326 53256 52756 5.28G 5296 536 5316 532653256 Portl [~ 56756 5636 569G 576 5716 5726 57256 56756 563G 5696 576 571G 5726 57256
Pot2 [ | - - ’ Port2 [~ | - - )
Port3 [/ || [260B(He)  FL26dB(He) Fn-26dB(re) OBW(H:) | F-OBW(H) | Fh-OBW(He) LimitlHe) | Port Port3 [ || 26980 | FI26d8(He) | Fn-26dB(He) OBW(HI  FLOBW(HJ Fh-OBW(r) Limit(He) | Port
Pors [+ || [2MTM  SXEUSG | SISG  177M  SXL00G | 5308816 | Inf 1 bons [ || | 2M 56380756 | 57121756 17816M 56010046  5.703821G | Inf 1
24425M 528796 53123356 17766M  5.29105G | 5308821G | Inf 2 242M 56379256 | 57121256 17841M  5601004G  5.708846G | Inf 2
e 2435M 52879256 53122756 17791M  5.291029G | 5308821G  Inf 3 e 244M 5687856 571225 17741M  5601054G  5.7087%6G | Inf 3
Port6 [/ 24315M 52880756 531246 17716M  5291079G | 53087%6G | Inf 4 Port6 [ 24075M 56882756 5712356 17741M  5691054G  5.7087%6G | Inf 4
Port7 [/ || [23M s 5312356 17766M  520105G | 53088216  Inf 5 Port7 [~/ || [24075M  SBSELSG |5712205G | 17766M  5691054G  5J0882IG | Inf 5
pors | 24315M 52880756 531246 17791M  5.2910%G | 53088466  Inf 6 pors | 2415M 56881756 57123256 17791M  5601004G  5.708796G  Inf 6
¢ J| |425m 52886 5312256 17841M  5.291004G | 53088466  Inf 7 J| |2405M  5687975G | 5712025G  17816M 56910046 5708821G | Inf 7
24.575M 5.287825G 531246 17.791Mm 5.291029G  5308821G  Inf 8 243M 5.6879G 571226 17.841M 5.691004G  5.708846G  Inf 8
802.11ac VHT20_Nss1,(MCS0)_8TX EBW 802.11ac VHT20_Nss1,(MCS0)_8TX EBW
5320MHz 5720MHz Straddle 5.47-5.725GHz
ChFreq 5 - ChFreq 5 ChFreq 57 ChFreq
532GHz 04 532GHz 07 5.71GHz 0- 5.71GHz
Span 5| Span =7 Span 5- Span
50MHz 0] 50MHz 107 20MHz 10 30MHz
REW 5] REW ';:’ RBW 15| RBW
300kHz 20 200kHz -J_S 200kHz 20+ 200kHz
VBW vBwW = vBW VBW
1MHz > 1MHz - 1MHz 27 1MHz
Sweep Time £ Sweep Time o Sweep Time El Sweep Time
100ms “33-] 100ms 454 100ms -33- 100ms
Detector Type -40-| Detector Type 50+ Detector Type -40-| Detector Type
Peak -45-] Sample 55+ Peak 45 Sample
[ 1 '507\ I I I I 1 I | I 1 I I 1 1 6 1 '507\ 1 1 I I I 1 '607| I 1 I 1 1
Potl [~/ 52956 536G 5316 5326 5336 534G 53456 52956 536 5316 5326 5336 5346 53456 Portl [~ 56956 576G 57056 5716 57156 572G 57256 56956 576 57056 571G 57156 5726 57256
Port2 [~/ | . \ ’ Port2 [~ | . \ .
Por3 [~ || [26dB(Hs) | FR26dBH:) | Fh-X6cB(Hz) 0BW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port3 [~/ || |269B0Hz) | F-26dB(Hz] | Fhe26dB(Hz) OBW(HZ) | FR-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
pona [ || [24M 5.3086 53346 1774IM  5311079G | 53288216 | Inf 1 Pora [ || [167M 5708295 57256 13943M  571099G  5724933G | Inf 1
4275M 5308056 53323G  17766M  531020G | 53287%G  Inf 2 16575M | 57084256 5.725G 13988M  5710075G  5.724963G | Inf 2
e e 435M 53079256 53322756 17791M  5311004G | 53287966G  Inf 3 s e 16605M 57083956  5725G 13958M 5710966 5.724918G  Inf 3
Port6 [/ 4375M 53080756 5332456 17741M  531105G | 53287%6G  Inf 4 Port6 [/ 16.545M | 5708455 | 5.725G 13943M 5710996 5724933G  Inf 4
Pot7 [/ || [ZBOTM 530836 535G 11J9IM  S3L4G | 532E6G  Inf 5 Port7 [/ || |1656M  57084G | 57256 13943M  5711004G 57249436 Inf 5
bt 245M 53070256 53324256 17716M  53110%G | 5327716 | Inf 6 porte [ 1674M 5708266 57256 13028M 57110046 5724933G | Inf 6
== J| | 24325m 53086 5332356 17766M  531105G | 53238216 | Inf 7 ° J| |1656M 5708446 575G 13958M 5710066 57249136 | Inf 7
24.5M 5307856 5332356 17.766M  5311029G | 53287%G | Inf 8 1659M  570841G 57256 13988M  571096G  5.724943G | Inf 8
802.11ac VHT20_Nss1,(MCS0)_8TX EBW 802.11ac VHT20_Nss1,(MCS0)_8TX EBW
5500MHz 5720MHz Straddle 5.725-5.85GHz
Ch Freq 3 Ch Freq 5- ChFreq 37 Ch Freq
556Hz 0+ 55GHz 0 B 57456Hz 0- 57456Hz
Span 5-| Span 7 Span =A Span
50MHz 104 50MHz 107 40MHz -10+ 40MHz
RBW 154 RBW 'i' RBW -15-| RBW
300kHz ol 200kHz - 100kHz -20- 50kHz
VBW 2 vBW - vBW -25- VBW
1MHz - 1MHz - 300kHz -30- 200kHz
Sweep Time =19 Sweep Time o Sweep Time 35 Sweep Time
100ms -35 100ms e 100ms 40~ 100ms
Detector Type -40-| Detector Type . Detector Type 45 Detector Type
Peak 451 Sample = peak _50- v i Sample
( V) 0 | | | \ ' | -60-, | | | | ' ' ( 1 o \ ' | \ | | | | -10- \ | | ' | | | '
Portl [/ 54756 5436 5496 556 5516 5526 55256 54756 548G 5436 556 5516 5526 55256 Portl [~ 57256 573G 57356 574G 57456 575G 575G 576G 57656 57256 573G 57356 574G 57456 575G 57556 576G 57656
Port2 [~/ |r - \ ) Port2 [~ |r - - )
Port2 [~ 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Portz [ 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Pota [0 || [2419M  SHEIISG SIBG LM SMW0096  SS0EAG  Inf 1 pots [ || |37M 51256 572874G  4258M  572503G  5.720288G 500k 1
24.5M 54879G 551246 17741M  54910%4G | 550879%6G | Inf 2 EE 51256 572836 4278M  S72501G  5.720288G 500k 2
Ports |\ 375M 54886 55123756 17766M  549105G | 55038216 | Inf 3 Ports | 372M 57256 572872G  4258M  S72501G  5720263G | 500k 3
Port6 [/ 24.3M 54880256 55123256 17.791M  549105G | 5503846G | Inf 4 Port6 [ 3.74M 57256 572874G 4338M 5725036 5729363G 500k 4
Port7 [/ || |A275M  5ASBISG  55124G  17716M  5491079G | 5508796G | Inf 5 Por7 [~ || |378M 51256 572878G  4358M  572503G  5.729383G 500k 5
P 24375M 54880256 551246 17766M  549105G | 5508821G | Inf 6 e 3.74M 51256 572874G 4358M  572501G  5.729363G | 500k 6
¢ J| |24275M 5488056 55123256 17841M 54910046 5508846G  Inf 7 J| [372m 57256 5728726 4278M  572501G  5.729288G 500k 7
2435M  548795G  55123G  17766M  549105G | 55088216  Inf g 372M 51256 5728726 4218M  572503G  5.720248G 500k g
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EBW Result -Non-Beamforming NSS1 Appendix A.1

802.11ac VHT40_Nss1,(MCS0)_8TX EBW 802.11ac VHT40_Nss1,(MCS0)_8TX EBW
5270MHz 5670MHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
5.27GHz 3 5.27GHz 567GHz 3- 567GHz
Span 0- Span Span 0- Span
100MHz 54 100MHz 100MHz 5-| 100MHz
REW d REW REW i RBW
500kHz ool 500kHz 500kHz . 500kHz
VBW vBW vBW VBW
2MHz 207 2MHz 2MHz 27 2MHz
Sweep Time =9 Sweep Time Sweep Time =5H Sweep Time
100ms -30 100ms 100ms -30-] 100ms
Detector Type 25+ Detector Type Detector Type -35- Nl Detector Type
Peak -40 | Sample Peak -40-| i Sample
= a5 ! I I ! — -55-, I ! ! I ) = -45-| ! I ! I ) 55+, I ! ! I '
Portl [/ 5226 524G 5266 5286 536 5326 5226 5246 5266 5286 536 5326 pPortl [~ 5626 564G 5666 5636 576 5726 5626 5646 5666 5586 576 5726
Port2 [~ | Port2 [~ | ¢
pot3 [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pots [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Pota [ || [H45M  SHESG 526 3628 SZUNG 5280416 Inf 1 Pota [ || [42FM SGHGG SEISC  IEM  SEBIC  SEEIMG  Inf 1
424M 524886 520126 36.232M  5.251809G | 52880416 Inf 2 4235M  SE487G  569105G  36182M  5651809G  5.687991G  Inf 2
Ports [~/ | [ 4330 524876 521G 36283M 5258096 | 5.288091G | Inf 3 Ports [ || | 4zam 5648656 5601056  36.182M  5651809G  S687991G | Inf 3
Port6 [~ || |427M 524866 520136 36.282M  5251750G | 5283041G | Inf 4 Port6 [~ || |420M 564866 560156 36332M  5651750G  5.683091G | Inf 4
Port7 [/ || |0245M 52866 5291056 36282M 5513096 | 5283031G | Inf 5 Port7 [ || |4265M | 564865G 560136 | 36232M  5E5109G  5683041G | Inf 5
= 426M 5248656 5201256 36.232M  5.251809G | 5.288041G  Inf 6 e 4275M 564866 5601356 36182M 56518096  5.687991G | Inf 6
¢ 4245M 5248656 52011G  36182M  5.251809G | 5287991G  Inf 7 423M SE4875G 5601056 36182M  5651809G  5.687991G  Inf 7
423M 5248756 5201056 36.282M  5.251809G | 5.288091G  Inf g 4255M 564866 569115G  36132M  5651859G  5.687991G  Inf g
802.11ac VHT40_Nss1,(MCS0)_8TX EBW 802.11ac VHT40_Nss1,(MCS0)_8TX EBW
5310MHz 5710MHz Straddle 5.47-5.725GHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
531GHz 3] p 531GHz 5.69GHz 3- i 5.68GHz
Span 0 Span Span 0- Span
100MHz 5 100MHz F0MHz 5| 70MHz
REW 104 REW REW 0~ RBW
500kHz = 500kHz 500kHz . 500kHz
VBW vBW vBW VBW

2MHz 27 2MHz

Sweep Time Sweep Time

2MHz l 2MHz

Sweep Time == Sweep Time

100ms -30 100ms 100ms -30-] 100ms
Detector Type 35 Detecter Type Detector Type 35 Detecter Type
Peak 40+ Sample Peak -40-] Sample
0 43 | | | | | -53) | ' | | | F 45- \ : | ' ' " S5 . ' ' ' | o
Portl [/ 5266 5286 536 532G 5346 536G 5266 5286 536 5326 534G 5366 Portl [ 56556 5616 5686 5696 536 576G 57256 56556 567G 568G 5696 576 571G 57256
Port2 |/ |- Port2 [/ |-
Port3 [/ 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port Port3 [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
Pots [ 426M 528866 533126 36282M  5.91800G | 5328091G | Inf 1 Pots [ 36435M | 56885656 | 5.725G 33093M 56917496 5724843G | Inf 1
4245M 528886 5331356  36232M  5.2918096  5328041G  Inf 2 36295M 56887056 5.725G 33058M 56917846 5724843G | Inf 2
e 42.5M 528865G  533115G  36232M 52918096 | 5328041G  Inf 3 e 364M 568866 5725G 33023M 56917846 5724808G | Inf 3
Port6 [ 4245M 528876 5331156 36332M  5.817%9G  5328091G  Inf 4 Port6 [ 36435M  5.688565G  5.725G 33093 5691784G  5724878G | Inf 4
pot7 [ 4285M 5288556 533146 36282M  5.91809G | 5328091G | Inf 5 Port? [ 364M 56886G 575G 33058 5691749G  5724808G | Inf 5
ports [ 4265M  52887G  533135G  36232M 52918096  5328041G  Inf [ ports | 36435M  5688565G  5.725G 33023M  5691784G  5724808G | Inf 6
4225M 5288756 5331G 36232M 52918096 | 5328041G | Inf 7 3633M  568867G 575G 33058M  5691784G  5724843G | Inf 7
42.55M 5.2887G 5331256 36.182M 5.291809G  5327991G  Inf 8 36.26M 5.68874G 5.725G 33.058M 5.691749G  5.724808G  Inf 8
802.11ac VHT40_Nss1,(MCS0)_8TX EBW 802.11ac VHT40_Nss1,(MCS0)_8TX EBW
5510MHz 5710MHz Straddle 5.725-5.85GHz
ChFreq 10 ChFreq ChFreq 0+ ChFreq
5.51GHz 57 551GHz 5.745GHz 54 5.745GHz
Span 0 Span Span -10- Span
100MHz 5| 100MHz 40MHz 15+ 40MHz
REW 10 REW REW 0. RBW
500kHz 154 500kHz 100kHz 25| 50kHz
VBW VBW VBW VBW

2MHz 20 2MHz

Sweep Time Sweep Time

300kH:z =07 200kHz

Sweep Time £ Sweep Time

100ms -30- 100ms 100ms -40- I 100ms
Detector Type -35-| i Detector Type Detector Type -45-| L N Detector Type
Peak -40 | Sample Peak 50| Sample
@ '457\ 1 I I 1 I '557| I 1 1 I 1 @ '557\ I 1 I I I I 1 1 =70 I I 1 1 1 I I 1
Portl [/ 5466 548G 556 5526 554G 556G 546G 5486 556 5526 554G 556G Partl [~ 57256 573G 57356 574G 57456 575G 57956 576G 5.765G 57256 573G 57356 574G 57456 575G 5755G 576G 5.765G
Pot2 [~ | Port2 [~ | ¢
Por3 [~ || [26dB(Hs) | FR26dB(H:) | Fh-X6cB(Hz) 0BW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port [~ || |68l | FR6aB(Hz) | Fhe6dB(H) OBW(HZ) | F-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
Pora [7 || [$FM SA6SC  S3UG 3%623M 54916096 | 55041G | Inf 1 pona [~ || [31M 51256 572816 3718M  572501G  5728728G | 500k 1
4255M  548875G  55313G  313IM  5491850G | 5527991G  Inf 2 308M 57256 5728086 3638M  572501G  5.728648G 500k 2
PotS [N || [iism 54w8aG 552256 J6182M  5AS1859G | 55280416 | Inf 3 Ports [~ g 51256 572816 3738M  572501G  5.728748G 500k 3
Port6 [~/ || |4265M 548866 5531256 36332M  5491759G  5528091G  Inf 4 Port6 [~/ || |31M 51256 572816 3638M 5725036 5.723668G 500k 4
Port? [/ || | 428M 5488656  5.53145G  36.282M  5491809G | 55280916 Inf 5 Port? [/ || |318M 51256 5728186 3678M 5725036 5.728708G 500k 5
bt 4285M 548866 5531456 36.233M  5401800G | 5528041G | Inf 6 porte [ 31M 57256 572816 3658M  S72501G  5723663G | 500k 6
4205M  548835G 55316 36132M  5491850G | 5527991G | Inf 7 34M 57256 572816 3608M  572501G  5728703G 500k 7
4255M  548875G 553136 36232M  5491809G | 5528041G | Inf 8 3.14M 51256 572814G 3638M  S72501G  5728648G | 500k 8
802.11ac VHT40_Nss1,(MCS0)_8TX EBW 802.11ac VHT80_Nss1,(MCS0)_8TX EBW
5550MHz 5290MHz
Ch Freq 10 Ch Freq ChFreq Ch Freq
5.55GHz 54 i 5.55GHz 5.29GHz 5.296GHz
Span 0- Span Span Span
100MHz 54 100MHz 200MHz 200MHz
REW d REW REW RBW
500kHz ool 500kHz 1MHz 1MHz
VBW vBW vBW VBW
2MHz 207 2MHz 3MHz 3MHz
Sweep Time =9 Sweep Time Sweep Time Sweep Time
100ms -30 100ms 100ms 100ms
Detector Type 25+ Detector Type Detector Type Detector Type
Peak 40 -k Sample Pesk Sample
e T T———— L T — E 45, I ! I ! I I -
Portl [/ 556 551G 552G 553G 554G 5556 5.56G 557G 558G 550G 566G 556 551G 5526 553G 554G 555G 556G 557G 558G 550G 566G pPortl [~ 5196 52356 525G 52756 53G 53256 5356 5396
Port2 [~ | Port2 [~ | ¢
Port3 W 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Port3 W 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
pota [ || [#24M 552886 557126 36.282M  5531759G | 55680416 Inf 1 pots [ || |ETAM 52476 53366 75.562M  5252119G  5327681G | Inf 1
424M 552886 557126 36.282M  5531809G | 55680916 Inf 2 86M 524746 533G 75462M  5252219G  5327681G  Inf 2
Ports [~ || ja5sM ssm7sG 553G 3618IM 55318596 | 5580416 | Inf 3 Ports [~/ || | g5 m 524746 53336 75662M 52520196 53276316 | Inf 3
Port6 [~ || |427M 55855G 5571256 36.23M  5531800G | 5563041G | Inf 4 Port6 [ || |&74M 524606 533436 75662M 52521196 5327781G | Inf 4
Por7 [/ || |0265M 55876 5571356 36282M 55313096 | 5568031G | Inf 5 Port7 [~ || | E7AM 5.247G 533416 75562M 52521196 5327681G | Inf 5
P 426M 5528656 5571256 36.282M  5531799G | 5568041G | Inf 6 e 87.4M 524676 53316 75762M 52520196  5327781G | Inf 6
4245M 5528656 55711G  36182M  5531809G | 55679916 Inf 7 86.4M 524696 533336 75562M 52520196 5327581G | Inf 7
425M 5528756 5571256 36.232M  5531809G | 55680416  Inf g 86.6M 524636 533356 75.562M  5252119G  5327681G  Inf g
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EBW Result -Non-Beamforming NSS1 Appendix A.1

802.11ac VHT80_Nss1,(MCS0)_8TX EBW 802.11ac VHT160_Nss1,(MCS0)_8TX EBW
5530MHz 5250MHz
Ch Freq Ch Freq ChFreq 10+ Ch Freq
5.53GHz 5.53GHz 517GHz 5- ; 5176GHz
Span Span Span o Span
200MHz 200MHz 160MHz 160MHz
RBW RBW RBW 7 b || rew
1MHz 1MHz 1MHz = 1MHz
VBW vBW vBW -15- VBW
3MHz 3MHz 3MHz 20-| 3MHz
Sweep Time Sweep Time Sweep Time 5. Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detector Type Detector Type -30- Detector Type
Peak Sample Pesk -35- y Sample
e 55, ! I I I I | - S0, I | I ! I I i E 40, | . I ! ! I - S0, I ! I I | ! -
Potl [~ 543G 5456 54756 556 55256 555G 55756 566G 563G 543G 5456 54756 55G 55256 555G 55756 56G 563G Potl [~ 5006 5126 514G 5166 5186 526 5226 5256 5006 5126 514G 5166 5186 526 522G 5356
Port2 [~ | Port2 [~ | ¢
Por3 [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
pota [ || [355M 548726 55741G  75.562M  549219G | 55677816 | Inf 1 pots [ || |B1M 516836 | 5.25G 75.562M  5172559G  5.248121G | Inf 1
86.1M 548756 55736G  75.562M  5492219G | 55677816 | Inf 2 8128M 5168726 525G 75.242M  5172959G  5.248200G | Inf 2
Ports [~/ || [ g6 S4877G 557336 75.362M  5402310G | 5567631G | Inf 3 Ports [~/ || [gigam | siem26 | 5256 75.562M 510724796 5.243041G | Inf 3
Port6 [ || |&7TM 543606 557306 75462M 54922196 | 55676816 | Inf [ Port6 [ || |2064M 5169366 | 525G 75322M 51728796 5.243201G | Inf 4
por7 [ || |EM 548716 55741G  75462M  5492319G | 5567781G | Inf 5 Port7 [/ || [B036M 5163446 5256 75482M 51728796 5.248361G | Inf 5
= [ 54876 SST41G  75660M  5492119G | 5567781G | Inf 6 pots [ ||| M [SiEeiG 5256 75402M 51727936 5.248201G | Inf 6
¢ 86M 548726 55732G  75662M  5492119G | 5567781G | Inf 7 BLOMM  516836G 525G 7652M  5172719G  5.24024G | Inf 7
86.3M 548756 55738G  75762M  5492119G | 5567881G  Inf g 8112M 5168386 525G 75402M  5172719G  5.248121G | Inf g
802.11ac VHT80_Nss1,(MCS0)_8TX EBW 802.11ac VHT160_Nss1,(MCS0)_8TX EBW
5610MHz 5250MHz
Ch Freq Ch Freq ChFreq 10+ Ch Freq
561GHz 561GHz 5.33GHz 5 b 533GHz
Span Span Span o Span
200MHz 200MHz 160MHz = 160MHz
REW REW REW RBW
1MHz 1MHz 1MHz 10+ 1MHz
VBW vBW vBW 15 VBW
IMHz 3MHz IMHz 20- 3MHz
Sweep Time Sweep Time Sweep Time 5 Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detecter Type Detector Type -30-] P Detecter Type
Peak Sample Peak -35- Sample
= r 40, | I I ! ; . itk 50-,! I | I I | | i
Portl [~/ Portl [~/ 5256 5286 536 5326 534G 5366 533G 5416 5256 5286 536 5326 534G 5366 533G 5416
Port2 [~/ | - Port2 [~ |-
Port3 [/ || [26B(He)  FL26dB(He) Fn-26dB(re) OBW(H:) | F-OBW(H) | Fh-OBW(He) Limitfre) | Port Port3 [ || 26980 | FI-26d8(He) | Fn-26dB(He) OBW(HI  FLOBW(HI Fh-OBW(r) Limit(He) | Port
bona [+ || |567M 55676 S6537G  75562M  5572119G | 5647631G | Inf 1 pons [ || |[S5M 5256 5331526 75642M 52516396  5327281G | Inf 1
861M 556726 56533G  75662M  5572019G | 5647631G | Inf 2 8L36M 5256 5331366 75402M 52517196 5327121G | Inf 2
Ports [~/ | (553w 556776 5653G T5462M 55722196 | S647681G | Inf 3 Ports [~/ || g1 om 556 5331126 75.562M 52517196 5327281G | Inf 3
Port6 [ ||| 86.7M 55676 565376 75J62M 55120196 | 5647781G | Inf 4 Port6 [ || [8136M 5256 5331366 75642M 52517196 5327361G | Inf 4
por7 [/ || | %6aMm 556726 5654G 75362M 55722196 | 5647561G | Inf 5 Por7 [~/ || [EL4M (5256 5331446 75722M  5251559G  5327281G | Inf 5
rota [ [[| T2 SS660G  5654G 75562M 55720196 | 5647561G | Inf 6 P [ ||| M |52s6 5331446 75402M 52517196 53271216 Inf 6
85.9M 5.567G 56529G  75462M  5572119G | 56475816 | Inf 7 8072M 525G 5330726 75722M  5251319G  5327041G | Inf 7
86.4M 556716 565356 75.562M 55722196  5647781G | Inf 8 8112m 5.25G 5331126 75.482M 5251799G  5.327281G  Inf 8
802.11ac VHT80_Nss1,(MCS0)_8TX EBW 802.11ac VHT160_Nss1,(MCS0)_8TX EBW
5690MHz Straddle 5.47-5.725GHz 5570MHz
[1ch Freg [0 [hFreq [ 10 (ChFreq [ 10 ] [ChEreq [
5.65GHz 54 5.65GHz 5+ 5.57GHz 5- 5.57GHz
Span 0- Span 0+ Span 0- Span
150MHz 5 150MHz -5 400MHz 5 400MHz
REW ard REW -10- REW REW
1MH: 154 1MHz -15- 2MH: = 2MHz
VBW vBwW -20- vBW -15- VBW
3MHz 20 3MHz -25- 10MHz _30- 10MHz
Sweep Time 2 Sweep Time -30- Sweep Time - Sweep Time
100ms -30 100ms 35— 100ms : 100ms
Detector Type -35-| Detector Type 40 Detector Type -30- Detector Type
Peak 40 - - Sample 45 Peak -35- Sample
@ '457\ I 1 I 1 I I '507I 1 I I I I 1 @ _m,‘ I 1 1 I 1 I I [
Portl [/ 55756 566G 5656 565G 56156 51G 57256 55756 566 56256 565G 56756 576 57256 Partl [~ 537G54G 545G 55G 555G 586G 565G 576 5716
Pot2 [~ | Port2 [~ | ¢
Por3 [~/ || [26dB(Hs) | FR26dB0H:) | Fh-X6cB(Hz) 0BW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port3 [~/ || |269B0Hz) | F-26dB(Hz] | Fhe26dB(Hz) OBW(HZ) | F-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
Pora [7 7 || [797M  ssieesc | 5725 72564M  5651949G | 5724513G | Inf 1 pona [ || [1626M  seG 565166 152324M 54033386  5646162G | Inf 1
TITISM 5647256 57256 T2ALM 56520246 | 5724438G | Inf 2 163M 548836 565186 151024M  5404438G 56463626  Inf 2
Pats [ o SE4T3G 57256 72339M 56521746 | 57245136 | Inf 3 PortS [N || [ JgasM samsG 565166 LSLOMM  54%4238G 56461626 Inf 3
Porth [~/ || |77925M  SE47075G6 575G 72489M 56520996 | 5724588G | Inf 4 Port6 [~/ ||| 1628M 548866 565146 15274M  5.493438G 56461626  Inf 4
Pot7 [/ || |776M  SBTIING 57256 T2489M  SES274G | 57246636 | Inf 5 Port7 [/ || |1634M 548856 56526 152324M  5404038G 56463626 Inf 5
bt TITISM 56472356 57256 72430M 56520246 | 5745136 | Inf 6 porte [ 163M 543836 565186 153123M 54032386 56463626 | Inf 6
78235M  SEA67756 57256 72330M  5651040G | 5724388G | In 7 1624M 548836 565126 152124M  5404038G  5646162G | Inf 7
78M 56476 57256 72264M 56520996 | 5724363G | Inf 8 1626M  5489G 565166 151724M 54046386  5.646362G | Inf 8
802.11ac VHT80_Nss1,(MCS0)_8TX EBW
5690MHz Straddle 5.725-5.85GHz
Ch Freq 0 Ch Freq
5.745GHz -5 5.745GHz
Span -10-3 Span
40MHz 15+ 40MHz
REW i REW
100kHz = 50kHz
VBW vBW
300kHz 307 200kHz
Sweep Time =5 Sweep Time
100ms -40- 100ms
Detector Type -45-] Detector Type
Peak -50 | Sample
e -55- ! ! I I I | | ] 70-1 | | | I | I I ]
Potl [~ 57256 573G 57356 574G 57456 575G 57556 576G 57656 57256 573G 57356 574G 57456 575G 5755G 576G 57656
Port2 [~ |
Port2 W 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
pota [ || [31M 57256 5728126 4578M  572501G | 57295886 500k 1
1M 57256 571G 4398M  572501G | 57294086 500k 2
Ports [~ [ 314m 57256 S7814G  4498M 5725036 | 5J258G 500k 3
Port6 [~ ||| 3.06M 572504G  57281G  4458M 5725036 | 5720438G 500k 4
port7 [/ || [312m 57256 5728126 4418M  572501G | 5729428G 500k 5
B 57256 5728126 4738M 5725036 | 5729768G 500k 6
306M 57256 5728066 4558M  572501G | 5729568G 500k 7
308M 57256 5728086 4458M 5725036 | 57204886 500k g
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EBW Result - Non-Beamforming NSS2 Appendix A.2
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(H2) (Hz) (Hz) (Hz)
802.11ac VHT20_Nss2,(MCS0)_8TX - - -
5.25-5.35GHz 30.025M 17.891M 17M9D1D 23.5M 17.716M
5.47-5.725GHz 24.95M 17.816M 17M8D1D 16.545M 13.928M
5.725-5.85GHz 3.84M 4.318M 4M32D1D 3.72M 4.198M
802.11ac VHT40_Nss2,(MCS0)_8TX - - -
5.25-5.35GHz 42.85M 36.282M 36M3D1D 41.35M 36.182M
5.47-5.725GHz 42.75M 36.332M 36M3D1D 35.77M 33.023M
5.725-5.85GHz 3.2M 3.698M 3M70D1D 3.08M 3.538M
802.11ac VHT80_Nss2,(MCS0)_8TX - - -
5.25-5.35GHz 86.2M 75.762M 75M8D1D 84.6M 75.562M
5.47-5.725GHz 86.4M 75.762M 75M8D1D 77.55M 72.339M
5.725-5.85GHz 3.12M 4.338M 4M34D1D 3.04M 4.118M
802.11ac VHT160_Nss2,(MCS0)_8TX - - -
5.15-5.25GHz 81.2M 75.722M 75M7D1D 80.72M 75.242M
802.11ac VHT160_Nss2,(MCS0)_8TX - - -
5.25-5.35GHz 80.64M 75.642M 75M6D1D 80.16M 75.242M
5.47-5.725GHz 163M 152.924M 153MD1D 162.2M 151.724M
Max-N dB = Maximum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Min-OBW = Minimum 99% occupied bandwidth;
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EBW Result - Non-Beamforming NSS2

Appendix A.2

Result
Mode Result Limit Port 1-N Port | Port2-N Port | Port3-N Port | Port4-N Port | Port5-N Port |Port6-N| Port |Port7-N| Port |Port8-N Port
dB | 1O0BW| dB | 20BN | dB | 3-0BW| dB | 4OBW | dB | 50BN | dB |6-OBW | dB | 7-0BW | dB | 8-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
802.11ac VHT20_Nss2,(MCS0)_8TX . . . . . . .
5260MHz Pass | Inf | 2695M | 17.816M | 25M | 17.841M | 30.025M | 17.891M | 24.725M | 17.741M | 24.225M | 17.766M | 29.1M | 17.841M | 24.425M | 17.816M | 28.1M | 17.866M
5300MHz Pass | Inf | 23.625M | 17.766M | 24.875M | 17.791M | 24.875M | 17.791M | 2365M | 17.766M | 24.75M | 17.816M | 24.725M | 17.766M | 23.625M | 17.716M | 23.625M | 17.741M
5320MHz Pass | Inf | 237M | 17.766M | 24.95M | 17.741M | 249M | 17.766M | 235M | 17.791M | 247M | 17.791M | 249M | 17.791M | 23.775M | 17.741M | 23.7M | 17.716M
5500MHz Pass | Inf | 2355M | 17.816M | 249M | 17.766M | 24.75M | 17.816M | 23.75M | 17.741M | 247M | 17.766M | 24.775M | 17.766M | 2365M | 17.766M | 23.7M | 17.766M
5580MHz Pass | Inf | 23425M | 17.716M | 24.95M | 17.816M | 24.725M | 17.766M | 23.675M | 17.741M | 2445M | 17.791M | 245M | 17.791M | 235M | 17.741M | 235M | 17.766M
5700MHz Pass | Inf |23525M | 17.741M | 24.75M | 17.766M | 246M | 17.766M | 235M | 17.741M | 24.55M | 17.791M | 24.525M | 17.766M | 23.425M | 17.741M | 2345M | 17.766M
5720MHz Straddle 5.47-5.725GHz Pass | Inf | 16.74M | 13.943M | 16.755M | 13.943M | 16.755M | 13.973M | 16.68M | 13.958M | 16.605M | 13.943M | 16.83M | 13.943M | 16.545M | 13.928M | 16.695M | 13.943M
5720MHz Straddle 5.725-5.85GHz Pass | 500k | 374M | 4238M | 372M | 4.258M | 372M | 4258M | 3.74M | 4318M | 374M | 4298V | 384M | 4198M | 374M | 4208M | 3.72M | 4.278M
802.11ac VHT40_Nss2,(MCS0)_8TX - - - - - - -
5270MHz Pass | Inf | 41.45M | 36.182M | 425M | 36.182M | 42.55M | 36.232M | 41.35M | 36.182M | 42.6M | 36.232M | 42.45M | 36.182M | 4155M | 36.282M | 41.55M | 36.182M
5310MHz Pass | Inf | 414M |36232M| 427M | 36.232M | 42.85M | 36.182M | 417M | 36.282M | 428M | 36232M | 427M | 36.232M | 4165M | 36.282M | 415M | 36.232M
5510MHz Pass | Inf | 415M |36232M | 4265M | 36.232M | 427M | 36.182M | 4145M | 36.282M | 42.75M | 36.182M | 42.45M | 36.182M | 41.8M | 36.232M | 4145M | 36.232M
5550MHz Pass | Inf | 416M |36332M| 425M | 36.182M | 42.75M | 36.132M | 41.75M | 36.232M | 424M | 36.232M | 42.35M | 36.282M | 41.8M | 36.232M | 416M | 36.282M
5670MHz Pass | Inf | 4145M | 36.232M | 426M | 36.232M | 4245M | 36.232M | 417M | 36.232M | 4255M | 36232M | 423M | 36.182M | 41.9M | 36.232M | 414M | 36.232M
5710MHz Straddle 5.47-5.725GHz Pass | Inf | 3577M |33.28M | 36.645M | 33.023M | 36.75M | 33.023M | 35.91M | 33.058M | 36.715M | 33.058M | 36.68M | 33.058M | 36.12M | 33.003M | 35.945M | 33.023M
5710MHz Straddle 5.725-5.85GHz Pass | 500k | 3.M | 3638M | 3AM | 3538M | 3.08M | 3.658M | 3.16M | 3.678M | 3.2M | 3698M | 3.12M | 3678M | 32M | 3678M | 3.AM | 3.678M
802.11ac VHT80_Nss2,(MCS0)_8TX - - - - - - -
5290MHz Pass | Inf | 857M |75662M| 857M |75562M | 86.1M | 75562M | 851M | 75562M | 854M | 75562M | 86.2M | 75.762M | 84.6M | 75.762M | 84.9M | 75.562M
5530MHz Pass | Inf | 856M |75762M| 853M |75562M | 86.4M | 75662M | 84.8M | 75462M | 853M | 75362M | 857M | 75.762M | 84.7M | 75562M | 84.8M | 75.462M
5610MHz Pass | Inf | 857M |75562M| 853M |75362M | 858M | 75362M | 85M | 75662M | 856M | 75462M | 858M | 75.562M | 84.9M | 75562M | 84.9M | 75.562M
5690MHz Straddle 5.47-5.725GHz Pass | Inf |77.925M|72330M| 78M | 72.330M | 77.85M | 72.414M | 77.7M | 72.489M | 78.225M | 72.330M | 78.075M | 72.330M | 77.925M | 72.330M | 77.55M | 72.414M
5690MHz Straddle 5.725-5.85GHz Pass | 500k | 342M | 4218V | 306M | 4118V | 3AM | 4218M | 3.M | 4336M | 342M | 4198V | 3AM | 4.258M | 3.04M | 4238M | 3.AM | 4.178M
802.11ac VHT160_Nss1,(MCS0)_8TX - - - } } } }
5250MHz Pass | Inf | 80.88M | 75.562M | 80.88M | 75.722M | 81.04M | 75.642M | 81.04M | 75.562M | 80.72M | 75402M | 81.12M | 75562M | 81.2M | 75.642M | 812M | 75.242M
802.11ac VHT160_Nss2,(MCS0)_8TX - - - } } } }
5250MHz Pass | Inf | 804M |75642M | 804M | 75242M | 80.4M | 75482M | 80.48M | 75.402M | 80.64M | 75.562M | 80.48M | 75.402M | 80.16M | 75.482M | 80.24M | 75.402M
5570MHz Pass | Inf | 1624m | "0 | qepau | 10252 | ygpen | 11T | qepu | 190724 | qppgm | 192024 | qgay | 192524 | yepoy | 91924 | gy gy | 191024
Port X-N dB = Port X 6dB down bandwidth for UNII-3 band / 26dB down bandwidth for other band; Port X-OBW = Port X 99% occupied bandwidth;
SPORTON INTERNATIONAL INC. Page No. . A2 0f A5
TEL : 886-3-327-3456
FAX : 886-3-327-0973 732723-01




EBW Result - Non-Beamforming NSS2

Appendix A.2

802.11ac VHT20_Nss2,(MCS0)_8TX

EBW

802.11ac VHT20_Nss2,(MCS0)_8TX

EBW

5260MHz 5580MHz
Ch Freq Ch Freq 15+ ChFreq 10+ Ch Freq 5-
5.26GHz 5.26GHz iy 5.58GHz 57 5.58GHz 0
Span Span 5-| Span 0- Span =
50MHz S0MHz 0- S0MHz 57 SO0MHz =H
RBW RBW -5 RBW -10-| RBW 157 I
300kHz 200kHz -10- 300kHz -15- 200kHz i:
VBW vBW -15- vBW -20- VBW - |
1MHz 1MHz -20- 1MHz -25- 1MHz 5
Sweep Time Sweep Time 25 Sweep Time 30-| Sweep Time et 3
100ms 100ms E 100ms 35| 100ms b
Detector Type Detector Type 35 Detector Type 40| Detector Type . 3
Peak Sample _a0-] Peak 45 Sample 55| |
e - I I I — 45, ! I I — E S0, ! I I — 60, I ! il —
Portl [/ 52356 5.246 5256 5266 5276 5286 52856 52356 5.24G 5256 526G 5276 5286 5.2856 Potl [~ 55556 5.566 551G 5586 559G 566G 56056 5.555G 5,566 5576 5586 550G 566G 56056
Port2 [~ | Port2 [~ | ¢
Por3 [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
Pota [ || [2699M  SHTIESG  SZMITG  LSIGM  SIU0GC  SEEAG It 1 Pots [ || |B4BM SEITSG 5366 LIMGM 5570196 55687966 Inf 1
25M 52478256 52728256 17841M  5.25004G | 52688466  Inf 2 2495M 55678256 55027756 17816M  5571054G  5.588871G  Inf 2
Pors [ | | 0msm 560756 527616 1780IM 5.25098G | 52688716 | Inf 3 Port5 [~ || | 54705 5o6787SG | 550266 17766M 5571054 55838216 | Inf 3
Port6 [/ || |24725M 52474756 527226 1774IM 52510546 5268796G  Inf 4 Port6 [ || |23675M 556816 5501775G  1774IM 55710546 5.588796G  Inf 4
Port7 [/ || |20225M 52796 52721256 17766M 55105 | 5268821G | Inf 5 Port7 [ || |2445M 556816 5502556 1778IM 5571096  5583821G | Inf 5
= 21M 52461256 52752256 17.841M  5.251004G | 5.268846G | Inf 6 e 245M 5.568G 550256 17791M  5571054G  5.588846G | Inf 6
¢ 4425M 5477756 527226 17816M  5251020G | 52688466  Inf 7 235M 55681G 550166 17741M  5571054G  5.588796G  Inf 7
281M 52450256 52740256 17866M  5.251004G | 52688716  Inf g 235M 55682756 | 55017756 17.766M  5571054G  5.588821G  Inf g
802.11ac VHT20_Nss2,(MCS0)_8TX EBW 802.11ac VHT20_Nss2,(MCS0)_8TX EBW
5300MHz 5700MHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
5.36GHz 5 5.36GHz 5.76GHz 37 ¥ 5.7GHz
Span 0+ Span Span 0- Span
50MHz -3+ S0MHz S0MHz 3+ S0MHz
REW -10- REW REW -10- RBW
300kHz 15| 200kHz 300kHz 15- 200kHz
VBW -20-| vBW vBW -20- VBW
1MHz 25| 1MHz 1MHz 25 1MHz
Sweep Time -30 | Sweep Time Sweep Time -30-| Sweep Time
100ms 35+ 100ms 100ms 35+ 100ms
Detector Type a0 Detector Type Detector Type 40 ' Detector Type
Peak 45+ Sample Peak 45 Sample !
=  — I I I — 0, | I I — r I | I I — 60, I | | —
Portl [~/ 52756 5.256 5296 536 5316 5326 53256 52756 5.28G 5296 536 5316 532653256 Portl [~/ 56756 5636 569G 576 5716 5726 57256 56756 563G 5696 576 571G 5726 57256
Port2 [~/ | - Port2 [~ |-
Port3 [/ || [26B(He)  FL26dB(He) Fn-26dB(re) OBW(H:) | F-OBW(HA) Fh-OBW(He) LimitfHe) | Port Port3 [ || 269804 | FI26d8(He) | Fn-26dB(He) OBW(HJ  FLOBW(HI Fh-OBW(r) Limit(He) | Port
Pors [+ || [ZESM  SXESG | SILETS6  17766M  SXL0SMG | 5308816 | Inf 1 pors [+ || |BSBM SGEIS STUGNG  LTMIM  SS505G  STEIG | Inf 1
24875M 52876756 531255G  17791M  5.291029G | 5308821G | Inf 2 2475M 5687856 571266 17766M  5601029G  5.7087%6G | Inf 2
Ports || ouars 5277256 53126G 1779IM S.9108G | 53088216 | Inf 3 Pots [/ | | ogem 568796 571256 17766M  5601029G  5.7087%6G | Inf 3
Port6 [ || [2365M 52886 5311656 17.766M  5291029G | 53087966 | Inf 4 Port6 [~ || |235Mm 56881256 57116056  17741M  5601054G  5.7087%6G | Inf 4
Port7 [/ || |[275M  527I5G 531256 17816M  5.29108G | 5308846G | Inf 5 Port7 [~/ || [2435M 5588056 571266 17781M  559108G  5J08821G | Inf 5
pors | 4725M  528775G 53124756 17766M  5291029G | 53087966  Inf 6 pors | 24525M 568796 57124256 17.766M  5601004G  S708771G | Inf 6
23625M 52880256 5311656 17716M  5291079G | 53087%6G  Inf 7 23425M 56880756 571156 17741M  5691054G 57087966 Inf 7
23.625M 5.288075G 531176 17.741M 5.291054G  5.308796G  Inf 8 23.45M 5.68816 5.71155G 17.766M 5.691029G  5.708796G  Inf 8
802.11ac VHT20_Nss2,(MCS0)_8TX EBW 802.11ac VHT20_Nss2,(MCS0)_8TX EBW
5320MHz 5720MHz Straddle 5.47-5.725GHz
[1ch Freg [0 [hFreq [ 5 (ChFreq [ 10 [ChEreq [
5.32GHz 5 5326Hz 07 571GHz 5 5716Hz
Span 0-| Span 57 Span 0- Span
S0MHz -5 S0MHz 107 30MHz -5 30MHz
RBW -10-| REW = REW -10-| RBW
300kHz -15- 200kHz :i: 200kHz -15-) 200kHz
VBW -20-| vBwW o vBW -20- VBW
1MHz -25- 1MHz 5 1MHz -25- 1MHz
Sweep Time -30-] Sweep Time 40- Sweep Time -30-| Sweep Time
100ms 35| 100ms e 100ms 35| 100ms
Detector Type 0] Detector Type . Detector Type -0+ Detector Type
Peak 45 Sample == Peak 45 Sample
@ '507\ I I I I 1 I | I 1 I I 1 1 @ '507\ 1 1 I I I 1 '607I I I 1 I 1 1
Portl [/ 52956 536G 5316 5326 5336 534G 53456 52956 536 5316 5326 5336 534G 53456 Partl [~ 56956 576G 57056 5716 57156 572G 57256 56956 576 57056 571G 57156 5726 57256
Pot2 [~ | Port2 [~ | ¢
Por3 [~ || [26dB(Hs) | FR26dB0H:) | Fh-26cB(Hz) 0BW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port3 |77 || |269B0Hz) | F-26dB(Hz] | Fhe26dB(Hz) OBW(HZ) | F-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
pona [ || [Z7M 53080756 53317756 17.766M  531105G | 5328821G | Inf 1 Pora [ || [1674M 5708266 57256 13943M 57110046 5724943G | Inf 1
495M 53077256 53326756 17741M  531105G | 53287%6G  Inf 2 16755M 57082456 5.725G 13243M 5710096 5724933G | Inf 2
Parts [ [ yom 5307756 5332656 17.766M  531105G | 53288216  Inf 3 Port5 [ || | J67ssm  508245G | 5.7256 13973M  571096G  5.724933G | Inf 3
Ports [ || |225M 5308156 5331656 17791M  5311029G | 53288216  Inf 4 Port6 [~/ || |1668M 5708326  5725G 13958M  571099G  5.724943G  Inf 4
Port? [ || 247w 53078756 53325756 17791M  5311029G | 53288216 Inf 5 Port7 [/ || |1680M | 5708383G | 57256 13943M 5710996 5724933G | Inf 5
bt 249M 53076756 53325756 17791M  5311004G | 53287966G | Inf 6 porte [ 1683M 5708176 57256 13043M 5710006 5724933G | Inf 6
23775M 53079756 5331756 17741M  531105G | 532879%G | Inf 7 16.545M | 57084556 | 5.725G 13928M 57110046 5724933G | Inf 7
27M S3081G 533186 17716M  5311079G | 53287%G  Inf 8 16695M | 57083056 57256 13943M  571099G  5724933G | Inf 8
802.11ac VHT20_Nss2,(MCS0)_8TX EBW 802.11ac VHT20_Nss2,(MCS0)_8TX EBW
5500MHz 5720MHz Straddle 5.725-5.85GHz
Ch Freq 10 Ch Freq ChFreq 37 Ch Freq 0
5.56GHz 5 5.5GHz 5.745GHz g 5.745GHz
Span 0+ Span Span -5-| Span =N
50MHz -5 S0MHz A0MHz -10- 40MHz 20
REW -10- REW REW -15- RBW
300kHz -15- 200kHz 100kHz -20- 50kHz 30-
VBW -20-| vBW vBW -25- VBW
1MHz -25- 1MHz 300kHz -30- 200kHz 40
Sweep Time -30 | Sweep Time Sweep Time -35-| Sweep Time
100ms 35 100ms 100ms 40+ 100ms =
Detector Type 0] Detector Type Detector Type 45 I Detector Type o
Peak 45 Sample Peak 50+ Sample
e  — I I I — 60, ! I I — E -55- I ! I I I . ; i -70- I I | ! | I I )
Portl [/ 54756 5436 5496 556 5516 5526 55256 54756 548G 5436 556 5516 5526 55256 Potl [~ 57256 573G 57356 574G 57456 575G 575G 576G 57656 57256 573G 57356 574G 57456 575G 57556 576G 57656
Port2 [~ | Port2 [~ | ¢
Port3 W 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Port3 W 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Pota [ || [ZM  SHELG SIUGTG  LEI6M S0 55088466 Inf 1 pots [ || |37M 51256 572874G  4238M 5725036 5.720268G 500k 1
249M 548786 55127G 17766M  5491054G | 55088216  Inf 2 372M 51256 5728726 4258M  572501G 57292686 500k 2
Port5 [ | | oi7sM sagiEsG 5515756 17516M 549109G | 55088466 | Inf 3 Ports [~/ || | 370m 57256 572872G  4258M  572503G  5720283G 500k 3
Port6 [/ || [2375M 54880756 55118256 17741M 54910546  5508796G  Inf 4 Port6 [~ || |374M 57256 572874G 4318M 5725036 5720343G 500k 4
port7 [/ || [247M 5487956 5512656 17.766M  549105G | 5508821G | Inf 5 Port7 [ || |37 51256 572874G 4208M  572501G  5.729308G | 500k 5
P 24775M 54878756 5512656 17.766M  549105G | 5508821G | Inf 6 e 384M 51256 572834G  4198M  572501G  5.729208G 500k 6
2365M  5488175G 55118256  17766M  549105G | 55088216  Inf 7 3.74M 57256 572874G  4208M  572503G 57293286 500k 7
PERIY] S4881G 551186 17.766M  5491054G | 55088216  Inf g 372M 51256 5728726 4278M 5725036 57203086 500k g
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EBW Result - Non-Beamforming NSS2

Appendix A.2

802.11ac VHT40_Nss2,(MCS0)_8TX

EBW

802.11ac VHT40_Nss2,(MCS0)_8TX

EBW

5270MHz 5670MHz
Ch Freq 10 Ch Freq ChFreq 10+ N Ch Freq
5.27GHz 3 5.27GHz 567GHz 3- 567GHz
Span 0- Span Span 0- Span
100MHz 5 100MHz 100MHz 5- 100MHz
RBW 104 RBW RBW 10- RBW
500kHz = 500kHz 500kHz = 500kHz
VBW VBW VBW VBW
20| 20-
T [amHz ] [amHz ] [amHz |
Sweep Time =9 Sweep Time Sweep Time =5H Sweep Time
100ms -30 100ms 100ms -30-] 100ms
Detector Type -35-] Detector Type Detector Type -35-| Detector Type
Peak -40 | Sample Peak -40-| Sample
( 45 | ! \ ' | =55 | | | | | [ 45 ' | ' ! | ] | ' ' |
Portl [/ 5226 5246 5266 528G 536 532G 5226 5246 5266 5286 536 532G Portl [~/ 562G 554G 5666 5686 576 5726 5626 564G 5666 5586 576 5726
Port2 |~ | Port2 [~ |
Port3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Port3 W 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
Ports [ 4145M 524936 529075G  36182M 52518096 | 5.287991G | Inf 1 Ports | 4145M 554926 569065G  36.232M 56518096  5.688041G | Inf 1
42.5M 524836 52908G 36182M 52518096 | 5287991G | Inf 2 426M 564836 5.6909G 36232M 56518096 5688041G | Inf 2
Ports [~ 4255M 524836 520085G  36232M 52518006  5.288041G  Inf 3 Ports [~/ 4245M 5548356 569086 36232M 56513006 5688041G | Inf 3
Port6 [ 4135M 5249356 529076 36182M 52518506 | 5.288041G | Inf 4 Port6 [7.7 41.7M 564915G  569085G  36.232M 56518096 5683041G | Inf 4
pot7 [ 426M 524836 52909G 36232M 52518096 | 5.288041G | Inf 5 Port? [ 4255M | 5648356 569096 36.232M 56518096 5688041G | Inf 5
= 4245M 5248456 529096 36182M  5.251809G | 5.287991G | Inf 6 ports [ 423M 564845G  569075G  36182M  5651859G  5.688041G  Inf 6
¢ 4155M  52491G 529065 36282M  5.251809G  5.288091G  Inf 7 41.9M 554885G  569075G  36232M  5651759G  S687991G  Inf 7
41.55M 524926 529075G  36182M  5.2518%9G | 5.288041G  Inf 8 414M 564925G  569065G  36232M  5651809G  S5688041G  Inf 8
802.11ac VHT40_Nss2,(MCS0)_8TX EBW 802.11ac VHT40_Nss2,(MCS0)_8TX EBW
5310MHz 5710MHz Straddle 5.47-5.725GHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
531GHz 3] 531GHz 5.69GHz 3- i 5.68GHz
Span 0 Span Span 0- Span
100MHz 5] 100MHz T0MHz 5- T0MHz
RBW 104 RBW RBW 10-] RBW
500kHz = 500kHz 500kHz . 500kHz
VBW VEW VBW VB
20 20-
bz ] [avHz | [ammz ] [mHz |
Sweep Time =5 Sweep Time Sweep Time == Sweep Time
100ms -30 100ms 100ms -30-] 100ms
Detector Type 35 Detecter Type Detector Type 35 Detecter Type
Peak -40-] Sample Peak 40~ Sample
0 43 | | | | | -53) | ' | | | F A5- \ : | ' ' " S . ' ' ' | "
Portl [/ 5266 5286 536 532G 5346 536G 5266 5286 536 5326 534G 5366 Portl [ 56556 5616 5686 5696 536 576G 57256 56556 567G 568G 5696 576 571G 57256
Port2 |/ |- Port2 [/ |-
Port3 [/ 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port Port3 [ 26dB(Hz) | FI-26dB(Hz)  Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
Pots [ 414M 528936 533076 36232M 5918006 | 5328041G | Inf 1 Pots [ 3577M | 568923G | 5.725G 33128M 56917146 5724843G | Inf 1
427M 528836 53316 36232M 52918096 | 5328041G | Inf 2 36645M 56883556 5.725G 33023M 56917846 5724808G | Inf 2
e 4285M 5288156 53316 36182M 5918096 | 5327991G | Inf 3 e 3675M  588825G  5.725G 33023M 56918196 5724843G | Inf 3
Port6 [ 41.7M 528%05G  533075G  36282M  5.817%9G  5328041G  Inf 4 Port6 [ 359IM  568309G  5725G 330581 5691784G  5724843G | Inf 4
pot7 [ 428M 52881G  53309G 36232M  5.91809G | 5328041G | Inf 5 Port? [ 36715M 56882856 575G 33058 5691784G  5724843G | Inf 5
ports [ 427M 528815G 5330856 36232M  S5.291759G  5327991G  Inf [ ports | 3668M 5688326 575G 33058 5691784G  5724843G | Inf 6
4165M 5289056 533076 36282M  5.291809G | 5328091G | Inf 7 3612M  568888G 575G 33093M  5691714G 57248086 | Inf 7
41.5M 5.28925G 5330756 36.232M 5.291809G  5328041G  Inf 8 35.945M 5.689055G | 5.725G 33.023M 5.691784G  5.724808G  Inf 8
802.11ac VHT40_Nss2,(MCS0)_8TX EBW 802.11ac VHT40_Nss2,(MCS0)_8TX EBW
5510MHz 5710MHz Straddle 5.725-5.85GHz
ChFreq 10 ChFreq ChFreq 0+ ChFreq
5.51GHz 57 551GHz 5.745GHz 54 5.745GHz
Span 0 Span Span -10- Span
100MHz 5| 100MHz 40MHz 15+ 40MHz
REW 10 REW REW 0. RBW
500kHz 154 500kHz 100kHz 25| 50kHz
VBW VBW VBW VBW
-20-| -30-
2MHz 2MHz 300kH: 200kHz
Sweep Time 2 Sweep Time Sweep Time £ Sweep Time
100ms -30- 100ms 100ms -40- 100ms
Detector Type -35-| Detector Type Detector Type -45-| Detector Type
Peak -40 ] Sample Peak 50| Sample
@ '457\ 1 I I 1 I '557| I 1 1 I 1 @ '557\ I 1 I I I I 1 1 -65 - I I 1 1 1 I I 1
Portl [ 546G 548G 556 552G 554G 5.56G 546G 5486 556G 552G 554G 556G Portl [~ 57256 573G 57356 574G 57456 575G 5755G 576G S5765G 57256 573G 57356 574G 5745G 575G 57556 576G 5765G
Port2 [~ |- Pot2 [~ |-
Pon3 [~ 26dB(Hz)  Fl-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Pert Pon3 [~ 6dB(Hz) | Fl-6dB(Hz)  Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
Ports [~ 41.5M 548925G 5530756  36232M  5.4918%9G | 5528091G | Inf 1 Ports [~ 31M 57256 5.7281G 363M  572503G  5728668G | 500k 1
4265M 5488256 55309G 36232M  5.491809G | 5528041G | Inf 2 31M 5.725G 5.7281G 3538M  572501G  5728548G 500k 2
e e 427M 548825G 5530956 36182M  5.4918%9G | 5528041G  Inf 3 s e 3.08M 5725G 572808G  3658M  572501G  5.728668G  S00k 3
Porth [ 4145M 58893 553075G  36282M 54918096  5528091G  Inf 4 Porth [ 3.16M 5725G 572816G  3678M  572501G  5728688G  S00k 4
Port? [~ 4275M 5488256 5531G 36182M  5.491859G | 5528041G | Inf 5 Port? [~ 312M 5725G 572812G  3698M  572501G  5728708G 500k 5
P | 4245M 548836 553075G  36182M  5.491850G  5528041G  Inf 6 P | 312M 57256 57812G  3678M 5725016 5728638G  S00k [
° 41.8M 548916 55309G 36232M 54918006 | 5528041G | Inf 7 ° 32M 57256 572826 3678M  572501G  5728683G 500k 7
4145M 5489356 553086 36232M 54918096 | 5528041G | Inf 8 31M 57256 572816 3678M  572503G  5728708G | 500k 8
802.11ac VHT40_Nss2,(MCS0)_8TX EBW 802.11ac VHT80_Nss2,(MCS0)_8TX EBW
5550MHz 5290MHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
5.55GHz 3 555GHz 5.29GHz 3- 5.29GHz
Span 0- Span Span 0- Span
100MHz 5 100MHz 200MHz 5- 200MHz
RBW 104 RBW RBW 10- RBW
500kHz = 500kHz 1MHz = 1MHz
VBW VBW VBW VBW
20| 20-
2MHz 2MHz IMHz 3IMHz
Sweep Time =9 Sweep Time Sweep Time =5H Sweep Time
100ms -30 100ms 100ms -30-] 100ms
Detector Type -35- Detector Type Detecter Type -35- = Detector Type
Peak -40 | Sample Peak -40-| Sample
( 45 \ ' : | , | . ' ' | 5o \ : ' ' \ ' . | ' | [ A5 | | . ' | | T =35 | , ' | ' , o
Portl [/ 556 551G 5526 5536 554G 555G 556G 557G 553G 550G 556G 556 551G 5526 553G 554G 555G 556G 557G 558G 550G 566G Portl [~/ 519G 52256 525G 52756 53G 53256 5356 5396 5106 52256 5256 52756 53G 53256 5356 5396
Port2 |~ | Port2 [~ |
Port2 [~ 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Port3 ,*/\/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
Ports [ 41.6M 552926 5.5708G 36332M  5531759G | 5.568091G | Inf 1 Ports | 85.7M 524726 | 533296 75662M  5252219G  5.327881G | Inf 1
42.5M 55284G  55709G 36182M  5.531859G | 5.568041G | Inf 2 85.7M 524686 | 533256 75562M  5252119G  5.327681G | Inf 2
Ports |\ 4275M 55836 5571056 36132M 55318506  5567991G  Inf 3 Ports | 86.1M 524676 533286 75562M  5252119G  5327681G | Inf 3
Port6 [ 4175M 55296 557075G  36232M  5.531800G | 5568041G | Inf 4 Port6 [7.7 85.1M 524736 533246 75562M  5252119G  5.327681G | Inf 4
pot7 [ 424M 5528456 557035G  36232M  5531809G | 5568041G  Inf 5 Port? [ 85.4M 524726 | 533266 75562M  5252119G  5.327681G | Inf 5
Port [ 4235M  552845G 557086 36282M  5531809G | 5568091G | Inf 6 ports [ 86.2M 524646 533266 75762 5252019G  5.327781G | Inf 6
418M 558056 557075G  36232M  5531809G | 5568041G  Inf 7 84.6M 524716 533176 75762M  5252019G  5.327781G | Inf 7
416M 552936 55709G 36282M  5531809G | 5568091G | Inf 8 84.9M 524716 5332G 75562  5252119G  5.327681G | Inf 8
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EBW Result - Non-Beamforming NSS2

Appendix A.2

802.11ac VHT80_Nss2,(MCS0)_8TX

EBW

802.11ac VHT160_Nssl1,(MCS0)_8TX EBW

5530MHz 5250MHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
5.53GHz 54 5.53GHz 517GHz 5- 5176GHz
Span 0- Span Span o Span
200MHz 54 200MHz 160MHz 160MHz
REW e RBW REW =H RBW
1MHz 154 1MHz 1MHz 10+ 1MHz
VBW vBW vBW -15- VBW
3MHz 29 3IMHz 3IMHz 20-| 3IMHz
Sweep Time =9 Sweep Time Sweep Time . Sweep Time
100ms -30 100ms 100ms : 100ms
Detector Type -35-| Detector Type Detector Type -30- Detector Type
Peak _40-] ' " Sample Pesk -35-| Sample
e o ! I I I I | - S5 I | I ! I I i E 40, ! I I ! ! I - | I ! I I | ! ]
Portl [/ 543G 5456 54756 556 55256 555G 55756 566G 563G 543G 5456 54756 55G 55256 555G 55756 566G 563G Potl [~ 5096 5126 514G 5166 5136 526 5226 5256 5006 5126 514G 5166 5186 526 522G 5356
Port2 [~ | Port2 [~ | ¢
Por3 [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
pota [ || [B56M 548736 55729G  75762M  5492119G | 55678816 | Inf 1 Pota [ || |[S08M 51026 5256 75.562M  5172719G  5.248281G | Inf 1
85.3M S4874G  55727G  75.562M  5492219G | 55677816 | Inf 2 8088M 5169126 525G 7572M  5172639G  5.248361G | Inf 2
Ports [~/ || [ g am 548736 55737G  75662M  5402210G | 5567831G | Inf 3 Ports [~/ || [gioam | siem66 | 5256 T5642M 51724796 52431216 | Inf 3
Port6 [ || |&48M 548746 557226 75462M  5492119G | 5567581G | Inf 4 Port6 [ || |8L04M 5168966 | 525G 75.562M 51727196 5.243281G | Inf 4
port7 [/ || [ 253 548746 55727G 75.362M  5492319G | 5567631G | Inf 5 Port7 [/ || [8072M 5169286 5256 75402M  5172793G  5.248201G | Inf 5
= 857M S4871G 557286 75762M  5492019G | 5567781G | Inf 6 e 8112M 5168386 525G 75.562M 51726336 5.248201G | Inf 6
¢ 84.7M 548756 55722G  75562M  5492119G | 5567681G | Inf 7 81.2M 516836 525G T5642M 51726396 5.248281G | Inf 7
84.8M 548756 55723G  75462M  5492319G | 55677816 | Inf g 81.2M 516836 525G 75.242M 51728796 5.248121G | Inf g
802.11ac VHT80_Nss2,(MCS0)_8TX EBW 802.11ac VHT160_Nss2,(MCS0)_8TX EBW
5610MHz 5250MHz
Ch Freq 10 Ch Freq ChFreq Ch Freq
561GHz 54 561GHz 5.33GHz 533GHz
Span 0 Span Span Span
200MHz 5 200MHz 160MHz 160MHz
REW 104 REW REW RBW
1MHz = 1MHz 1MHz 1MHz
VBW vBW vBW VBW
IMHz 27 3MHz IMHz 3MHz
Sweep Time =5 Sweep Time Sweep Time Sweep Time
100ms -30 100ms 100ms 100ms
Detector Type =35 Detecter Type Detector Type Detecter Type
Peak -40-] Sample Peak Sample
= 454 ! I I I I | - r 40, | I I ! | | i
Portl [~/ 5516 555G 55756 56G 56256 5656 56756 571G Portl [~/ 5256 5286 536 5326 534G 5366 533G 5416
Port2 [~/ | - Port2 [~ |-
Port3 [/ || [260B(He)  FL26dB(He) Fn-26dB(re) OBW(H) | F-OBW(H) | Fh-OBW(He) LimitlHe) | Port Port3 [ || 269804 | FL-26d8(He) | Fn-26dB(He) OBW(H)  FLOBW(HI Fh-OBW(r) Limit(He) | Port
bona [ || |55M 55660G 565266 75.562M  5572110G | 5647631G | Inf 1 bons [ || | 204M 5256 533046 75642M 52516396  5327281G | Inf 1
85.3M 556726 565256 75.362M  5572219G | 5647581G | Inf 2 80.4M 5256 533046 75.242M 52516396  5326882G | Inf 2
Ports [~ | [ g5 g 556726 5653G 75362M 55723196 | S647681G | In 3 Ports [~/ | gg.am 5256 533046 75482M 52517196 5327201G | Inf 3
port6 [ || [&sm SS671G 56521G  75662M  5572119G | 5547781G | Inf 4 Port6 [ || |s048M 5256 5330486 75402M 52516396  5327041G | Inf 4
por7 [/~ || [ %56Mm SS671G 56517G  75462M  5572219G | 55476816 | Inf 5 Port7 [~/ || [B08M 5256 533064G  75.562M  5251639G  5327201G | Inf 5
pors | 85.8M 55676 565286 75562M  5572119G | 55476816 | Inf 6 pors | 8048M 525G 5330486 75402M  5251719G 53271216 | Inf 6
84.9M 556736 565226 75.562M  5572119G | 56476316 | Inf 7 8016M 525G 5330166 75482M  5251559G  5327041G  Inf 7
84.9M 556736 565226 75.562M 55722196  5647781G | Inf 8 80.24M 5.25G 5.33024G 75.402M 5251719G  5327121G  Inf 8
802.11ac VHT80_Nss2,(MCS0)_8TX EBW 802.11ac VHT160_Nss2,(MCS0)_8TX EBW
5690MHz Straddle 5.47-5.725GHz 5570MHz
[1ch Freg [0 [hFreq [ 10 (ChFreq [ 5 [ChEreq [
5.65GHz 57 5.65GHz 5+ 557GHz 10- 5.57GHz
Span 0- Span 0+ Span 5- " Span
150MHz 5 150MHz -5 400MHz 0 400MHz
REW ard REW -10- REW 5 REW
1MHz i IMHz 15+ 2MHz = 2MHz
VBW vBwW -20- vBW VBW
3MHz 20 3MHz -25- 10MHz 7 10MHz
Sweep Time 2 Sweep Time -30- Sweep Time 20+ Sweep Time
100ms -30 100ms 35— 100ms 25| 100ms
Detector Type -35-| Detector Type 40 Detector Type -30- e Detector Type
Peak -40 -] Sample -45-] Peak 235 Sample
@ '457\ I 1 I 1 I I '507I 1 I I I I 1 @ "“)7\ I 1 1 I 1 I I [
Portl [/ 55756 566G 5656 565G 56156 51G 57256 55756 566 56256 565G 56756 576 57256 Partl [~ 537G54G 545G 55G 555G 586G 565G 576 5716
Pot2 [~ | Port2 [~ | ¢
Por3 [~ || [26dB(Hs) | FR26dB0H:) | Fh-X6cB(Hz) OBW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port3 [~/ || |269BlHz) | F-26dB(Hz] | Fhe26dB(Hz) OBW(HZ) | FR-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
pora [ || [79BM ssi0nse | 5725 72339M  5652099G | 5724438G | Inf 1 Pona [ || [1624M [semE 561G 152524M  5493338G  5.646362G | Inf 1
78M 56476 57256 72339M 56521746 | 574513G | Inf 2 1624M  5489G 565146 152924M  5493438G 56463626 | Inf 2
PortS [N || [7igs sediisG 57256 T2AM 56520996 | 57245136 | Inf 3 PortS [N || [ lgaM  samesG 565126 LSLIZAM  5ASH4I8G 56461626 Inf 3
Ports [ || |77.0m 564736 57256 72489M 56520996 | 5724588G | Inf 4 Port6 [/ || |1626M  54884G  5651G 152724M  5493238G 56459626 | Inf 4
Pot7 [/ || |7B2M  SBHETISG 57256 72339M 56522496 | 5724588G | Inf 5 Port7 [/ || |162BM 548266 565146 1525MM 5493838 56403626 Inf 5
bt 78075M 55469356 57256 72330M 56520006 | 5724438G | Inf 6 porte [ 163M 543846 565146 15252M 54036386 56461626 | Inf 6
TIOBM  SE4T0756 57256 72330M 56520246 | 57243636 | Inf 7 1622M 548866 565086 151024M  5403838G  5645762G | Inf 7
TIS5M  SE4TASG 57256 T2414M 56520996 | 5724513G | Inf 8 1624M 548836 565126 151924M 54040386  5645362G | Inf 8
802.11ac VHT80_Nss2,(MCS0)_8TX EBW
5690MHz Straddle 5.725-5.85GHz
Ch Freq Ly Ch Freq S
5.745GHz S 5.745GHz =1
Span -10-| Span -15+
40MHz 154 40MHz 20
REW i REW 25
100kHz = 50kHz -30-]
VBW vBW -35-
300kHz 307 200kHz -40-
Sweep Time -35 Sweep Time 45-
100ms -40-| 100ms _50-]
Detector Type 45~ Detector Type 55
Peak -50 | Sample -60-]
e -55- ! ! I I I | | ] -65- I | | I | I I ]
Potl [~ 57256 573G 57356 574G 57456 575G 57556 576G 57656 57256 573G 57356 574G 57456 575G 5755G 576G 57656
Port2 [~ |
Port2 W 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
pota [ || [31M 57256 5728126 4218M  572501G | 57292286 500k 1
306M 572504G  57281G  4118M  572503G 57291486 500k 2
Ports [~/ || [ 314 57256 578G 4218M 5725036 57202486 500k 3
Port6 [ ||| 31M 57256 571G 4338M 5725016 57293486 500k 4
port7 [/ || [ 312 57256 5728126 4198M  572501G | 57292086 500k 5
P 31M 57256 ST8G 4258 572501G | 5729268G 500k 6
304M 572504G 5728086 4238M  572501G | 57292486 500k 7
31M 57256 57281G 4178M 5725016 | 57291886 500k g
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EBW Result- Beamforming NSS1 Appendix A.3

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
VHT20_Nss1_8TX - - - -
5.25-5.35GHz 24.6M 17.866M 17M9D1D 23.925M 17.741M
5.47-5.725GHz 24.8M 17.866M 17M9D1D 16.29M 13.943M
5.725-5.85GHz 3.8M 4.338M 4M34D1D 3.66M 4.178M
VHT40_Nss1_8TX - - - R
5.25-5.35GHz 43M 36.332M 36M3D1D 42.25M 36.132M
5.47-5.725GHz 43M 36.332M 36M3D1D 36.33M 33.058M
5.725-5.85GHz 3.18M 4.178M 4M18D1D 3.06M 3.838M
VHT80_Nss1_8TX - - - -
5.25-5.35GHz 87.4M 75.662M 75M7D1D 86M 75.362M
5.47-5.725GHz 87.1M 75.662M 75M7D1D 77.625M 72.339M
5.725-5.85GHz 3.1M 8.696M 8M70D1D 3.04M 4.998M
VHT160_Nss1_8TX - - - -
5.15-5.25GHz 82.24M 76.842M 76M8D1D 80.64M 75.562M
5.25-5.35GHz 82.08M 76.522M 76M5D1D 81.04M 75.562M
5.47-5.725GHz 163.8M 152.924M 153MD1D 162.2M 152.124M

Max-N dB = Maximum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Min-OBW = Minimum 99% occupied bandwidth;
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EBW Result- Beamforming NSS1 Appendix A.3

Result
Mode Result Limit Port 1-N Port | Port2-N Port | Port3-N Port | Port4-N Port | Port5-N Port | Port6-N| Port |Port7-N| Port | Port8-N Port
dB | 1O0BW| dB | 20BN | dB | 3-0BW| dB | 4OBW | dB | 50BN | dB |6-OBW | dB | 7-0BW | dB | 8-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
VHT20_Nss1_8TX i i . i . } } . } } . } } . } } . .
5260MHz Pass | Inf | 244M | 17.816M | 24.25M | 17.816M | 24.425M | 17.766M | 24.45M | 17.766M | 23.95M | 17.766M | 24.425M | 17.816M | 24.375M | 17.816M | 24.225M | 17.766M
5300MHz Pass | Inf | 242M | 17.766M | 24.55M | 17.841M | 24.45M | 17.766M | 24.15M | 17.791M | 23.925M | 17.766M | 24.55M | 17.816M | 24.525M | 17.866M | 24.4M | 17.766M
5320MHz Pass | Inf |24.325M | 17.741M | 243M | 17.741M | 24.45M | 17.791M | 24.15M | 17.741M | 24.325M | 17.741M | 246M | 17.741M | 24.425M | 17.816M | 245M | 17.766M
5500MHz Pass | Inf | 24.15M | 17.816M | 244M | 17.841M | 244M | 17.791M | 23.85M | 17.741M | 24175M | 17.791M | 24.8M | 17.766M | 24.375M | 17.866M | 24.5M | 17.741M
5580MHz Pass | Inf | 24475M | 17.766M | 24.25M | 17.791M | 243M | 17.791M | 24M | 17.766M | 24.075M | 17.741M | 24.375M | 17.791M | 2435M | 17.841M | 24.475M | 17.791M
5700MHz Pass | Inf | 24.275M | 17.766M | 24.325M | 17.791M | 245M | 17.741M | 24.075M | 17.766M | 239M | 17.791M | 24.625M | 17.716M | 24.225M | 17.816M | 24.45M | 17.766M
5720MHz Straddle 5.47-5.725GHz Pass | Inf | 16545M | 13.973M | 16.695M | 13.988M | 16.71M | 14.003M | 16.335M | 13.943M | 16.20M | 13.973M | 16.455M | 13.943M | 16.515M | 13.988M | 16.665M | 13.958M
5720MHz Straddle 5.725-5.85GHz Pass | 500k | 378M | 4318M | 38M | 4238M | 366M | 4218M | 3.78M | 4338M | 37M | 4298V | 38M | 4318M | 38M | 4258M | 38M | 4.178M
VHT40_Nss1_8TX } } - } - } } - } } - } } - ) ) - -
5270MHz Pass | Inf | 4255M | 36.282M | 42.25M | 36.232M | 4245M | 36.232M | 428M | 36282M | 43V | 36.332M | 42.55M | 36.282M | 425M | 36.232M | 42.75M | 36.232M
5310MHz Pass | Inf | 4265M | 36.282M | 424M | 36.132M | 42.65M | 36.232M | 43M | 36.282M | 42.95M | 36.232M | 42.65M | 36.232M | 4245M | 36.232M | 42.65M | 36.232M
5510MHz Pass | Inf | 42.95M | 36.282M | 426M | 36.232M | 42.35M | 36.232M | 42.85M | 36.282M | 429M | 36.282M | 43M | 36.232M | 4245M | 36.082M | 42.65M | 36.282M
5550MHz Pass | Inf | 428M |36.232M | 4255M | 36.232M | 42.8M | 36.232M | 428M | 36232M | 428M | 36.282M | 429M | 36.232M | 425M | 36.032M | 42.65M | 36.232M
5670MHz Pass | Inf | 427M |36332M | 4255M | 36.182M | 429M | 36.232M | 428M | 36332M | 428M | 36232M | 42.8M | 36.282M | 4245M | 36.232M | 427M | 36.282M
5710MHz Straddle 5.47-5.725GHz Pass | Inf | 3647M | 33.003M | 36.365M | 33.058M | 36.54M | 33.058M | 36.505M | 33.128M | 36.4M | 33.058M | 36.505M | 33.003M | 36.47M | 33.058M | 36.33M | 33.128M
5710MHz Straddle 5.725-5.85GHz Pass | 500k | 3.08M | 3.858M | 306M | 3.956M | 3.16M | 3.898M | 3.08M | 3.918M | 308M | 3.836M | 3.08M | 3.898M | 3.06M | 4178M | 3.18M | 3.998M
VHT80_Nss1_8TX } } ] } ] } } } } } } } } } } } } }
5290MHz Pass | Inf | 874M |75662M | 862M | 75562M | 862M | 75362M | 87.4M | 75.662M | 87AM | 75562M | 87.M | 75.662M | 86.3M | 75.562M | 86M | 75.662M
5530MHz Pass | Inf | &M |75362M| 857M | 75462M | 852M | 75662M | 86.3M | 75.662M | 86.8M | 75662M | 87.M | 75.662M | 85.9M | 75.362M | 86.8M | 75.562M
5610MHz Pass | Inf | 865M | 75562M | 857M | 75462M | 852M | 75462M | 86.6M | 75.662M | 87M | 75462M | 87.1M | 75.662M | 84.8M | 75.462M | 85.6M | 75.462M
5690MHz Straddle 5.47-5.725GHz Pass | Inf |78075M | 72414M | 77.7M | 72414M | 77.625M | 72.414M | 78.075M | 72.414M | 77.85M | 72.330M | 78.15M | 72.414M | 77.775M | 72.564M | 77.925M | 72.414M
5690MHz Straddle 5.725-5.85GHz Pass | 500k | 3.08M | 5657M | 308M | 5497M | 3AM | 5637M | 3.M | 4998M | 308M | 5457M | 3.04M | 6477M | 3.04M | 8696M | 3.AM | 5.217M
VHT160_Nss1_8TX } } - } - } } - } } } ) ) } } } } }
5250MHz Pass | Inf | 81.44M | 76.042M | 8144M | 75.802M | 81.6M | 75642M | 80.64M | 75.642M | 82.24M | 75.802M | 81.36M | 75.562M | 80.8M | 76.842M | 81.36M | 75.722M
5250MHz Pass | Inf | 8152M | 75.722M | 81.36M | 75.562M | 81.36M | 75.642M | 82.08M | 75.562M | 81.52M | 75562M | 8144M | 75.562M | 81.04M | 76.522M | 81.36M | 75.722M
5570MHz Pass | Inf | teau | AT | qeaom | TO2I2 | ygaon | 12924 | qgyy | 190020 | qeaqm | 192924 | gy | 190124 | qepoy | TORIZ | qgpey | 195024

Port X-N dB = Port X 6dB down bandwidth for UNII-3 band / 26dB down bandwidth for other band; Port X-OBW = Port X 99% occupied bandwidth;
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EBW Result- Beamforming NSS1 Appendix A.3

VHT20-BF_Nss1_8TX EBW VHT20-BF_Nss1_8TX EBW
5260MHz 5580MHz
Ch Freq 3 Ch Freq 5- ChFreq 10+ Ch Freq 5-
5.26GHz 0- 5.26GHz 0~ 5.58GHz 5.58GHz 0
Span = Span = Span Span -5-|
50MHz S0MHz =H S0MHz SO0MHz -10-
10-| -15- -
REW REW - REW RBW -15
300kHz 9 200kHz s 300kHz 200kHz -20-
VBW -20-| . vBW - vBW VBW -25-
1MHz 5] 1MHz 25 1MHz 1MHz -30-
Sweep Time 204 Sweep Time et Sweep Time Sweep Time 35+
100ms 100ms = 100ms 100ms 40
Detector Type -33-] Detector Type . Detector Type Detector Type 45—
Peak -40-| Sample 55 Peak Sample 0+
( 45 | , , \ | | -60-, | | ! | ' ' [ 45 | ' | | | | =35 | . ' ' | '
Potl [~ 52356 5246 5256 5266 5276 5286 52856 52356 5.24G 5256 5266 5276 5286 5.2856 Portl [~ 55556 5.566 5516 5586 559G 566G 56056 5.555G 5,566 5576 5586 550G 566G 56056
Port2 |~ | Port2 [~ |
Port2 [~ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port Portz [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
pota [ || |24M 5.2486 527246 17816M  5251029G | 52688466 | Inf 1 Pota [ || |244TM 530526 SGIG L7766M 55710296 55687966 Inf 1
425M 52480256 52722756 17816M  5.25004G | 52688216  Inf 2 2425M  556815G 550246 17791M  5571029G  5.588821G  Inf 2
Pors [ | opuosm su7asG 527236 17766M 5.5108G | 52687366 | Inf 3 Ports [~ || | 543w 55681256 | 55024256 17791M 55710296  5.583821G | Inf 3
Port6 [/ || |2045M 5248056 527256 17766M  5.251054G | 5.268821G | Inf [ Port6 [~ || | 24m 556826 550226 17766M  5571054G  5.583821G | Inf 4
Por7 [/ || |BS5M  52EXG 522G 17766M 5510046 | 5266771G | Inf 5 Port7 [ || |28075M  558LSG 5502256 | 1774IM  5571109G  5S88771G | Inf 5
EP| [ 2z [Foeiss [szmssc  [T7AGM | SOSIOGAG | SAGREAE | Int 6 0 ||| EEEEEEE 55023756 17791M 55710296  5.588821G | Inf 6
¢ 4375M  5.479G 52722756 17816M  5251004G | 52688216  Inf 7 2435M 55679256 55022756 17841M  5571004G  5.588846G  Inf 7
425M 52479756 527226 17766M  5251029G | 5.268796G  Inf g 24475M 55679256 550246 17791M  5571029G  5.588821G  Inf g
VHT20-BF_Nss1_8TX EBW VHT20-BF_Nss1_8TX EBW
5300MHz 5700MHz
Ch Freq 3 Ch Freq 3" T T ChFreq 37 Ch Freq 3"
|
5.36GHz 0 5.36GHz 0 { 5.76GHz 0- 5.7GHz 0
Span 5 Span 5 Span 5 Span 5+
50MHz i S0MHz -10- S0MHz i S0MHz -10-
REW REW -15- REW RBW -15-
300kHz 157 200kHz 20~ 300kHz 157 200kHz 20~
VBW -20-| vBW -25- vBW -20- VBW -25-
1MHz 25 1MHz 20- 1MHz 25| 1MHz 30-
Sweep Time 204 Sweep Time 35— Sweep Time 204 Sweep Time _35-|
100ms 100ms ~40- 100ms 100ms ~40-
Detector Type =5 Detecter Type 45 Detector Type -35-] Detecter Type 45
Peak -40- Sample 50-§ Peak -40-| Sample -so- e
r A5 | , , Lo ST . : ' L r A5 . , . I S5 , . . Lo
Portl [/ 52756 5.286 5296 536 5316 5326 53256 52756 5.28G 5296 536 5316 532653256 Portl [~ 56756 5636 569G 576 5716 5726 57256 56756 563G 5696 576 571G 5726 57256
Port2 |/ |- Port2 [/ |-
Port3 [/ || [26B(He)  FL26dB(He) Fn-26dB(re) OBW(H:) | F-OBW(H) Fh-OBW(He) Limitfre) | Port Port3 [ || 269804 | FL-28d8(He) | Fn-26dB(He) OBW(HJ  FLOBW(HI Fh-OBW(r) Limit(He) | Port
bona [ || | H2M 52881256 53123256 17.766M  5.29105G | 5303821G | Inf 1 Pors [ || | MM SGEONSG 57126 LTT6GM  SSOL0G  STEIIG | Inf 1
2455M 52877756 53123356 17841M  5.20008G  5308821G | Inf 2 24325M 56879756 571236 17791M  5601029G  5708821G | Inf 2
Ports |11 gasM 528796 5312356 17.766M 52910296 | 53087966 | Inf 3 Ports || | aasm 56878256 57123256 17741M 56010296  S708771G | Inf 3
Port6 [~ |||2415M 528826 5312356 17J91M  5.91029G | 53088216 | Inf 4 Port6 [ || |24075M 568826 5712275G  17766M 56910296  5.70879%G  Inf 4
Port7 [/ || |BOBM  SMEIG 53120256 17766M  5.29108G | 5308196 | Inf 5 Por7 [~/ || | ZBom 568836 571226 17791M  5601029G  5.708821G  Inf 5
pontal| | [l| 2SM [SETEG [SMG 17SIGM | S2M004G | S3EEAG | nf 6 porta [ ||| [[| A6EM | SeETISG |STBISG  {77IGM | SEOI05G | STORTTIG | nf 6
455M 528796 53124256 17866M  5.29098G | 53088466  Inf 7 24225M 56886 57122256 17816M  5691029G 57038466  Inf 7
24.4M 5.287925G 53123256 17.766M 5.291029G  5.308796G  Inf 8 24.45M 5.687825G | 5.712275G 17.766M 5.691029G  5.708796G  Inf 8
VHT20-BF_Nss1_8TX EBW VHT20-BF_Nss1_8TX EBW
5320MHz 5720MHz Straddle 5.47-5.725GHz
ChFreq 5 ChFreq ChFreq 57 ChFreq
5.32GHz 0- 5.32GHz 5.71GHz 0- 5.716GHz
Span 5 Span Span 5- Span
50MHz 104 50MHz 20MHz 10 30MHz
REW REW REW o REW
300kHz =9 200kHz 200kHz - 200kHz
VBW -20-| vBwW vBW VBW
1MHz 254 1MHz 1MHz 57 1MHz
Sweep Time o Sweep Time Sweep Time El Sweep Time
100ms 100ms 100ms -33- 100ms
Detector Type -33- Detector Type Detector Type -40-| Detector Type
Peak -40- Sample Peak 45 Sample
@ '457\ I I I I 1 I | I 1 I I 1 1 @ '507\ 1 1 I I I 1 -607I I I 1 I 1 1
Potl [~/ 52056 536G 5316 5326 5336 534G 53456 52956 536 5316 5326 5336 5346 53456 Portl [~ 56956 5JG 50056 5716 571G 5726 57256 56956 576 57056 571G 57156 5726 57256
Pot2 [~ | Pot2 [~ |
Por3 [~/ || [26dB(Hs) | FR26dB0Hz) | Fh-X6cB(Hz) 0BW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port [~/ || |269B0Hz) | F-26dB(Hz] | Fhe26dB(Hz) OBW(HZ) | F-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
Pora [7 7 || [2438M S0TSC SING  ITAM SIS | 53BIG | Inf 1 Pora [ || [1634M  s7084s5G | 57256 13973M  571096G  5.724933G | Inf 1
243M 53080256 53313356 17741M  5311004G | 53287466 Inf 2 16695M | 57083056  5725G 13988M 57100456 5724933G | Inf 2
Pots |11 o4asM 5307856 533236 17J91M 53110206 | 53288216 | Inf 3 Pots |7 1| l1671M 5708296 57256 14003M 571093 5724933G  Inf 3
Port6 [/ || |2415M 530826 5332356 1774IM  5311054G  532879G  Inf 4 Port6 [~ ||| 16335M 57086656  5.725G 13943M 57109756 5.724918G | Inf 4
Pot7 [/ || [M3M 5308056 532G LJ4IM 530G SIBING | Inf 5 Port7 [/ || [1629M  STOETIG | 57256 13973M  5710075G  5.724943G | Inf 5
bt 246M 530796 533256 17741M  53110%G | 5328796G | Inf 6 porte [ 16455M | 57085456 | 5725G 13043M 5710006 5724933G | Inf 6
° 24425M 530795 53323756 17816M  5311020G | 5323846G | Inf 7 ° 16515M | 57084856 | 5.725G 13088M 57100456 5724933G | Inf 7
24.5M 53078256 53323256 17.766M  5311029G | 53287%G | Inf 8 16665M | 57083356 57256 13958M  571096G  5724913G | Inf 8
VHT20-BF_Nss1_8TX EBW VHT20-BF_Nss1_8TX EBW
5500MHz 5720MHz Straddle 5.725-5.85GHz
Ch Freq 3 Ch Freq 5- ChFreq 37 Ch Freq
5.56GHz 0- 5.5GHz 0~ 5.745GHz 01T, 5.745GHz
Span = Span = Span -5-| Span
50MHz . S0MHz =H 40MHz -10- 40MHz
RBW RBW 'i' RBW -15-] RBW
300kHz 9 200kHz s 100kHz -20- 50kHz
VBW -20-| vBW - vBW -25- VBW
1MHz 5] 1MHz - 300kHz -30- 200kHz
Sweep Time 204 Sweep Time et Sweep Time 35+ Sweep Time
100ms 100ms . 100ms -40- 100ms
Detector Type -33-] Detector Type . Detector Type 45 Detector Type
Peak 40+ Sample 55 Peak 50+ Sample
( 45 | | | \ ' | -60-, | | | | ' ' [ =55 \ ' | \ | | | | -65- \ | | ' | | | '
Potl [~ 54756 5486 5496 556 5516 5526 55256 54756 548G 5436 556 5516 5526 55256 Portl [~ 57256 573G 57356 574G 57456 575G 575G 576G 57656 57256 573G 57356 574G 57456 575G 57556 576G 57656
Port2 |~ | Port2 [~ |
Por3 [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 6dB(Hz) FI-6dB(Hz) | Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port
Pota [0 || [2419M  SHERSC SITG  LEI6M 5L 55088466 Inf 1 pota [ || |37M 51256 5728786 4318M 5725036 5729348G 500k 1
244M 54880256 55124256 17841M  5491004G | 55088466  Inf 2 EE 51256 572836 4238M 5725036 57292686 500k 2
Ports [~ [ 5iam 5488056 5512456 17791M  5491020G | 5503821G | Inf 3 Ports [~ || |3 66m 572502G  572868G  4218M  572503G  5720248G 500k 3
Port6 [~/ |||2385M 548836 5512156 17741M  S491054G | 5.508796G | Inf [ Port6 [ || |378M 57256 572878G  4338M 5725036 5729363G 500k 4
Por7 [/ || |2MA75M SASBI7SG 551256 1779IM  5.49109G | 5508821G | Inf 5 por7 [~ || 3™ 51256 572876 4208M  572503G  5729328G 500k 5
| B S48775G  551255G  17.766M  5491029G | 55087%6G | Inf 6 v [ [ 51256 572836 4318M  572503G  5729348G | 500k 6
4375M 54879756 5512356 17866M  549008G | 55088466  Inf 7 38M 57256 572836 4258M  572501G  5.729258G 500k 7
24.5M 548796 551246 17741M  549105G | 5508796G  Inf g 38M 51256 572836 4178M  572503G 57202086 500k g
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EBW Result- Beamforming NSS1

Appendix A.3

VHT40-BF_Nss1_8TX

EBW

VHT40-BF_Nssl1_8TX

EBW

5270MHz 5670MHz
Ch Freq 3 N Ch Freq ChFreq Ch Freq
5.27GHz 0-| A 5.276Hz 567GHz 5676Hz
Span 5 Span Span Span
100MHz » 100MHz 100MHz 100MHz
RBW RBW RBW RBW
500kHz 9 500kHz 500kHz 500kHz
vBW -20-| vBW vBW VBW
2MHz 25 2MHz 2MHz 2MHz
Sweep Time . Sweep Time Sweep Time Sweep Time
100ms 100ms 100ms 100ms
Detector Type -3+ Detector Type Detector Type Detector Type
Peak 40+ Sample Peak Sample
( 45 | ! \ ' \ =55 | | | | | [ 45 ' | ' ! | | ' ' |
Potl [~ 5226 5246 5266 528G 536 5326 5226 5246 5266 5286 536 5326 Portl [~ 562G 564G 5666 563G 576 5726 564G 5666 5636 576 5726
Port2 |~ | Port2 [~ |
Port2 [~ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz) | Port Portz [ 26dB(Hz)  FI-26dB(Hz) Fh-26dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
e wrM s smc  mamM  smmss smone W 12 P°"“ @M (Seerc |smG i semws semalc W12
. } } } . } n X ! ! . ! ! n
Pots |1 aasM 587G 5201156 3623M 52518006 | 5.383041G | Inf 3 Ports ||| |4z oM 564856 560146 36.232M 55513006  SEB3041G | Inf 3
Port6 [~ ||| 428M 5248656 5201456 36282M  5.251300G | 52830016 | Inf [ Port6 [~ ||| 428M 564846 560126 36332M  SG51700G  S683041G | Inf [
Po? [~ || oM 5248456 5291456 36332M 5517096 | 5288041G | Inf 5 Por? [~ || |428M 564866 | 569146 36.232M 56517596 S6G7991G | Inf 5
(| [[|zMsawesc sasisc %zsm  S5USG | 5280416 | Ind 6 bt [ || |22 564856 | 569136 36.82M  5651759G  S688041G | Inf 6
I 425M 5248656 5201156 36232M  5.51750G | 5287991G | Inf 7 4245M | 564855G | 501G 36.232M  5651750G  5687991G | Inf 7
4275M 524856 5201256 36232M 52518096 | 5288041G | Inf 8 427M 564855G | 5601256 36.282M  5651809G  S5688091G | Inf 8
VHT40-BF_Nss1_8TX EBW VHT40-BF_Nss1_8TX EBW
5310MHz 5710MHz Straddle 5.47-5.725GHz
Ch Freq 3 . Ch Freq ChFreq 37 Ch Freq
531GHz 0-| 531GHz 560GHz 0- 569GHz
Span 5 Span Span 5 Span
100MHz 10 100MHz T0MHz 0 T0MHz
REW RBW REW REW
500kHz 157 500kHz 500kHz 157 500kHz
VBW 20| VBW VBW 20~ VBW
2MHz 25 2MHz 2MHz 5. 2MHz
Sweep Time » Sweep Time Sweep Time - Sweep Time
100ms 100ms 100ms 100ms
Detector Type 35 Detecter Type Detector Type -35-] Detecter Type
Peak -40- Sample Peak -40-| Sample
0 43 | | | | | -53) | ' | | | F 45- \ : | ' ' " S . ' ' ' | o
Portl [~/ 5266 5286 536 532G 5346 536G 526G 5286 536 5326 5346 536G Portl [~/ 56556 5676 568G 5696 576G 571G 57256 56556 567G 568G 569G 576 S7IG 57256
Port2 |/ |- Port2 [/ |-
bo3 [ || [260BiH) | Fl26dBite) Fa-Z6dB(-) OBW(HZ) | F-OBW(HA | Fr-OBW(Hs) Limitibz) | Port bort3 |/ || [26dB(HE) | Fl-26dBlHe) | Fho26o(a) OBW(HZ) FI-OBW(HE) Fh-OBW(He) Limit(H | Port
foad [l o oo smic oM sowe [swmac (w2 Pond [ | s [semen s mooM  seommc s7eie w2
y } ; ; . } nf . A } X A : nf
Ports [~ [jagsM smeesG 53336 36232M  S.91096 | 53280416 | Inf 3 Ports [/ || [355am | seemiec 57256 33058M 56017496 | 57248086 | Inf 3
Port6 [ ||| 3m 5288456 5371456 36282M  5.291759G | 5328041G | Inf 4 Port6 [~ || |36505M | 5688495G | 5.725G 33128M 5017146 | 5JM883G | Inf 4
Port7 [ || |$285M  SJESG 534G J62RM 58176 53279916 Inf 5 Port? [ || |364m 568866 | 525G 33058M  5601784G  5J24843G | Inf 5
bortg [ ||[|2M MG SNG  B2M | SELNSG | SIRAIG It 6 portg [ || |60M | seemisc | 5225 33093M  SE0L7I4G  5724808G | Inf 6
4245M  52867G 5331156 36232M 5918096 | 5328041G  Inf 7 3647M | 568853G  5725G 33058M 56017496 5.724808G | Inf 7
42.65M 5.28866 5331256 36.232M 5.291809G  5328041G  Inf 8 36.33M 5.68867G 5.725G 33128M 5.691749G  5.724878G  Inf 8
VHT40-BF_Nss1_8TX EBW VHT40-BF_Nss1_8TX EBW
5510MHz 5710MHz Straddle 5.725-5.85GHz
ChFreq 5 A ChFreq ChFreq 57 ChFreq 10+
5.51GHz 0- 551GHz 5.745GHz -10-] 5.745GHz 15+
Span = Span Span e Span -20-]
100MHz 0. 100MHz 40MHz . 40MH:z 25
RBW RBW RBW REW .~
500kHz =9 500kHz 100kHz == 50kHz =
VBW -20-| VBW vBW -30- VBW
MH: 5d 2MHz 300kH: = 200kHz <5 !
Sweep Time o Sweep Time Sweep Time 0 Sweep Time 454 :
100ms 100ms 100ms 100ms -30-] i
Detector Type -35 Detector Type Detector Type 43 Detector Type 55
Peak -40 Sample Peak -50-| " Sample 60}
@ '457\ 1 I I 1 I '507I I 1 1 I 1 @ '557\ I 1 I I I I 1 1 -65 - ; I I 1 1 1 I I 1
Potl [~/ 545G 543G 556 5526 554G 556G 546G 5486 556 5526 554G 556G Portl [~ 57256 573G 57356 574G 57456 575G 5J55G 576G 57656 57256 573G 5J35G 574G S74SG 515G 575G 576G 5765G
Pot2 [~ | Pot2 [~ |
port3 [~/ || |26dB(Hz)  FL-26dB(Hz) Fn-26dB(rz) OBW(Hz)  F-OBW(H:) Fr-OBW(Hz) Limitlrz) | Port port3 [~ || |64B(H)  FL6dB(Hz) | Fr-6dB(H:) OBW(H)  FLOBW(HY Fh-OBW(Hz) Limit(Hz) | Port
Pora 77 || [4295M 346 SSISG  3028M  SSI0SC | 55280916 | Inf 1 Pora [~ || | 30BM 525G 572808G  3858M  572501G  5.728863G | 500k 1
126M 548876  55313G  36232M 54918096 | 558041G | Inf 2 3.06M 5125G 5728066 3058M  572501G  5728068G 500k 2
PortS [N || [i3sM sawesG 552256 J62RM  5ASIE0G | 552046 | Inf 3 Pots [~ 3 16m 5125G 5728166 3808M  572501G  5728908G 500k 3
Port6 [/ || |4285M 5488456 553136 36282M  S5491759G 55280416  Inf 4 Port6 [~ || | 3.08M 5125G 572808G  3918M  572503G  5728948G 500k 4
Port7 [~ || | 929M 548856 55314G  36282M  5491750G | 5528041G | Inf 5 Port7 [~ || | 308M 5125G 5728086  3838M  572501G  5728848G 500k 5
bots | 3M 548856 553156 36232M 54018006 | 55280416 | Inf 6 borts | 3.08M 57256 5728086  3808M  572503G 57280286 500k 6
° 4245M 5488656 553116 36082M 54918096 | 5527891G | Inf 7 ° 3.06M 51256 5728066 4178M  572501G  5.720183G 500k 7
4265M 5488556 553126 36282M 54918096 | 5528091G | Inf 8 3.18M 5125G 5728186 3998M  572503G 57200286 500k 8
VHT40-BF_Nss1_8TX EBW VHT80-BF_Nss1_8TX EBW
5550MHz 5290MHz
Ch Freq Ch Freq ChFreq 10+ Ch Freq
5.55GHz 5.556Hz 5.29GHz 5 - 5.296Hz
Span Span Span o Span
100MHz 100MHz 200MHz 5 200MHz
RBW RBW RBW RBW
500kHz 500kHz 1MHz = 1MHz
vBW vBW vBW -15-| VBW
2MHz 2MHz IMH: 0. 3MHz
Sweep Time Sweep Time Sweep Time - Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detector Type Detector Type -30- Detector Type
Peak Sample Pesk -35- Sample
( 45 \ ' : | , | . ' ' | [ -0 | | . ' | | T
Potl [~ 556 5516 5526 553G 554G 5556 5.56G 5576 5586 559G 556 Portl [/ 5106 52256 5256 52756 53G 53256 5356 5396
Port2 |~ | Port2 [~ |
Por3 [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
Pora [ || | 422M 550856 55713G  36232M 55318096 | 5568041G | Inf 1 pora [ || | E4M 524606 531436 75662M 52571196 S317781G | Inf 1
. } } } . } n . } } . } . n
4255M 5528756 557136 36232M  553L759G | 5567991G | Inf 2 86.2M 524726 533346 75562M 52500196  S5327581G | Inf 2
Ports [~ || [ 475w 5528556 5571356 36232M 5531800 | 5563041G | Inf 3 Ports [~ || | g om 524726 533346 75362M 52522106 53275816 | Inf 3
Port6 [~ ||| 428M 550856 557136 36232M 55318096 | 5563041G | Inf [ Port6 [~ ||| &7.4M 5.247G 53346 75662M 52521196 S327781G | Inf [
Por? [~ || |428M 5508656 5571456 36282M 55317596 | 5.568041G | Inf 5 Po? [~ || |E7IM 524656 533366 75.562M 52520096 53275816 | Inf 5
bt [ || 2™ 550866 557156 36232M 55318096 | 5568041G | Inf 6 bt [ || [TAM 524696 | 534G 75662M 52520196 5327681G | Inf 6
425M 550855G 5571056 36032M  5531809G | 5567841G | Inf 7 86.3M 520606 533326 75562M  5252119G | S3I681G | Inf 7
4265M 5528756 55714G  36232M  5531809G | 5568041G | Inf 8 86M 5.247G 5333G 75662M 52521196 | S32781G | Inf 8
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EBW Result- Beamforming NSS1

Appendix A.3

VHT80-BF_Nss1_8TX

EBW

VHT160-BF_Nssl1_8TX

5530MHz 5250MHz
Ch Freq 10 Ch Freq ChFreq 37 Ch Freq
553GHz 5 H 553GHz 5176Hz 0-| 5176Hz
Span o] Span Span 5 Span
200MHz 200MHz 160MHz 160MHz
REW 27 REW REW 10~ REW
1MHz =lig 1MHz 1MHz . 1MHz
vBW -15-] vBW vBW VBW
IMHz d IMHz IMHz 1M IMHz
Sweep Time 5 Sweep Time Sweep Time 25+ Sweep Time
100ms 100ms 100ms 0. 100ms
Detector Type -30- Detector Type Detector Type Detector Type
Peak -35- Sample Peak -35-] Sample
[Cpor1 [~ 5436 5456 54756 556 55156 555G 55756 586 563G 543G 5456 54756 536 555G 5556 55756 566 5836 [Pon1 [~ 5006 5126 514G 5166 5186 536 5226 5256
Port2 [~ | Port2 [~ | ¢
Por3 [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
pora [ || [ 5.487G 5574G 75.362M | 54923196 | 5567681G | Inf 1 Pors | || |BMM 16 5256 76042M  5172559G  5.248601G | Inf 1
85.7M 548766  55733G  75462M 54922196 | S567681G | Inf 2 BLA4M 5168566  5.25G 75802M 51726396 S.248441G | Inf 2
Ports [~/ || [ 550 548706 557316 75662M 54021196 | S567781G | Inf 3 Ports [~/ || | g1 6w 516846 5256 75642M 51723096 S248081G | Inf 3
Port6 [~ ||| 863M 548726 557356 75662M 54920196 | 55676816 | Inf [ Port6 [~ || 8064M 5169366 5256 75642M 51726306 52482816 | Inf [
Po? [~ || |B68M 548726 55746 T5662M 54921196 | 5567781G | Inf 5 Por? [~ || |[8224M 5167766 5256 75802M 51723196 52481216 | Inf 5
| [ EE 5.487G 557416 75662M 54921196 | 5567781G | Inf 6 potg [ || [FLIM 5168606 [5256 75562M 51726396 5.248201G | Inf 6
I 85.9M 548686 55727G  75362M 5921106 | 5567481G | Inf 7 80.8M 516926 | 5.25G T6842M  5172550G  52404G  Inf 7
86.8M 54874G  55742G  75562M 54922196 | 5567781G | Inf 8 BLIEM  516864G  5.25G 75722M 51726396 S248361G | Inf 8
VHT80-BF_Nss1_8TX EBW VHT160-BF_Nss1_8TX EBW
5610MHz 5250MHz
Ch Freq 10 . Ch Freq ChFreq 37 Ch Freq
561GH: 5 561GHz 533GHz 0| 5.33GHz
Span o] Span Span = Span
200MHz . 200MHz 160MHz 160MHz
REW RBW REW -10- REW
1MHz -10- 1MHz 1MHz . 1MHz
VBW -15-] VBW VBW VBW
IMHz sd IMHz IMHz =4 IMHz
Sweep Time 254 Sweep Time Sweep Time 35| Sweep Time
100ms 100ms 100ms 100ms
Detector Type -30 Detecter Type Detector Type 07 Detecter Type
Peak -35-] Sample Peak -35- Sample
r 710—‘ n ' n n n n ' — ' n ' n ' Y n ' Ie 740—‘ n ' n n ' ' n ' ' | n n ' n n ' ' n '
Portl [~/ 5516 555G 55756 56G 56256 5656 56756  S1G 551G 555G 55756 56G 56256 565G 56756 571G Portl [~/ 525G 5286 536 5326 534G 536G 538G 5416 5256 5286 536 532G 534G 536G 538G 5416
Port2 [~/ | - Port2 [~ |-
bo3 [ || [26dBiHe) | Fi26dBite) Fa-ZdB() OBW(HZ) | F-OBW(H | Fr-OBW(Hs) Limitikz) | Part bort3 |/ || [26dB(HE) | Fl-26dBlHe) | FhoZ6o(Ha) OBW(HZ) FI-OBW(HE) Fh-OBW(He) LimittH | Port
Poa [ || | %65M 556706 56536G  75562M 55721196 | SE47GR1G | Inf 1 pos [ || BB 5256 5331526 75722M 52516396  5327361G | Inf 1
85.7M 556756 565326 75462M 55721196 | SE4751G | Inf 2 BLIM 5256 5331366 75.562M 52516396 | 5327201G | Inf 2
Ports [~ | 550 556796 565316 75462M 55722196 | S647681G | Inf 3 Ports [~/ || [gi3m 556 5331366 75642M 52516396 | 53272816 | Inf 3
Port6 [~ || | 86.6M 556726 56538G  75662M 55120196 | S647681G | Inf 4 Port6 [ ||| 8208M 5256 5332086 75562M 52517196 S321281G | Inf 4
Pot? [ || |8 55660G 565306 75462M 55121106 | S647581G | Inf 5 Pot? [ || |BLSaM 5256 5331526 75562M  5251639G | S3201G | Inf 5
bt [ || |FM 556606 5654G T5E62M 55721196 | SE47781G | Inf 6 partg [ || | 526 5331446 75562M  5.251719G | 532281G | Inf 6
84.8M 556126 565G T5462M 55719196 | 5647381G | Inf 7 BLMAM 525G 5331046 76522M 5250446 53269626 | Inf 7
85.6M 5.5677G 565336 75.462M 5.572319G  5647781G | Inf 8 81.36M 5.25G 5.33136G 75.722M 5251559G  5.327281G  Inf 8
VHT80-BF_Nss1_8TX EBW VHT160-BF_Nss1_8TX EBW
5690MHz Straddle 5.47-5.725GHz 5570MHz
[1ch Freg [0 [hFreq [ 5 (ChFreq [ 10 . [ChEreq [
565GHz 5- 565GHz 0- 5.57GHz 5- 5.576Hz
Span o- Span -5-| Span o Span
150MHz - 150MHz 10- 400MHz - o 400MHz
RBW RBW o RBW REW
1MH: =15 1MHz 20 2MH: = 2MHz
VBW 15| VBW vBW VBW
3MH: d 3MHz 27 10MHz 10MHz
Sweep Time s Sweep Time El Sweep Time Sweep Time
100ms 100ms 357 100ms 100ms
Detector Type -30- Detector Type -40-| Detector Type Detector Type
Peak -35-] Sample 45+ Peak Sample
@ '407\ I 1 I 1 I I '507I 1 I I I I 1 @ -5°7I 1 I I 1 1 [} I [
Portl [/ 55156 556G 5656 5656  S6I5G 571G 57256 5515 5BG 5625 5656 56756  5JG 57256 Partl [~ 53]G54G 545G 55G 555G 56G 565G 57G  57IG
Pot2 [~ | Port2 [~ | ¢
port3 [~/ || |2dB(Hz)  FL-26dB(Hz) Fn-26dB(rz) OBW(HZ)  F-OBW(H:) Fr-OBW(Hz) Limitlrs) | Port port3 [~ || |269B(H) | F-25d8(He) | Fr-26dB(Hz) OBW(H  FLOBW(HY Fh-OBW(Hz) Limit(Hz) | Port
Pora 77 || |TOTM 5846956 57255 T2414M | 56520246 | 57244386 | Inf 1 pora [~ || [183M 543886 | 565186 152724M 5493638 56463626 | Inf 1
79M 564736 57256 T2414M 56520906 | 5JM513G | Inf 2 1632M | 548886 | 565G 152724M  5403838G 56465626 | Inf 2
PortS [N || [ Jiesh sd1atsG 57256 T2414M 56520906 | 5IM513G | Inf 3 PortS [N || [ IgoM sagssG 565166 L52924M  5AS4038G 56469626 Inf 3
Porth [~/ || |78075M 56469256 575G T2414M 56520996 | 5IM513G | Inf 4 Port6 [~/ ||| 1636M 548826 565186 152924M  5.493038G 56459626  Inf 4
Port7 [/ || |T1EM  SBIISG 57256 7233M 56520996 | 5T4438G | Inf 5 Port7 [/ || [1634M  s4SEG 565226 152024M 54938386 56467626 Inf 5
bots | 7815M 5546856 57256 T2414M 56520246 | 5744386 | Inf 6 borts | 1638M 543866 565246 152124M 54040386  SE46162G | Inf 6
TIFISM 56472256 57256 T2564M 56510496 | 5745136 | Inf 7 1622M | 548886 | 5651G 152124M 54936386 56457626 | Inf 7
77925M 56470756 57256 T2414M 56520996 | 5745136 | Inf 8 1626M | 5489G 565166 152524M 54942386 56467626 | Inf 8
VHT80-BF_Nss1_8TX EBW
5690MHz Straddle 5.725-5.85GHz
Ch Freq -3 Ch Freq -3
5.745GHz -10- 5.745GHz -10]
Span 15 Span -15-
40MHz o 40MHz 20-]
RBW RBW =
100kHz -1 100kHz .
vBW -30-| vBW
300kHz 35 300kHz =
Sweep Time Sweep Time =i
40+
[100ms | [100ms ] 45+
Detector Type 43+ Detector Type 50~ :
Peak 50| . Sample 55! . ‘
- 55| ; ; I I I ; 5 | -60- A . I ; I I ]
Portl [/ 57256 573G 57356 574G 57456 575G 57556 576G 57656 5725 573G 57356 574G 545G 5756 5J55G 576G 57656
Port2 [~ |
Port2 W 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
Pora [ || | 30M 57256 5728086 565TM  572501G | 5J30667G | 500k 1
3.08M 57256 S72808G  549TM  572503G  5J30527G 500k 2
Ports [~/ || [ 314 57256 572816 563IM  572503G  5.J30667G 500k 3
Port6 [ ||| 31M 57256 572816 4998M  572503G  5.730027G 500k 4
Por? [~ || |308M 57256 5728086 5457M  572501G  5.J30467G | 500k 5
W | LS 572504G  572808G  6477M  572501G  5731487G 500k 6
304M 572504G  572808G  B696M  572501G 57337066 500k 7
31M 57256 572816 5217M  572501G  5J30227G 500k 8
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EBW Result- Beamforming NSS2 Appendix A.4

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
VHT20_Nss2_8TX - - - -
5.25-5.35GHz 24.975M 17.816M 17M8D1D 23.45M 17.716M
5.47-5.725GHz 24.95M 17.841M 17M8D1D 16.425M 13.943M
5.725-5.85GHz 3.78M 4.358M 4M36D1D 3.7M 4.218M
VHT40_Nss2_8TX - - - R
5.25-5.35GHz 42.9M 36.332M 36M3D1D 41.5M 36.182M
5.47-5.725GHz 42.9M 36.332M 36M3D1D 35.875M 32.989M
5.725-5.85GHz 3.18M 3.718M 3M72D1D 3.06M 3.618M
VHT80_Nss2_8TX - - - -
5.25-5.35GHz 86.3M 75.862M 75M9D1D 85.2M 75.362M
5.47-5.725GHz 86.4M 75.762M 75M8D1D 77.925M 72.264M
5.725-5.85GHz 3.1M 4.838M 4M84D1D 3.04M 4.378M
VHT160_Nss2_8TX - - - -
5.15-5.25GHz 81.68M 75.962M 76M0D1D 80.96M 75.482M
5.25-5.35GHz 80.8M 75.802M 75M8D1D 80.4M 75.482M
5.47-5.725GHz 163.2M 152.924M 153MD1D 162M 152.324M

Max-N dB = Maximum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Max-OBW = Maximum 99% occupied bandwidth;
Min-N dB = Minimum 6dB down bandwidth for UNII-3 band / Maximum 26dB down bandwidth for other band; Min-OBW = Minimum 99% occupied bandwidth;
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EBW Result- Beamforming NSS2

Appendix A.4

Result
Mode Result Limit Port 1-N Port | Port2-N Port | Port3-N Port | Port4-N Port | Port5-N Port |Port6-N| Port |Port7-N| Port |Port8-N Port
dB | 1O0BW| dB | 20BN | dB | 3-0BW| dB | 4OBW | dB | 50BN | dB |6-OBW | dB | 7-0BW | dB | 8-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
VHT20_Nss2_8TX . . . . . . .
5260MHz Pass | Inf | 237M | 17.766M | 249M | 17.741M | 24.9M | 17.766M | 2365M | 17.766M | 24.875M | 17.766M | 249M | 17.791M | 23.725M | 17.766M | 23.575M | 17.716M
5300MHz Pass | Inf | 23.725M | 17.791M | 24.85M | 17.766M | 24.975M | 17.791M | 236M | 17.741M | 24.95M | 17.766M | 24.925M | 17.741M | 23.575M | 17.716M | 23.575M | 17.766M
5320MHz Pass | Inf | 23675M | 17.741M | 24875M | 17.766M | 24.9M | 17.766M | 23.75M | 17.791M | 24575M | 17.791M | 24.8M | 17.816M | 2345M | 17.741M | 2355M | 17.741M
5500MHz Pass | Inf | 236M | 17.741M| 24.8M | 17.741M | 24.925M | 17.816M | 23.475M | 17.766M | 24.825M | 17.766M | 24.675M | 17.766M | 235M | 17.716M | 23.8M | 17.741M
5580MHz Pass | Inf | 2365M | 17.741M | 24.725M | 17.716M | 249M | 17.766M | 235M | 17.766M | 24.9M | 17.741M | 24.625M | 17.816M | 23.425M | 17.716M | 23.7M | 17.766M
5700MHz Pass | Inf | 239M | 17.716M | 24.775M | 17.791M | 24.95M | 17.841M | 23.475M | 17.741M | 24.75M | 17.791M | 24.65M | 17.741M | 2315M | 17.766M | 23.75M | 17.766M
5720MHz Straddle 5.47-5.725GHz Pass | Inf | 168M | 13.958M | 16425M | 13.943M | 16.8M | 13.958M | 16.665M | 13.958M | 16.605M | 13.958M | 16.785M | 13.958M | 16.425M | 13.943M | 16.56M | 13.943M
5720MHz Straddle 5.725-5.85GHz Pass | 500k | 372M | 4258M | 37M | 4278M | 372M | 4278M | 3.78M | 4358M | 3.72M | 4218V | 372M | 4.278M | 3.78M | 4258M | 3.72M | 4.278M
VHT40_Nss2_8TX - - - - - - -
5270MHz Pass | Inf | 415M |36.282M | 4255M | 36.232M | 42.9M | 36.282M | 415M | 36.282M | 426M | 36.232M | 42.65M | 36.332M | 41.8M | 36.232M | 416M | 36.182M
5310MHz Pass | Inf | 4155M | 36.282M | 425M | 36.232M | 42.8M | 36.232M | 415M | 36.282M | 42.75M | 36.232M | 42.65M | 36.182M | 4185M | 36.282M | 417M | 36.332M
5510MHz Pass | Inf | 417M |36332M | 42.65M | 36.232M | 42.75M | 36.182M | 41.75M | 36.232M | 425M | 36.232M | 429M | 36.232M | 4185M | 36.332M | 416M | 36.232M
5550MHz Pass | Inf | 41.75M | 36332M | 424M | 36.182M | 427M | 36.232M | 418M | 36.282M | 42.65M | 36.232M | 42.55M | 36.232M | 42.05M | 36.282M | 417M | 36.182M
5670MHz Pass | Inf | 41.65M | 36.182M | 42.55M | 36.182M | 42.55M | 36.182M | 41.75M | 36.232M | 429M | 36.232M | 42.25M | 36.182M | 4185M | 36.282M | 415M | 36.182M
5710MHz Straddle 5.47-5.725GHz Pass | Inf |35945M | 32.989M | 36.925M | 32.980M | 36.715M | 33.058M | 35.98M | 33.023M | 36.82M | 33.023M | 36.61M | 33.003M | 36.19M | 33.023M | 35.875M | 33.058M
5710MHz Straddle 5.725-5.85GHz Pass | 500k | 3.08M | 3.678M | 308M | 3698M | 34M | 3678M | 3.AM | 3656M | 3.M | 3.658M | 3.4M | 3.658M | 3.06M | 3.718M | 3.18M | 3.618M
VHT80_Nss2_8TX - - - - - - -
5290MHz Pass | Inf | 858M |75462M | 856M |75562M | 86.3M | 75662M | 85.3M | 75562M | 862M | 75.362M | 859M | 75.562M | 852M | 75.862M | 85.2M | 75.562M
5530MHz Pass | Inf | 857M |75662M| 855M |75562M | 86.4M | 75562M | 84.9M | 75762M | 86M | 75562M | 86M | 75.662M | 852M | 75562M | 85M | 75.562M
5610MHz Pass | Inf | 854M | 75562M| 852M |75562M | 86.1M | 75562M | 85.3M | 75.662M | 857M | 75662M | 859M | 75.562M | 84.7M | 75562M | 84.6M | 75.462M
5690MHz Straddle 5.47-5.725GHz Pass | Inf | 77.925M | 72.339M | 78.375M | 72.264M | 78.825M | 72.330M | 78.225M | 72.489M | 78.225M | 72.564M | 783M | 72.564M | 78M | 72.414M | 77.925M | 72.339M
5690MHz Straddle 5.725-5.85GHz Pass | 500k | 3.M | 4598M | 308M | 4438M | 34M | 4538M | 3.08M | 4618M | 3.04M | 4378\ | 308M | 4.638M | 3.06M | 4838M | 3.AM | 4.398M
VHT160_Nss2_8TX - - - } } } }
5250MHz Pass | Inf | 81.68M | 75.962M | 80.96M | 75.642M | 8152M | 75.562M | 81.36M | 75.482M | 81.68M | 75.722M | 8128M | 75.642M | 81.04M | 75.722M | 81.12M | 75.642M
5250MHz Pass | Inf | 80.8M |75802M | 80.72M | 75.562M | 80.8M | 75562M | 80.8M | 75.482M | 804M | 75482M | 80.8M | 75.562M | 80.64M | 75.642M | 80.64M | 75.642M
5570MHz Pass | I | 1628M | 5T | qepam | 10202 | qgpgy | 120241 qgay | 19024 | qgaon | 192924 1 gy | 1980241 qey | TORIZ | qgpgy | 195924
Port X-N dB = Port X 6dB down bandwidth for UNII-3 band / 26dB down bandwidth for other band; Port X-OBW = Port X 99% occupied bandwidth;
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EBW Result- Beamforming NSS2

Appendix A.4

VHT20-BF_Nss2_8TX

EBW

VHT20-BF_Nss2_8TX

EBW

5260MHz 5580MHz
Ch Freq 10 Ch Freq 5- ChFreq Ch Freq 5-
5.26GHz 541 526GHz 0+ 558GHz 5.58GHz 0+ @E
Span 0-| Span -3 Span Span -3
50MHz 5] 50MHz -10+ 50MHz S0MHz -10+
REW d REW -15- REW RBW 15
300kHz ool 200kHz -20- 300kHz 200kHz -20-
VBW " vBW -25- vBW VBW -25-
1MHz ) 1MHz -30- 1MHz 1MHz -30-
Sweep Time -25 Sweep Time 35+ Sweep Time Sweep Time 35-
100ms -30 100ms 40~ 100ms 100ms 10~
Detector Type 25+ Detector Type 45— Detector Type Detector Type 45—
Peak 40-igd Sample 50~ Peak Sample so- "

( 45 | , , \ | | =55, | | ! | ' ' [ 45 | ' | | | | =35 | . ' ' | '
Portl [/ 52356 5.246 5256 5266 5276 5286 52856 52356 5.24G 5256 526G 5276 5286 5.2856 Portl [~ 55556 5566 551G 5586 559G 566G 56056 5.555G 5,566 5576 5586 550G 566G 56056
Port2 |~ | Port2 [~ |
Port2 [~ 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Portz [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
foad [ |l oM saimse szmc  pam ssimsie |smewe (w2 Poad [ | oo [ssoose |smate oM ssmme s (w2

! . ; : . . n ; . . ; . . n
Ports [~ || [ 55om 52476756 52725756 17766M  5.251020G | 5.268796G | Inf 3 Ports [~ || | 55am 556785G 5502756 17766M  5571054G  5.583821G | Inf 3
Port6 [/ 2365M 52481256 52717756 17766M  5.251020G | 5268796G | Inf 4 Port6 [ 235M 5.568G 550156 17766M 55710296  5.583796G | Inf 4
Port7 [/ || |A8TSM  SA7SISG 5272456 17766M  5.5109G | 5.268196G | Inf 5 Port7 [~ || | 249M 556785G 5502756 17741M 55710796 5.588821G | Inf 5
24.9M 5247656 527255 17.791M  5.2510%G | 5268846G | Inf 6 24625M | 5568G 55026256 17816M 55710046  5.588821G | Inf 6
¢ 275M 52486 52717256 17.766M  5251029G | 52687966 | Inf 7 Port8 23425M 556816 55015056 17716M  5571054G  5.588771G | Inf 7
23515M 52480756 5271656 17716M  5.25105G | 5268771G  Inf g 2Im 55681756 | 55018756 17.766M  5571054G  5.588821G  Inf g
VHT20-BF_Nss2_8TX EBW VHT20-BF_Nss2_8TX EBW
5300MHz 5700MHz
Ch Freq 10 Ch Freq 3" ChFreq 10+ Ch Freq 10+
536Hz 5- 53GHz 0- 5.7GHz 57GHz 57
Span 0-| Span =7 Span Span 0
50MHz 5 50MHz < 50MHz SOMHz =
REW ey REW < REW REWY <A
10 30+ 15
300kHz 200kHz 300kHz 200kHz
ELE -25- -20-
VBW vBW vBW VBW
204 -20- ] -25-
1MHz 1MHz a5 1MHz 1MHz 20-
Sweep Time =5 Sweep Time o Sweep Time Sweep Time 5
100ms -30- 100ms 5 100ms 100ms .
Detector Type 35 Detecter Type 50~ Detector Type Detecter Type 451
Peak -20-| Sample 55| Peak Sample _s0-]

= " =

0 43 | | | | | | -60-, \ | | | ' ' F 45 : ' : | | ' 35 : | ' | | '
Portl [/ 52756 5.286 5296 536 5316 5326 53256 52756 5.28G 5296 536 5316 532653256 Portl [~ 56756 5636 569G 576 5716 5726 57256 56756 563G 5696 576 571G 5726 57256
Port2 |/ |- Port2 [/ |-

Port3 [/ || [260B(He)  FL26dB(He) Fn-26dB(re) OBW(H:) | F-OBW(H) | Fh-OBW(He) LimitlHe) | Port Port3 [ || 269804 | FL-26d8(He) | Fn-26dB(He) OBW(HI  FL-OBW(HI Fh-OBW(r) Limit(He) | Port
Pona [+ || |ZTBM 5286 53117256 17791M  5.291029G | 5303821G | Inf 1 bons [ || | BM 5687856 | 5711756 17716M  5601054G  S703771G | Inf 1
2485M 52877756 53126356 17766M  5.29105G | 5308821G | Inf 2 24775M 568786 57125756 17791M  5601004G  5.7087%6G | Inf 2
e 24975M  52877G 53126756 17791M  5.291029G | 5308821G  Inf 3 e 2495M  568775G 571276 17841M  5601004G  5.708846G | Inf 3
Port6 [/ 236M 52881256 53117256 17.741M  52910%G | 53087%6G  Inf 4 Port6 [ 23475M 56880256 571156 17741M  5601054G  5.7087%6G | Inf 4
Port7 [/ || [285M 5266 5312556 17766M  5.29108G | 5308196 | Inf 5 Port7 [~/ || [2475M  SEEIISG | STI2INSG  I77GIM  S691004G  5J081%6G | Inf 5
24925M  52877G 53126256 17741M  52910%G | 53087966G  Inf 6 2465M 56878756 57125256 17741M  5601054G  5.708796G  Inf 6
Portg Port
o 23575M 5288056 53116256 17716M  5.291054G | 53087716 Inf 7 ° 2315M 56882756 57114256 17.766M  5691029G 57087966 Inf 7
23.575M 5.28815G 53117256 17.766M 5.291054G  5308821G  Inf 8 2375M 5.688075G | 5.711825G 17.766M 5.691029G  5.708796G  Inf 8
VHT20-BF_Nss2_8TX EBW VHT20-BF_Nss2_8TX EBW
5320MHz 5720MHz Straddle 5.47-5.725GHz
ChFreq 10 ChFreq 5 ChFreq 10+ ChFreq
5.32GHz 5326Hz 0+ 571GHz 5 5716Hz
Span Span =5 Span 0- Span
S0MHz S0MHz -10- 30MHz -5 30MHz
REW REW 15+ REW -10- REW
300kHz 200kHz -20-| 200kHz -15-) 200kHz
VBW vBwW -25- vBW -20- VBW
1MHz 1MHz 30~ 1MHz -25- 1MHz
Sweep Time Sweep Time -35-] " Sweep Time -30-| Sweep Time
100ms 100ms -40-] 100ms 35| 100ms
Detector Type Detector Type 45 Detector Type -0 Detector Type
Peak Sample 50+ Peak 45 Sample

@ '457\ I I I I 1 I '557I I 1 I I 1 1 @ '507\ 1 1 I I I 1 '557I I I 1 I 1 1
Potl [~/ 52956 536G 5316 5326 5336 534G 53456 52956 536 5316 5326 5336 5346 53456 Portl [~ 56956 576G 57056 5716 57156 572G 57256 56956 576 57056 571G 57156 5726 57256
Pot2 [~ | Pot2 [~ |
Por3 [~ || [26dB(Hs) | FR26dBHz) | Fh-X6cB(Hz) 0BW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port3 [~/ || |269B0Hz) | F-26dB(Hz] | Fhe26dB(Hz) OBW(HZ) | F-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
Pora [7 || [ZS7M SHSC  SINTBG UM SIS | 53BIG | Inf 1 pona [ || [162M 570826 | 57256 13958M  571099G  5.724943G | Inf 1

485M 53076756 5331556 17766M  5311029G | 53287%66G  Inf 2 16425M | 57085756 5.725G 13243M 5710096 5724933G | Inf 2
e e 249M 53077756 5336756 17.766M  531105G | 53288216 Inf 3 s e 168M 570826 57256 13958M  5710975G  5.724933G  Inf 3
Port6 [/ 2375M 53078756 53316256 17791M  5311029G | 53288216  Inf 4 Port6 [/ 16665M | 5708335G  5.725G 13958M  571099G  5.724943G  Inf 4
Pot7 [/ || [M573M 530796 5334756 1779IM  S3L004G | 53281%G | Inf 5 Port7 [/ || |1650M | 5708383G | 57256 13958M  5710075G  5.724933G | Inf 5
bt 243M 530786 533266 17816M  5311004G | 53288216 | Inf 6 porte [ 16785M | 57082156 | 5725G 13958M 5710006 57249436 | Inf 6
° 2345M 53080756 53315256 17741M  5311020G | 5327716 | Inf 7 ° 16425M | 57085756 | 5.725G 13943M 5710006 5724933G | Inf 7
2355M 5308156 53317G  1774IM  5311029G | 53287716 | Inf 8 16.56M 5708446 57256 13943M  571099G  5724933G | Inf 8
VHT20-BF_Nss2_8TX EBW VHT20-BF_Nss2_8TX EBW
5500MHz 5720MHz Straddle 5.725-5.85GHz
Ch Freq 10 Ch Freq 5- ChFreq Ch Freq
5.56GHz 54 5.5GHz 0 5.745GHz 5.745GHz
Span 0-| Span -3 Span Span
50MHz 5] 50MHz -10+ 40MHz 40MHz
REW d REW -15- REW RBW
300kHz ool 200kHz -20- 100kHz 50kHz
VBW " vBW -25- vBW VBW
1MHz ) 1MHz -30- 300kHz 200kHz
Sweep Time =9 Sweep Time 35 Sweep Time Sweep Time
100ms -30 100ms 40~ 100ms 40~ 100ms
Detector Type 25+ Detector Type 45 Detector Type 45 Detector Type
Peak 40+ Sample 50~ Peak 50+ Sample

( 45 | | | \ ' | =55, | % | | ' ' [ =55 \ ' | \ | | | | -65- \ | | ' | | | '
Portl [/ 54756 5.4 5496 556 5516 5526 55256 54756 548G 5436 556 5516 5526 55256 Portl [~ 57256 573G 57356 574G 57456 575G 575G 576G 57656 57256 573G 57356 574G 57456 575G 57556 576G 57656
Port2 |~ | Port2 [~ |
Port2 [~ 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Portz [ 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
pota [ || |BM 54881756 55117756 17.741M  5491054G | 5508796  Inf 1 pota [ || |37M 51256 5728726 4258M  572503G  5.720288G 500k 1

248M 54879G  55127G 17741M  54910%4G | 550879%6G | Inf 2 37M 51256 572876 4278M 5725036 57293086 500k 2
Ports [ | | oyoosm 54EEG 5517256 17516M 549109G | 55088466 | Inf 3 Ports [~/ || | 370m 57256 572872G  4278M 5725036 5720308G 500k 3
Port6 [/ 23475M  548815G 55116256  17766M  5491020G | 5508796G | Inf 4 Port6 [ 3.78M 57256 572878G  4358M  572501G  5729363G 500k 4
Por7 [/ || |24825M  54E7825G 5512656 17766M 54910546 | 5508821G | Inf 5 Port7 [~ || 372 51256 572872G  4218M  572503G  5.729248G 500k 5
P 4675M 54879256 551266 17766M  549105G | 5508821G | Inf 6 e 372M 51256 572872G  4278M  572503G  5729308G | 500k 6
235M 548815G 5511656 17716M  549105G | 55087716 | Inf 7 3.78M 57256 5728786 4258M  572503G  5.720288G 500k 7
238M 5488056 5511856 17.741M  549105G | 55087966  Inf g 372M 51256 5728726 4278M 5725036 57203086 500k g
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EBW Result- Beamforming NSS2

Appendix A.4

VHT40-BF_Nss2_8TX

EBW

VHT40-BF_Nss2_8TX

EBW

5270MHz 5670MHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
5.27GHz 3 5.27GHz 567GHz 3- i 567GHz
Span 0- Span Span 0- Span
100MHz 54 100MHz 100MHz 5-| 100MHz
REW d REW REW i RBW
500kHz ool 500kHz 500kHz . 500kHz
VBW vBW vBW VBW
20| 20+
Sweep Time =9 Sweep Time Sweep Time =5H Sweep Time
100ms -30 100ms 100ms -30-] 100ms
Detector Type 35 ; Detector Type Detector Type -35- Detector Type
Peak 40 ’ Sample Peak -40-| Sample
( 45 | ! \ ' \ =55 | | | | | [ 45 ' | ' ! | 1 | ' ' |
Portl [/ 5226 524G 5266 5286 536 5326 5226 5246 5266 5286 536 5326 Portl [~ 5626 564G 5666 5636 576 5726 5626 5646 5666 5686 576 5726
Port2 |~ | Port2 [~ |
Port2 [~ 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Portz [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
foad [ |G same smwss  wmaM  smmee |smmme (w2 Poad [ || (G5 [somic |smomc ol semee Seemmo (w2
. . ; . . . n X ! ! : ! ! n
Ports [~ || [ 4700 5248156 5201056 36.283M  5.251750G | 5283041G | Inf 3 Port5 [~ || | o5sm  seas3sG 560006 31E2M SESIS8G | SEETOBIG | Inf 3
Port6 [/ 41.5M 524036 520086 36.283M  5251750G | 5283041G | Inf 4 Port6 [ 4175M  56485G 560076 36.232M  5651750G  5.687991G | Inf 4
Port7 [/ || [ 926M 52481G  52007G  3623M  5251759G | 5287991G | Inf 5 Por7 [~ || | 429M 5648156 5601056 36.232M 56518096  5.688041G | Inf 5
4265M 524826 5200856 36332M  5.251709G | 5288041G | Inf 6 4225M  564855G 560086 36.482M 56518096  5.687931G | Inf 6
¢ 418M 524896 52007G  3.23M  5251759G | 52879916 Inf 7 Port8 4185M  564895G 560086 36.282M  5651709G  5.687991G  Inf 7
416M 524926 520086 36182M  5251809G | 52879916  Inf g 415M SE491G 560066 36182M  5651809G  5.687991G  Inf g
VHT40-BF_Nss2_8TX EBW VHT40-BF_Nss2_8TX EBW
5310MHz 5710MHz Straddle 5.47-5.725GHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
.
531GHz 3] 531GHz 5.69GHz 3- 5.68GHz
Span 0 Span Span 0- Span
100MHz 5 100MHz F0MHz 5| 70MHz
REW 104 REW REW 0~ RBW
500kHz = 500kHz 500kHz . 500kHz
VBW vBW vBW VBW
204 204
Sweep Time =5 Sweep Time Sweep Time == Sweep Time
100ms -30 100ms 100ms -30-] 100ms
Detector Type 35 Detecter Type Detector Type 35 Detecter Type
Peak -40-] ! Sample Peak 40~ Sample
0 43 | | | | | -53) | ' | | | F 45 \ : | ' ' " S . ' ' ' | o
Portl [/ 5266 5286 536 5326 5346 5366 5266 5286 536 5326 5346 5366 Portl [~ 56556 5676 563G 569G 576 571G 57256 56556 567G 563G 569G 576G 5716 57256
Port2 |/ |- Port2 [/ |-
Port3 [/ || [260B(H)  FL26dB(He) Fn-26B(re) OBW(H:) | F-OBW(H) | Fh-OBW(He) LimitfHe) | Port Port3 [ || 269804 | FI26d8(He) | Fn-26dB(He) OBW(HI  FLOBW(HJ Fh-OBW(r) Limit(He) | Port
fond [l o0 smemc smwsc  %zoM o [swmme (w2 Pond [ | oo [semms s mowam  seommc smeme w2
. } : } . : n : ! : : ! : n
e 428M 528815G 5330956 36.232M  5.291759G | 5327931G | Inf 3 e 36715M | 56882856 5.725G 3305M  5601784G  5724843G | Inf 3
Port6 [/ 41.5M 5280256 5330756 36.282M  5291759G | 5328041G | Inf 4 Port6 [ 3598M 5689026 57256 330253M  5691784G  5.724808G | Inf 4
Port7 [/ || [1275M  52EIG 5330856 362M  S0U0G | 532991G  Inf 5 Port7 [~/ || |%8M 5688186 51256 I0BM 5601784G 57248086 | Inf 5
4265M 528825 53309G  36182M  5291809G | 53279916  Inf 6 3661M 5688396 57256 33093M  5E91743G  5724843G  Inf 6
Portd 4185M  5.28895G 533086 36.282M  5.291759G | 53280416  Inf 7 Port8 3619M  568381G  5.725G 33023M  5691784G  5.724808G | Inf 7
41.7M 5.28905G 5330756 36.332M 5.291709G  5328041G  Inf 8 35.875M 56891256 | 5.725G 33.058M 5.691749G  5.724808G  Inf 8
VHT40-BF_Nss2_8TX EBW VHT40-BF_Nss2_8TX EBW
5510MHz 5710MHz Straddle 5.725-5.85GHz
ChFreq 10 ChFreq ChFreq ChFreq
.
5.51GHz 54 5.51GHz 5.745GHz 5.745GHz
Span 0 Span Span Span
100MHz 5 100MHz 40MHz 40MHz
REW ard REW REW REW
500kHz 154 500kHz 100kHz 50kHz
VBW vBwW vBW VBW
2MHz 20 2MHz 300kH:z 200kHz
Sweep Time 2 Sweep Time Sweep Time £ Sweep Time
100ms -30- 100ms 100ms -40- 100ms
Detector Type -35-| ] Detector Type Detector Type -45-| Detector Type
Peak -40 -/ Sample Peak 50| Sample
@ '457\ 1 I I 1 I '557I I 1 1 I 1 @ '557\ I 1 I I I I 1 1 -65 - I I 1 1 1 I I 1
Portl [/ 545G 548G 556 5526 554G 556G 546G 5486 556 5526 554G 5566 Portl [~ 57256 573G 57356 574G 57456 575G 57956 576G 5.765G 57256 573G 57356 574G 57456 575G 5755G 576G 5.765G
Pot2 [~ | Pot2 [~ |-
Por3 [~ || [269B(Hs) | FR26dB(H:) | Fh-26cB(Hz) OBW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port [~ || |68l | FR6aB(Hz) | Fhe6dB(H) OBW(HZ) | F-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
S L 548026 553096 3633M  5491709G | 5528041G | Inf 1 pona [ || |308M 51256 572808G  3678M  572503G  5.728708G | 500k 1
4265M 5488356 5531G 3623M 54918096 | 5528041G | Inf 2 308M 57256 5728086 3608M  572501G  5.728708G 500k 2
e e 4275M 5488256 5531G 36182M  5491850G | 5528041G | Inf 3 s e 31M 51256 572816 3678M  572501G  5.728688G 500k 3
Port6 [/ 4175M  54%895G  55307G  36.232M  5491759G | 55279916 Inf 4 Port6 [/ 31M 51256 572816 3658M 5725036 5.723638G 500k 4
Port? [/ || | 425M 548856 5.531G 36232M 54918096 | 5528041G | Inf 5 Port? [/ || |31M 51256 57281G  3658M 5725036 5.728638G 500k 5
bt 429M 5488056 5530056 36.233M  5401800G | 5528041G | Inf 6 porte [ 31M 57256 572816 3658M  572503G  5723633G 500k 6
° 485M 54896 5530856 36332M  5491700G | 5523041G | Inf 7 ° 3.06M 572502G  572808G  3718M  572501G  5728728G 500k 7
41.6M 548025G 5530856 36.232M  5491809G | 5528041G | Inf 8 3.18M 51256 5728186 3618M  572503G  5728648G | 500k 8
VHT40-BF_Nss2_8TX EBW VHT80-BF_Nss2_8TX EBW
5550MHz 5290MHz
Ch Freq Ch Freq ChFreq 10+ Ch Freq
5.55GHz 5.55GHz 5.29GHz 5- 5.296GHz
Span Span Span o Span
100MHz 100MHz 200MHz 5 200MHz
REW REW REW RBW
500kHz 500kHz 1MHz = 1MHz
VBW vBW vBW -15- VBW
2MHz 2MHz 3MHz 20-| 3MHz
Sweep Time Sweep Time Sweep Time 25 Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detector Type Detector Type -30- Detector Type
Peak Sample Peak 35 Sample
( 45 \ ' : | , | . ' ' | [ -0 | | . ' | | T =50, | , ' | ' , o
Portl [/ 556 551G 552G 553G 554G 5556 5.56G 557G 558G 550G 566G Portl [/ 5196 52356 525G 52756 53G 53256 5356 5396 510G 52256 5256 52756 53G 53256 5356 5396
Port2 |~ | Port2 [~ |
Port2 [~ 26dB{Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz)  Port Portz [ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Pert
Pota [0 || [H79M 536 SIS 3633 SINHGC  SEGG  Inf 1 pota [ || |E5AM 524716 533296 75462M  5252319G  5327781G | Inf 1
424M 5528456 557085G  36182M  5.531809G | 55679916 | Inf 2 85.6M 524716 533276 75.562M  5252119G  5327681G | Inf 2
Ports [~ [ 4y7m 55826 557006 36.23M  5531800G | 5563041G | Inf 3 Ports [~/ || | g5 3m 524666 533206 75662M 52520196  5327681G | Inf 3
Port6 [/ 41.3M 5520056 5570856 36.283M  5531750G | 5563041G | Inf 4 Port6 [ 85.3M 524746 533276 75.562M 52521196 5327681G | Inf 4
Por7 [/ || |0265M  55825G  55709G  3623M 55313096 | 5568041G | Inf 5 Port7 [~ || | B62M 524636 533256 75.362M 52521196 532781G | Inf 5
P 4255M  552835G 557096 36.232M  5531809G | 5568041G | Inf 6 e 85.9M 524636 533276 75.562M 52521196 5327681G | Inf 6
4205M  55288G 5570856 36.282M  5531709G | 5567991G  Inf 7 85.2M 524716 533236 75862M 52510196 5327781G  Inf 7
417M 55926 557096 36182M  5531809G | 55679916  Inf g 85.2M 52476 533226 7556M  5252119G  5327681G | Inf g
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EBW Result- Beamforming NSS2

Appendix A.4

VHT80-BF_Nss2_8TX

EBW

VHT160-BF_Nss2_8TX

EBW

5530MHz 5250MHz
Ch Freq Ch Freq ChFreq 10+ Ch Freq
5.53GHz 5.53GHz 517GHz 5- 5176GHz
Span Span Span o Span
200MHz 200MHz 160MHz 160MHz
REW REW REW 7 REW
1MHz 1MHz 1MHz = 1MHz
VBW vBW vBW -15- VBW
3MHz 3MHz 3MHz 20-| 3MHz
Sweep Time Sweep Time Sweep Time 5. Sweep Time
100ms 100ms 100ms 100ms
Detector Type Detector Type Detector Type -30- Detector Type
Peak Sample Pesk -35-| Sample
e 40, ! I I I I | - S0, I | I ! I I i E 40, ! I I ! ! I - S0, I ! I I | ! -
Potl [~ 543G 5456 54756 556 55256 555G 55756 586G 563G 543G 5456 54756 55G 55256 555G 55756 566G 563G Potl [~ 5096 5126 514G 5166 5136 526 5226 5256 5006 5126 514G 5166 5186 526 522G 5356
Port2 [~ | Port2 [~ | ¢
Por3 [/ 26dB(Hz)  FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Pos [~/ 26dB(Hz) | FI-26dB(Hz) Fh-26dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz] Limit(Hz) | Port
pota [ || [B57M 548726 55729G  75662M  5492119G | 55677816 | Inf 1 Pota [ || [SLGEM 5108326 525 TSO6ZM  5172479G  5.243441G | Inf 1
85.5M S4874G  55729G  75.562M  5492219G | 55677816 | Inf 2 8096M  516904G | 525G TSE4ZM  5172639G  5.248281G | Inf 2
Ports [~/ || [ ggam 548726 557366 75.562M  5402210G | 5567731G | Inf 3 Ports [~/ || g1 som | suemssc | 5256 75.562M 510724796 5.243041G | Inf 3
Port6 [ || |a4oM 548746 557236 75762M  5491010G | 5567631G | Inf 4 Port6 [ || |8136M 5168646 | 525G 75482M 51726396 5.248121G | Inf 4
por7 [ || |26 548636 55720G  75562M  5492219G | 5567781G | Inf 5 Port7 [/ || [BLEEM 5168336 525G 75722M 510723196 5.248041G | Inf 5
= 54876 55736 75662M 54922196 | 5567EE1G | Inf 6 pos [ ||| LM [SisEre 5256 T5642M 51725596 5.248201G | Inf 6
¢ 85.2M S4860G  55721G  75562M  5492119G | 5567681G | Inf 7 BLOMM  516836G 525G 75722M  517479G  5.248201G | Inf 7
85M S4876G 557266 75.562M  5492219G | 55677816 Inf g 8112M 5168386 525G TSE4ZM 51726396 5.248281G | Inf g
VHT80-BF_Nss2_8TX EBW VHT160-BF_Nss2_8TX EBW
5610MHz 5250MHz
Ch Freq 10 Ch Freq ChFreq 10+ Ch Freq
561GHz 5- 561GHz 5.33GHz 5- 533GHz
Span o Span Span o Span
200MHz . 200MHz 160MHz 5 160MHz
REW REW REW RBW
1MHz 107 1MHz 1MHz 10+ 1MHz
VBW 15- vBW vBW 15 VBW
IMHz 20 3MHz IMHz 20- 3MHz
Sweep Time 254 Sweep Time Sweep Time 5 Sweep Time
100ms 100ms 100ms 100ms
Detector Type -30 Detecter Type Detector Type -30-] Detecter Type
Peak 35 Sample Peak -35- Sample
r 740—‘ n ' n n n n ' — -30-, n ' n ' o n o Ie -40- n ' n n ' ' n ' ' | n n ' n n ' ' n '
Portl [~/ 5516 555G 55756 56G 56256 5656 56756 571G 5516 5556 55756 566 56256 565G 56756 571G Portl [~/ 5256 5286 536 5326 534G 5366 533G 5416 5256 5286 536 5326 534G 5366 533G 5416
Port2 [~/ | - Port2 [~ |-
Port3 [/ || [260B(He)  FL26dB(He) Fn-26dB(re) OBW(H:) | F-OBW(H) | Fh-OBW(He) LimitlHe) | Port Port3 [ || 269804 | FI-26d8(He) | Fn-26dB(He) OBW(HI  FLOBW(HJ Fh-OBW(r) Limit(He) | Port
bona [ || | S54M 55676 565246 75562M  5572110G | 5647631G | Inf 1 pons [ || | 203M 5256 533086 75802M  5251550G  5327361G | Inf 1
85.2M 556736 565256 75.562M  5572219G | 5647781G | Inf 2 8072M 525G 5330726 75.562M 52516396 5327201G | Inf 2
Ports [~/ | [ g5 55676 S653G  75562M  5572119G | 5647631G | Inf 3 Ports [~/ || g am 5256 533086 75.562M 52517196 5327281G | Inf 3
Port6 [ || |853m SS671G 56524G  75662M  5572119G | 55477816 | Inf 4 Port6 [ || |808Mm 5256 533086 75482M 52518796  5327361G | Inf 4
port7 [/ || [ SS660G  56526G  75662M  5572019G | 55476816 Inf 5 Port7 [~/ || | B04M 525G 533046 75482M  5251479G 53263626 | Inf 5
] EE SS660G  56528G  75.562M  5572119G | 56476816 Inf 6 P [ [[| M 525G 533086 75.562M  5251719G  5327281G | Inf 6
84.7M 5.567G 56517G 75.562M  5.572019G | 56475816 | Inf 7 8064M 525G 533064G  75642M  5251399G  5327041G  Inf 7
84.6M 5.5677G 565236 75.462M 5.572319G  5647781G | Inf 8 B0.64M 5.25G 5.33064G 75.642M 5251559G  5.327201G  Inf 8
VHT80-BF_Nss2_8TX EBW VHT160-BF_Nss2_8TX EBW
5690MHz Straddle 5.47-5.725GHz 5570MHz
[1ch Freg [0 [hFreq [ (ChFreq [ 5 [ChEreq [
5.65GHz 5+ 5.65GHz 557GHz 10- H 5.57GHz
Span o] Span Span 5- Span
150MHz - 150MHz 400MHz 0 400MHz
REW REW REW 5 REW
1MH: =15 1MHz 2MH: 104 2MHz
VBW -15- vBwW vBW VBW
3MHz 204 3MHz 10MHz 7 10MHz
Sweep Time s Sweep Time Sweep Time 20+ Sweep Time
100ms 100ms 100ms 25+ 100ms
Detector Type -30- Detector Type Detector Type -30- Detector Type
Peak -35-] Sample Peak 35 Sample
@ '407\ I 1 I 1 I I '507I 1 I I I I 1 @ "“)7\ I 1 1 I 1 I I [ -507I 1 I I 1 1 1 I [
Portl [/ 55756 566G 5656 565G 56756 51G 57256 55756 566 56256 565G 56756 576 57256 Partl [~ 537G54G 545G 55G 555G 586G 565G 576 5716 531G54G 545G 556G 555G 56G 565G 576G 571G
Pot2 [~ | Port2 [~ | ¢
Por3 [~ || [26dB(Hs) | FR26dB0H:) | Fh-X6cB(Hz) OBW(Hz) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port [~/ || |269B0Hz) | F-26dB(Hz] | Fhe26dB(Hz) OBW(HZ) | FR-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
pora [ || [79M ssi0TSc | 5725 72339M  5652099G | 5724438G | Inf 1 Poa [ || [1628M [S4BBG (SGS126 127 | SA9%6HGC 56463626 | Inf 1
78315M 5646656 57256 72264M 56520246 | 57242886 | Inf 2 1628M 548836 565166 152524M  5404038G  5.646562G  Inf 2
PortS [N || [ JaamsM sdelisG 57256 72339M  5652099G | 57244386 | Inf 3 PortS [N || [ JgaM samsG 565146 15254M  54S4038G 56465626 Inf 3
Porth [~/ || |78225M  SEMETISG 575G T2489M 56520246 | 5745136 | Inf 4 Port6 [~ ||| 163m 548826 565126 152924M  5493038G  5.643962G  Inf 4
Pot7 [/ || |7B2M  S8HETISG 57256 T2564M  5652099G | 57246636 | Inf 5 Port7 [/ || [1632M 548826 56546 1529MM  549%38G 56405626 Inf 5
bt 783M SEA67G 57256 72564M 56510406 | 57245136 | Inf 6 porte [ 1632M 548826 565146 152024M  5403438G  S646362G | Inf 6
78M 56476 57256 T2A4M 5652024 | 57244386 | Inf 7 162M 543866 565066 152724M 54032386  5645062G | Inf 7
TI915M  SE4T0756 57256 72339M 56520996 | 5724433G | Inf 8 1626M 548836 565146 152324M 54044386  S5646762G | Inf 8
VHT80-BF_Nss2_8TX EBW
5690MHz Straddle 5.725-5.85GHz
Ch Freq 0 Ch Freq -3
5.745GHz 5 5.745GHz =14
Span -10- Span -15+
40MHz 154 40MHz -20-|
REW i REW 25
100kHz = 50kHz -30-]
VBW vBW E
300kHz 307 200kHz -40-
Sweep Time -35 Sweep Time 45-
100ms -40-| 100ms -50-]
Detector Type 45+ L Detector Type 55+
Peak -50 | Sample 60|
e -55- ! ! I I I | | ] -65-1 : | | I | I I ]
Potl [~ 57256 573G 57356 574G 57456 575G 57556 576G 57656 57256 573G 57356 574G 57456 575G 5755G 576G 57656
Port2 [~ |
Port2 W 6dB(Hz) FI-6dB(Hz) Fh-6dB(Hz) OBW(Hz) FI-OBW(Hz) Fh-OBW{Hz) Limit(Hz) Port
pota [ || [3M 57256 S7281G 4598M  572501G | 57296086 500k 1
308M 5725026 57281G  4438M  572503G 57294686 500k 2
Ports [~/ || [ 314 57256 578G 4538M 5725036 | 5729568G 500k 3
Port6 [ ||| 3.08M 57256 S72808G  4618M 5725016 | 5729628G 500k 4
port7 [/ || [30MM 572504G  572808G  4378M 5725016 | 5729338G 500k 5
B 57256 ST280BG  4638M  572501G | 57296486 500k 6
306M 57256 5728066 4838M 5725036 | 5729868G 500k 7
31M 57256 S7281G 4398M 5725036 57204286 500k g
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Power Result-Non-Beamforming NSS1

Appendix B.1

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) (W)
802.11a_(6Mbps)_8TX - - - -
5.25-5.35GHz 20.22 0.10520 2372 0.23550
5.47-5.725GHz 2122 0.13243 24.04 0.25351
5.725-5.85GHz 14.36 0.02729 17.76 0.05970
802.11ac VHT20_Nss1,(MCS0)_8TX - - - -
5.25-5.35GHz 2067 0.11668 2417 0.26122
5.47-5.725GHz 2151 0.14158 2433 0.27102
5.725-5.85GHz 14.40 0.02754 17.80 0.06026
802.11ac VHT40_Nss1,(MCS0)_8TX - - - -
5.25-5.35GHz 23.09 0.20370 26.59 0.45604
5.47-5.725GHz 2384 0.24210 26.66 0.46345
5.725-5.85GHz 12.74 0.01879 16.14 0.04111
802.11ac VHT80_Nss1,(MCS0)_8TX - - - -
5.25-5.35GHz 2363 0.23067 2713 0.51642
5.47-5.725GHz 2357 0.22751 26.39 0.43551
5.725-5.85GHz 8.25 0.00668 11.65 0.01462
802.11ac VHT160_Nss1,(MCS0)_8TX - - - -
5.15-5.25GHz 21.88 0.15417 25.38 0.34514
5.25-5.35GHz 2217 0.16482 2567 0.36898
5.47-5.725GHz 23.02 0.20045 2584 0.38371
SPORTON INTERNATIONAL INC. Page No. B1 of B4
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Power Result-Non-Beamforming NSS1 Appendix B.1

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 Port 5 Port 6 Port 7 Port 8 F,T:v‘fe'r 'T_‘I’r"r‘:ft’ EIRP | EIRP Limit
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11a_(6Mbps)_8TX - - - - - - - - - - - - - -
5260MHz Pass 6.50 10.76 1110 10.90 1136 1133 1153 10.19 12,06 2022 2348 2372 30.00
5300MHz Pass 6.50 1113 1123 10.87 1115 10.94 1147 10.11 1158 20.11 2348 2361 30.00
5320MHz Pass 6.50 10.89 1145 10.81 1127 11.01 1147 10.16 1158 20.13 2348 2363 30.00
5500MHz Pass 5.82 12.31 1172 11.93 12,68 12.23 1.71 11.07 1240 21.06 23.98 23.88 30.00
5580MHz Pass 5.82 12,51 11.98 11.88 12,61 12.48 11.83 1136 1267 2122 23.98 24.04 30.00
5700MHz Pass 5.82 12.16 1159 1138 12.49 1131 1162 1139 12.72 20.89 23.98 2371 30.00
5720MHz Straddle 5.47-5.725GHz Pass 5.82 12.27 11.87 1136 12,67 1161 1159 11.29 12,81 21.00 23.03 23.82 29.03
5720MHz Straddle 5.725-5.85GHz Pass 6.40 5.78 4.94 488 5.87 543 455 418 6.55 14.36 29.60 17.76 36.00
802.11ac VHT20_Nss1,(MCS0)_8TX - - - - - - - - - - - - - -
5260MHz Pass 6.50 1148 1123 11.76 1186 1162 12.14 10.40 12.37 2067 2348 24.17 30.00
5300MHz Pass 6.50 1124 1135 1158 1135 1133 1196 1047 173 2040 2348 2390 30.00
5320MHz Pass 6.50 1105 1154 10.95 1161 11.12 1197 1042 1140 2031 2348 2381 30.00
5500MHz Pass 5.82 12.75 1187 1211 12.97 12.27 11.70 1120 1262 2125 23.98 24.07 30.00
5580MHz Pass 5.82 12.88 12.25 12.21 12.97 12.78 1190 1120 13.25 2151 2398 2433 30.00
5700MHz Pass 5.82 1242 11.99 177 12,60 1178 11.87 1164 13.01 21.19 23.98 2401 30.00
5720MHz Straddle 5.47-5.725GHz Pass 5.82 1178 10.72 10.61 12.15 1113 10.65 1041 1227 2030 23.19 23.12 29.19
5720MHz Straddle 5.725-5.85GHz Pass 6.40 5.48 5.19 489 6.18 5.44 465 458 6.22 14.40 29.60 17.80 36.00
802.11ac VHT40_Nss1,(MCS0)_8TX - - - - - - - - - - - - - -
5270MHz Pass 3.50 13.68 14.01 13.83 14.29 13.96 14.44 1318 1485 23.09 23.98 2659 30.00
5310MHz Pass 3.50 13.71 14.08 13.58 14.14 1359 14.25 13.30 14.08 2288 2398 26.38 30.00
5510MHz Pass 2.82 1473 1450 14.38 15.37 15.04 14.41 13.79 15.29 2375 2398 26,57 30.00
5550MHz Pass 2.82 14.86 1456 14,65 15.49 15.28 1425 14.00 15.18 23.84 23.98 26.66 30.00
5670MHz Pass 2.82 1458 15.02 14.39 15.31 15.24 1426 14.14 15.14 2381 23.98 26.63 30.00
5710MHz Straddle 5.47-5.725GHz Pass 2.82 1459 14.09 13.89 14.97 14.06 13.58 1349 15.27 2332 23.98 26.14 30.00
5710MHz Straddle 5.725-5.85GHz Pass 340 407 367 3.22 462 3.53 3.1 2.54 447 12.74 30,00 16.14 36.00
802.11ac VHT80_Nss1,(MCS0)_8TX - - - - - - - - - - - - - -
5290MHz Pass 3.50 14,53 14.70 14.34 14.85 14.38 15.06 13.57 15.13 2363 23.98 2713 30.00
5530MHz Pass 2.82 1443 14,31 14.10 14.99 14.83 14.16 1345 15.00 2347 23.98 26.29 30.00
5610MHz Pass 2.82 14.42 14,62 13,81 14.79 14.87 13.90 1344 14.94 2341 23.98 2623 30.00
5690MHz Straddle 5.47-5.725GHz Pass 2.82 14,60 14.79 14.13 15.21 15.01 13.82 13.72 14.78 2357 23.98 2639 30.00
5690MHz Straddle 5.725-5.85GHz Pass 340 -0.98 -0.80 1.23 0.38 0.26 145 -2.56 -0.83 8.25 30.00 1165 36.00
802.11ac VHT160_Nss1,(MCS0)_8TX - - - - - - - - - - - - - -
5250MHz Pass 3.50 1253 12.80 12.78 12.96 12.61 13.23 12.18 13.55 2188 30.00 2538 36.00
5250MHz Pass 3.50 12.90 13.24 12.37 13.37 13.31 13.65 12.35 13.73 2217 23.98 2567 30.00
5570MHz Pass 2.82 14.18 13.86 1352 14,62 14.41 13.71 12.90 14.47 23.02 23.98 25.84 30.00
DG = Directional Gain; Port X = Port X output power
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Power Result-Non-Beamforming NSS1

Appendix B.1

802.11a_(6Mbps)_8TX AV Power 802.11ac VHT40_Nss1,(MCS0)_8TX AV Power
5720MHz Straddle 5.47-5.725GHz 5710MHz Straddle 5.725-5.85GHz
[ cnrreq s ' [por1 [~ | [ cnrreq Il ' [ pont [ |
5.71GHz 0 Port2 [ 5.735GHz Port2 [/
S;EGH 5 Port3 [/ SE;H Port3 [~/
2 z
RBW -10+ Port4 ’_ REBW Port4 ,_
1MHz =9 Port5 [/ 1MHz Port5 [/
VEW 20 Port6 [ VW Port6 [
IMH i IMH
Swee;'ﬁma = Port7 W Swea;Tlme Port7 W
201ms =09 Portg | | 201ms pons [ |
Detector Type -35 Detector Type
RMS -40- RMS
CPEW CPEW
30MHz 5 20MHz i
{ ) s ; ; ! )i s ; i
563G 56856 SG9G 56956 576 57056 5716 57156 5726 57256 573G 57356 574G 57156 571756 5726 572256 525G 572756 573G 573256 5735G 57356 5746 57425G 5745G STATSG 575G 57525G 5556
Sum=Total Power [ Sum=Total Power [
PX=Port X Sum(dBm) Pl(Bm)  P2(dBrm) P3(dBm] P4(dBm)  PS(cBm) P6(dBm) P7(dBm) P8(dBm] PX=Port X Sum(dBm) PL(dBm] F2(dBm) P3(dBrm) P4(dBrm) PS(dBm] P6(dBm]  P7(dBm)  P8(dBrm)
2.00 1227 1187 113 1267 1161 1150 1129 1281 1274 407 367 EF7] 4562 353 11 254 447
802.11a_(6Mbps)_8TX AV Power 802.11ac VHT80_Nssl1,(MCS0)_8TX AV Power
5720MHz Straddle 5.725-5.85GHz 5690MHz Straddle 5.47-5.725GHz
= 1[I ! [Cbor1 [~ | [ chreq 1 °- : [ Por1 [~ |
55.735GH1 Port2 [~/ SS.t’*SGHz -5- Port2 [
pan pan
Tow | Port3 [~ T -10- Port3 [/
RBW Port4 ’_ RBW -15- Port 4 ,_
1MHz Port5 [ 1MHz 20- Ports [~
VEW Port6 [ YEW 25 Port6 [
3MH 3MH .
Swee;T\me Port? [~ Swee;Time e Port? [
201ms Portd [ | 201ms Portg [
Detector Type Detector Type =59
RMS RMS -40- :
CPEW CPEW .5 :
20MHz : e - — 150MHz by ’ :
{ ) s~ ; ; ! ) s H !
57156 571756 572G 5.7225G 525G 572756 5736 573256 57356 573756 5746 S57425G 5745G 574756 ST56 5J525G 57556 556 5526 550G 5566 558G S6G 562G 564G 566G 568G 5IG 572G 576 576G 5786 586
Sum=Total Power [ Sum=Total Power [
PX=Port X Surn(dBm) P1(cBm) | P2(dBrn) P3(dBm]  P4(dBrm) | P5(cBrm) P6(dBrm)  P7(dBrm) PB(dBrm] P=Port X Sum(dBrm) P1(dBrm]  P2(dBm) P3(dBrm)  P4(dBrm) PS(dBm] PG(dBrm]  P7(dBrm) | PB(dBrm)
1436 578 494 488 587 543 455 418 655 15 1460 1479 1413 1521 1501 1382 1372 1478
802.11ac VHT20 Nss1,(MCS0) 8TX AV Power 802.11ac VHT80 Nss1,(MCS0) 8TX AV Power
5720MHz Straddle 5.47-5.725GHz 5690MHz Straddle 5.725-5.85GHz
ITes [ E T [ Pon1 [~ | [ chreq 1 °- f Portl [~/ |
SSJIGHZ 0 Port2 [ SS.BSGHZ : Port2 [~
pan ra pan
C— < Port3 [ o] Port3 [
REW 10+ Portd [ REW Portd [
1MHz =59 Ports [/ 1MHz Ports [~
L -20-| Port6 [ VEW Port6 [
IMH 3MH
SWEE;TH’HE = Port? [/ SWEE;TimE Port? |/
201ms -30- | Portd [ 20Lms | Portd [
Detector Type 35| § Detector Type )
RMS -40-| RMS
CP BW CPBW
30MHz Ny ; 20MHz ! !
{ )| s0-] ; i ! ) s~ i i
5686 56856 569G 56956  57G 5056 571G 57156 5726 575G 573G 573G 574G 57156 571756 5726 572256 57256 572756 573G 573256 57356 573756 574G 574256 57456 574756 575G 575256 57556
Sum=Total Power [ ) Sum=Total Power | |
PX=Port X Sum(dBm) Pl(dBm)  P2(dBrm) P3(dBm]  P4(dBm)  P5(cBm) PA(dBm)  P7(dBm) PB(dBm] PX=Port X Sum(dBm) P1(dBm]  P2(dBm) P3(dBm) P4(dBrm) PS(dBm] P6(dBm]  P7(dBrm) | PB(dBm)
2030 178 1032 1061 (1245 1143 1065 1041 1227 335 008 | 080 123 038 036 4145 25 | 083
802.11ac VHT20_Nss1,(MCS0)_8TX AV Power 802.11ac VHT160_Nssl1,(MCS0)_8TX AV Power
5720MHz Straddle 5.725-5.85GHz 5250MHz
[ cnrreq s ! [pon1 [~ | [ cnrreq (R pon1 [~ |
SE.BEGHz Port2 [ S5.1IfGHz 5= Port2 [~/
pan pan
[owrz | Port3 [/ Ty -10- Port3 [~/
RBW Port4 ’_ REBW 15— Port4 ,_
1MHz Ports [ 1MHz 20- Port5 [
VEW VEW
s Portf [/ e e Port6 [/
Sweep Time Port7 W Sweep Time 30— Port7 W
201ms Portd [ 201ms Port8 |
Detector Type . Detector Type <£9 )
RMS RMS -40-
P EW CPEW .
20MHz 160MHz ’ ; ‘
{ )50 i : L ) s : :
57156 571756 572G 57225G 57256 572756 5736 5J325G 57356 573756 5746 574256 5745G 5T4TSG 556 575256 5556 5016 5086 5066 5086 51G 512G 5146 5166 518G 5JG 5226 524G 526 5286 536 5336
Sum=Total Power [ Sum=Total Power [
PX=Port X Sum(dBm) Pl(Bm)  P2(dBrm) P3(dBm] P4(dBm)  PS(dBm) P6(dBm) P7(dBm) PB(dBm] PX=Port X Sum(dBm) PL(dBm] P2(dBm) P3(dBm) P4(dBrm) PS(dBm] P6(dBm]  P7(dBm)  P8(dBm)
1440 548 519 489 618 544 465 458 622 188 1253 1280 1278 1206 1261 1323 1218 1355
802.11ac VHT40_Nss1,(MCS0)_8TX AV Power 802.11ac VHT160_Nss1,(MCS0)_8TX AV Power
5710MHz Straddle 5.47-5.725GHz 5250MHz
[ cnfreq s ' Porl [~ | [ chrreq Il [Pt [~ |
|5 coHr 0+ Port2 [/ |s336tz Port2 [
pan = pan
140MHz > W 320MH: i
o -10-| Portd [/ RBW Potd [
1MHz £ Ports [ 1MHz Port5 [
‘;mz -20- Port6 [/ “;THZ Portf [~
Sweep Time = Port7 W Sweep Time Port7 W
201ms =19 | Portd [ | 201ms | Pots [ |
Detector Type =35 Detector Type
RMS -40-| RMS
CPEW CPEW
T0MHz By : 160MHz : "
{ ) -0~ : : ! ) - : !
562G 563G 564G 5656 5666 567G 568G SE0G 576G 571G 5726 SI36  STUG 575G 576G 5176 516G 5226 5246 56 S28G 536 532G 534G 5366 5386 54G 5426 5446 S466 549G
Sum=Total Power [ Sum=Total Power [
PX=Port X Sum(dBm) PL(dBm) P2(dBrn) P3(dBm] P4(dBm) PS(dBm) P6(dBm) P7(dBm) PB(dBm] PX=Port X Sum(dBm) PL(dBm] P2(dBm) P3(dBrm) P4(dBrm) PS(dBm] PG(dBm]  P7(dBrm)  PB(dBm)
232 1450 1409 1389 1497 1406 1358 1349 1527 217 1290 1326 1237 1337 1331 1365 1235 1373
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Power Result-Non-Beamforming NSS1

Appendix B.1

802.11ac VHT160_Nss1,(MCS0)_8TX

5570MHz

Ch Freq 0

5.57GHz

Span

229.6845MHz

RBW
1MHz

VBW

3MHz
Sweep Time

201ms

Detector Type

RMS5

CPBW

153.123MHz

A 504, | -
5.455158G 548G 556G

Sum=Total Power [

1
552G

'
554G

'
5.56G

'
558G

|
566G

1
5626

PX=Port X Sum(dBm] P1{dBm) P2(dBm)
23.02 1418 1336

P3(dBm)
1352

P4(dBm)  P5(dBm) P&(dBm) P7(dBm) P3(dBm)

1462

1441

1371

1290

1447

| H
564G

'
566G

AV Power
" port1 FRC7!
Port2 [
Port3 [
Portd [
Ports [
Portf [
Port7 [~/
Portd [
56848426
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FAX': 886-3-327-0973

Page No.

B4 of B4

732723-01



Power Result-Non-Beamforming NSS2 Appendix B.2

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) (W)
802.11ac VHT20_Nss2,(MCS0)_8TX - - - -
5.25-5.35GHz 23.39 0.21827 29.89 0.97499
5.47-5.725GHz 23.93 0.24717 29.75 0.94406
5.725-5.85GHz 17.02 0.05035 2342 0.21979
802.11ac VHT40_Nss2,(MCS0)_8TX - - - -
5.25-5.35GHz 23.95 0.24831 2745 0.55590
5.47-5.725GHz 23.85 0.24266 26.67 0.46452
5.725-5.85GHz 12.88 0.01941 16.28 0.04246
802.11ac VHT80_Nss2,(MCS0)_8TX - - - -
5.25-5.35GHz 2352 0.22491 27.02 0.50350
5.47-5.725GHz 23.96 0.24889 26.78 0.47643
5.725-5.85GHz 8.30 0.00676 11.70 0.01479
802.11ac VHT160_Nss2,(MCS0)_8TX - - - -
5.15-5.25GHz 2342 0.21979 26.92 0.49204
802.11ac VHT160_Nss2,(MCS0)_8TX - - - -
5.25-5.35GHz 23.80 0.23988 27.30 0.53703
5.47-5.725GHz 2351 0.22439 26.33 0.42954
SPORTON INTERNATIONAL INC. Page No. : B10ofB3
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Power Result-Non-Beamforming NSS2 Appendix B.2

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 Port 5 Port 6 Port 7 Port 8 F,T:v‘fe'r 'T_‘I’r"r‘:ft’ EIRP | EIRP Limit
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHT20_Nss2,(MCS0)_8TX - - - - - - - - - - - - - -
5260MHz Pass 6.50 14.24 15.01 14,64 14,63 14.00 14.02 12.91 14.94 2337 2348 2087 30.00
5300MHz Pass 6.50 14.03 14.60 14.39 14.95 14.49 13.94 12.81 14.86 2333 2348 2083 30.00
5320MHz Pass 6.50 14.54 14.91 14.49 14,62 14.34 13.83 13.02 14.82 2339 2348 29.89 30.00
5500MHz Pass 5.82 14.75 14.79 14.07 14.92 14.73 1363 13.05 1447 2337 23.98 29.19 30.00
5580MHz Pass 5.82 14.70 14,87 14,52 15.04 15.02 13.83 13.31 14.60 2355 23.98 2037 30.00
5700MHz Pass 5.82 15.27 14.95 14.72 15.30 14.85 14.43 14.35 15.18 2393 23.98 2975 30.00
5720MHz Straddle 5.47-5.725GHz Pass 5.82 13.34 1342 13.12 13.76 14.30 13.89 13.51 14.83 22.84 23.16 28.66 29.16
5720MHz Straddle 5.725-5.85GHz Pass 6.40 753 7.56 7.29 8.09 8.70 8.05 752 8.89 17.02 29.60 2342 36.00
802.11ac VHT40_Nss2,(MCS0)_8TX - - - - - - - - - - - - - -
5270MHz Pass 3.50 14.74 15.12 1475 15.40 14.94 14.85 13.85 1551 23.95 23.98 2745 30.00
5310MHz Pass 3.50 13.84 14.18 13.47 1452 14.99 14.93 13,64 15,67 2349 23.98 26.99 30.00
5510MHz Pass 2.82 14.03 14.47 1352 14,62 15.36 14.28 13.92 15.04 2344 23.98 26.26 30.00
5550MHz Pass 2.82 14.09 13.93 13.90 14,68 15.32 14.39 14.22 15.23 2353 23.98 26.35 30.00
5670MHz Pass 2.82 15.09 15.15 14.80 14.97 15.33 1424 1367 15.05 23.85 2398 26.67 30.00
5710MHz Straddle 5.47-5.725GHz Pass 2.82 14.84 14,65 14.47 15.07 14.36 14.38 13.62 15.11 2358 23.98 26.40 30.00
5710MHz Straddle 5.725-5.85GHz Pass 340 4.12 4.15 347 4.28 392 3.24 2.99 462 12.88 30.00 16.28 36.00
802.11ac VHT80_Nss2,(MCS0)_8TX - - - - - - - - - - - - - -
5290MHz Pass 3.50 14.34 14.95 14.16 14.92 14,67 14.15 13.25 15.18 2352 23.98 27.02 30.00
5530MHz Pass 2.82 14.82 14,62 14.42 15.11 14.82 14.43 13.31 14,62 2354 23.98 26.36 30.00
5610MHz Pass 2.82 14,64 1451 14,57 14,65 16.03 14.86 14.11 15.73 23.96 23.98 2678 30.00
5690MHz Straddle 5.47-5.725GHz Pass 2.82 1472 15.23 1471 15.05 15.32 14.05 1367 14.86 23.76 2398 2658 30.00
5690MHz Straddle 5.725-5.85GHz Pass 340 -1.01 052 143 0.04 0.31 -0.98 -1.91 097 8.30 30,00 1170 36.00
802.11ac VHT160_Nss2,(MCS0)_8TX - - - - - - - - - - - - - -
5250MHz Pass 3.50 1362 14.01 14.18 13.89 1457 14.90 14.14 1551 2342 30,00 2692 36.00
802.11ac VHT160_Nss2,(MCS0)_8TX - - - - - - - - - - - - - -
5250MHz Pass 3.50 14.28 14.83 13.49 14.92 15.58 14.85 14.03 15.70 23.80 23.98 27.30 30.00
5570MHz Pass 2.82 14,65 14.77 14.05 15.09 15.24 13.88 13.26 14,52 2351 2398 2633 30.00
DG = Directional Gain; Port X = Port X output power
SPORTON INTERNATIONAL INC. Page No. . B20ofB3
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Power Result-Non-Beamforming NSS2

Appendix B.2

802.11ac VHT20_Nss2,(MCS0)_8TX AV Power 802.11ac VHT80_Nss2,(MCS0)_8TX AV Power
5720MHz Straddle 5.47-5.725GHz 5690MHz Straddle 5.725-5.85GHz
[ cnrreq s ' [por1 [~ | [ cnrreq (R I [ | ron1 [~ ]
5.716Hz 0-] Port2 [ 5.735GHz -5 - N PR | Port2 [/
Span 5] Port3 [/ 3pan 10— ! k' : Port3 [/
60MH 40MH
RO =19 Ports [ REW 15— Porta [
1MHz =9 Port5 [/ 1MHz 204 Port5 [/
VEW 20 Port6 [ VW Port6 [
25+
IMH | 3IMH
Swee;'ﬁma = Port7 W Swea;Tlme 30- Port7 W
201ms =09 Portg | | 201ms Por8 |
Detector Type -35- Detector Type =59
RMS -40-| RMS -40-
P BW P EW 45
30MHz = ! 20MHz :
{ J| -s0- ; ; { J| -s0- ; ;
563G 56856 SG9G 56956 576 57056 5716 57156 5726 57256 573G 57356 574G 57156 571756 5726 572256 525G 572756 573G 573256 5735G 57356 5746 57425G 5745G STATSG 575G 57525G 5556
Sum=Total Power [ Sum=Total Power [
PX=Port X Sumn(dBm) PL(dBr) | P2(cBrm) P3(dBm) P4(dBrm) | PS(dBrm) PG(dBm) | P7(dBm) PS(dBm) PX=Port X Sum(dBm) P1(dBm) | P2(dBm) P3(dBm) P4(dBr) PS(cBm] P6(dBm) | P7(dBr) | P8(dBm)
2284 1336 1342 1312 1376 1430 1389 1351 1483 330 101 052 113 004 031 098 191 097
802.11ac VHT20_Nss2,(MCS0)_8TX AV Power 802.11ac VHT160_Nss1,(MCS0)_8TX AV Power
5720MHz Straddle 5.725-5.85GHz 5250MHz
= 1[I [Cbor1 [~ | [ chreq 1 5 [ Por1 [~ |
5.735GHz Port2 [~/ 517GHz Port2 [
3pan Port3 [~/ 3pan Port3 [~/
40MH 320MH
RBW Portd [ B Portd [
1MHz Ports [~/ 1MHz Ports [
VEW Port6 [ YEW Port6 [
3MH 3MH
Swee;T\me Port? [~ Swee;Time Port? [
201ms Portd [ | 201ms Portg [
Detector Type Detector Type
RMS RMS
P BW P BW
20MHz ; 160MH:z ;
{ J| -s0- ; ; { J| -s0- ;
57156 571756 572G 5.7225G 525G 572756 5736 573256 57356 573756 5746 S57425G 5745G 574756 ST56 5J525G 57556 5016 5086 5066 5086 S1G 512G 5146 5166 518G 521G 5226 524G 526G 5286 536 533G
Sum=Total Power [ Sum=Total Power [
PX=Port X Surn(dBm) PL(dBrm) | P2(dBrm) P3(dBm) Pd(dBrm) | PS(dBrm) PG(dBm) | P7(dBr) PB(dBrm) PX=Port X Sum(dBm) P1(dBm) | P2(dBm) P3(dBm) PA(dBrm) PS(cBm] P6(dBm) | P7(dBr) | P8(dBm)
17.02 753 7.56 729 800 8.70 305 752 .89 242 1362 1401 1448 1389 1457 1480 1414 1551
802.11ac VHT40 Nss2,(MCS0) 8TX AV Power 802.11ac VHT160 Nss2,(MCS0) 8TX AV Power
5710MHz Straddle 5.47-5.725GHz 5250MHz
ITes [ E : [ Pon1 [~ | [ chreq 1 [ Pon1 [~ |
5.60GHz 0 Port2 [~ 5336Hz Port2 [~
= 5 Port3 [ = Port3 [
140MH 320MH
T =9 Portd [ i Portd [/
1MHz =59 Ports [/ 1MHz Ports [~
L -20-| Port6 [ VEW Port6 [
3MH 3MH
SWEE;TH’HE = Port? [/ SWEE;TimE Port? |/
201ms -30- Portd [ 20Lms | Portd [
Detector Type 35| § Detector Type )
RMS -40-| RMS
P BW CPEW
T0MHz “ 7 — WPRPTR e : 160MHz : f
{ J| -s0- ' ; L J| -s0- ; |
562G 563G 5646 565 5666 567G 5686 5696 576 5716 5726 5736 STAG 5756 576G 5176 ' 546G 5226 521G 526G 528G 536 5326 534G 536G 5386 546 5426 541G 5466 5496
Sum=Total Power [ ) Sum=Total Power | |
PX=Port X Sum(dBm) PL(dBrm) | P2(dBrm) P3(dBm) | P4(dBm) | P5(dBm) PG(dBm) | P7(dBm) P3(dBm) PX=Port X Sum(dBm) P1(dBm) | P2(dBm) P3(dBm) P4(dBrm) | PS(dBm] PG(dBm) | P7(dBr) | P8(dBm)
258 148 1465 1417 1507 1436 1438 1362 1511 2380 1428 1483 1349 1482 1558 1485 1403 1570
802.11ac VHT40_Nss2,(MCS0)_8TX AV Power
5710MHz Straddle 5.725-5.85GHz
[ cnreq s ! [pon1 [~ |
|57356Hz Port2 [~/
pan
o | Port3 [/
RBW Portd [
1MHz Port5 [~/
VEW Portf [
IMH
Swee;'ﬁma Port7 W
201ms Portd [
Detector Type .
RMS
P BW
20MHz ;
{ J| -50- i i
57156 571756 572G 57225G 57256 572756 5736 5J325G 57356 573756 5746 574256 5745G 5T4TSG 556 575256 5556
Sum=Total Power [
PX=Port X Sumn(dBm) PL(dBrm) | P2(cBrm) P3(dBm) P4(dBrm) | PS(dBm) PG(dBm) | P7(dBm) PS(dBm)
1288 412 415 317 4.8 392 324 299 4.62
802.11ac VHT80_Nss2,(MCS0)_8TX AV Power
5690MHz Straddle 5.47-5.725GHz
(Ten Freq 1o ; " Port1 [~ ]
|55k 5] Port2 [
pan
300MHz 10 Port3 [~/
RBW 15| Portd [/
1MHz 204 Ports [~
VBW Porth [
IMHz =i
Sweep Time 204 Port7 W
201ms Portg [ |
Detector Type =5
RMS 40 )
CPEw 45+ %
150MHz — b : - 4
{ J| -s0- : !
556G 5326 551G 5356 558G S56G 562G S64G 566G S68G 571G S5J2G 574G 576G 578G  58G
Sum=Total Power [
PX=Port X Surn(dBm) PL(dBrm) | P2(dBrm) P3(dBm) P4(dBrm) | P5(dBrm) PG(dBm) | P7(dBr) PB(dBm)
2376 1472 1523 1471 1505 1532 1405 1367 1486
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Power Result- Beamforming NSS1

Appendix B.3

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) (W)
VHT20_Nss1_8TX - - - -
5.25-5.35GHz 2053 0.11298 29.83 0.96161
5.47-5.725GHz 2187 0.15382 29.96 0.99083
5.725-5.85GHz 14.99 0.03155 2469 0.29444
VHT40_Nss1_8TX - - - -
5.25-5.35GHz 20.66 0.11641 29.96 0.99083
5.47-5.725GHz 21.69 0.14757 29.78 0.95060
5.725-5.85GHz 117 0.01309 2087 0.12218
VHT80_Nss1_8TX - - - -
5.25-5.35GHz 20.61 0.11508 2991 0.97949
5.47-5.725GHz 2155 0.14289 29.64 0.92045
5.725-5.85GHz 5.89 0.00388 15.59 0.03622
VHT160_Nss1_8TX - - - -
5.15-5.25GHz 20.24 0.10568 29.54 0.89950
5.25-5.35GHz 20.21 0.10495 29,51 0.89331
5.47-5.725GHz 2127 0.13397 29.36 0.86298
SPORTON INTERNATIONAL INC. Page No. B1 of B3
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Power Result- Beamforming NSS1 Appendix B.3

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 Port 5 Port 6 Port 7 Port 8 F,T:v‘fe'r 'T_‘I’r"r‘:ft’ EIRP | EIRP Limit
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
VHT20_Nss1_8TX - - - - - - - - - - - - - -
5260MHz Pass 9.30 1183 1148 12.06 1133 10.93 1167 1107 1148 2053 2068 2083 30.00
5300MHz Pass 9.30 1187 1135 12.08 1132 10.80 1164 1058 1103 2039 2068 2969 30.00
5320MHz Pass 9.30 1178 1132 12.22 1148 10.99 1.71 10.51 11.16 2045 2068 2975 30.00
5500MHz Pass 8.09 13.14 12.74 13.84 1247 11.80 12,50 11.85 13.24 2178 21.89 20.87 30.00
5580MHz Pass 8.09 13.75 12.88 1357 12,60 11.96 12.37 11.95 13.23 2187 21.89 29.96 30.00
5700MHz Pass 8.09 13.12 12.98 13.32 1165 12.39 12.56 12.80 1312 21.80 21.89 29.89 30.00
5720MHz Straddle 5.47-5.725GHz Pass 8.09 12.30 1.71 12.32 10.78 1146 1133 11.07 12.08 2069 21.03 2878 29.12
5720MHz Straddle 5.725-5.85GHz Pass 9.70 6.35 6.07 6.71 5.03 5.96 552 5.36 6.38 14.99 26.30 24.69 36.00
VHT40_Nss1_8TX - - - - - - - - - - - - - -
5270MHz Pass 9.30 173 12.13 1211 1197 1136 11.12 1114 11.16 2064 2068 2994 30.00
5310MHz Pass 9.30 1242 1181 12.22 173 13 1123 1129 121 20,66 2068 29.96 30.00
5510MHz Pass 8.09 1331 12.80 13.18 12.19 1151 1158 1152 1268 2143 2189 2952 30.00
5550MHz Pass 8.09 12.86 12.86 12.82 1187 1143 1188 1142 12,69 2130 2189 2939 30.00
5670MHz Pass 8.09 12,65 12.98 12.86 12.24 1190 10.86 10.08 12,64 21.16 2189 29.25 30.00
5710MHz Straddle 5.47-5.725GHz Pass 8.09 13.86 12.42 13.25 11.87 12.72 12,07 1174 12.87 2169 21.89 2978 30.00
5710MHz Straddle 5.725-5.85GHz Pass 9.70 3.02 2.21 3.16 145 2.37 163 0.84 1.96 1117 2630 20.87 36.00
VHT80_Nss1_8TX - - - - - - - - - - - - - -
5290MHz Pass 9.30 12,00 1161 11.93 1142 11.18 11.87 11.08 11.41 2061 2068 2991 30.00
5530MHz Pass 8.09 12.23 12.00 1357 12.75 123 12.28 12,03 12.76 2155 21.89 2964 30.00
5610MHz Pass 8.09 13.49 13.06 1346 11.93 1142 11.20 1178 1159 2136 21.89 2945 30.00
5690MHz Straddle 5.47-5.725GHz Pass 8.09 12.71 12.35 13.04 12.19 1176 10.94 10.25 12.79 21.12 2189 2921 30.00
5690MHz Straddle 5.725-5.85GHz Pass 9.70 -2.49 2.91 264 252 271 451 543 -2.82 5.89 26.30 15.59 36.00
VHT160_Nss1_8TX - - - - - - - - - - - - - -
5250MHz Pass 9.30 1123 10.66 1199 10.74 1154 10.98 10.96 141 2024 26.70 2954 36.00
5250MHz Pass 9.30 1163 1125 1138 1185 10.26 1110 10.60 1114 2021 2068 2951 30.00
5570MHz Pass 8.09 12.90 12.64 12.80 12.21 1.71 1183 1105 12.49 2127 2189 29.36 30.00
DG = Directional Gain; Port X = Port X output power
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Power Result- Beamforming NSS1

Appendix B.3

VHT20-BF_Nss1_8TX AV Power VHT80-BF_Nssl1l_8TX AV Power
5720MHz Straddle 5.47-5.725GHz 5690MHz Straddle 5.725-5.85GHz
[ cnrreq s [por1 [~ | [ cnrreq 1 =7 I [ pont [ |
SS.?lGHz 0 Port2 [ SS.BEGHZ 10 Port2 [
pan 5 pan
o | Port3 [/ vz || a5 Port3 [~/
RBW -10-| Ports [ "7 RBW Pt [
1MHz =9 Port5 [/ 1MHz -20- Port5 [/
VEW 20 Port6 [ VW 25 Port6 [
IMH | 3IMH T
Swee;'ﬁma = Port7 W Swea;Tlme Port7 W
201ms =09 Portg | | 201ms 307 pons [ |
Detector Type -35 Detector Type 35—
RMS -40- RMS
P BW . P EW 40+
[30MHz | 5 : 20MHz : T ’ A
{ J| -s0- ; ; { J| a5 | T ——
563G 56856 SG9G 56956 576 57056 5716 57156 5726 57356 573G 57356 574G 57156 571756 572G 57225G 525G 572756 5736 57325G 5735G 57356 5746 57425G 5745G STATSG 575G 57525G 5556
Sum=Total Power [ Sum=Total Power [
PX=Port X Sumn(dBm) PL(dBr) | P2(cBrm) P3(dBm) P4(dBrm) | PS(dBrm) PG(dBm) | P7(dBm) PS(dBm) PX=Port X Sum(dBm) P1(dBm) | P2(dBm) P3(dBm) P4(dBr) PS(cBm] P6(dBm) | P7(dBr) | P8(dBm)
2070 1230 171 1232 1078 1146 1133 1107 1208 589 249 291 266 -252 271 45 543 282
VHT20-BF_Nss1_8TX AV Power VHT160-BF_Nss1_8TX AV Power
5720MHz Straddle 5.725-5.85GHz 5250MHz
= (B N T | pon1 [~ ] [ chreq 1 °- [ Por1 [~ |
Ls.?ssGHz | 0 s | Port2 [~ |5 17GHr 5 Port2 [~
pan 5+ pan o
Tow | Port3 [~ BT 10 Port3 [/
RBW =9 Portd [ RBW 15 Portd [
1MHz =9 Port5 [ 1MHz 20- Ports [~
VEW 20 Port6 [ YEW 25 Port6 [
3MH 3MH i
Swee;T\me = Port? [~ Swee;Time e Port? [
201ms = Portd [ | 201ms Portg [
Detector Type -35-] Detector Type =59
RMS 40| RMS. -40-
P BW | P BW "
20MHz - [1eomHz | 0 : !
{ J| -s0- i { J| -s0- ! ;
57156 571756 572G 5.7225G 57256 572756 5736 573256 57356 573756 5746 57425G 5745G 574756 ST56 575256 57556 5016 5086 5066 5086 S1G 512G 5146 5166 518G 521G 5226 524G 526G 5286 536 5336
Sum=Total Power [ Sum=Total Power [
PX=Port X Surn(dBm) PL(dBrm) | P2(dBrm) P3(dBm) Pd(dBrm) | PS(dBrm) PG(dBm) | P7(dBr) PB(dBrm) PX=Port X Sum(dBm) P1(dBm) | P2(dBm) P3(dBm) PA(dBrm) PS(cBm] P6(dBm) | P7(dBr) | P8(dBm)
14.99 635 6.07 671 503 5.96 552 536 638 024 1123 1066 1189 1074 1154 1088 1086 1141
VHT40-BF_Nss1_8TX AV Power VHT160-BF_Nss1_8TX AV Power
5710MHz Straddle 5.47-5.725GHz 5250MHz
ITes [ [ Pon1 [~ | [ chreq 1 °- [ Pon1 [~ |
55.5QGHZ -5-| Part 2 W SS.EEGHZ Port2 W
pan pan
I -10- Port3 [ BT Port3 [
REW 15— Portd [ REW Portd [/
1MHz 204 Ports [ 1MHz Port5 [
VBW . VBW
= ot [ o Port6 [
3MH iz
SWEE;TH’HE =7 Port? [/ Sweep Time Port? |/
201ms | Portd [ 20Lms | Portd [
Detector Type =59 § Detector Type )
RMS -40 RMS
P BW 15— CPEW
[70MHz | i i ! ! 160MHz :
{ J| -s0- ; ; L J| -s0- !
5626 563G 564G 5656 5666 567G 568G 5606 576G 5716 5726 5736 5746 575 576G 5176 | 506G 526 521G 5266 528G 536G 532G 531G 536G 5386 546 5436 541G 5466 5496
Sum=Total Power [ Sum=Total Power | |
PX=Port X Sum(dBm) PL(dBrm) | P2(dBrm) P3(dBm) | P4(dBm) | P5(dBm) PG(dBm) | P7(dBm) P3(dBm) PX=Port X Sum(dBm) P1(dBm) | P2(dBm) P3(dBm) P4(dBrm) | PS(dBm] PG(dBm) | P7(dBr) | P8(dBm)
21.69 1386 1242 1325 1187 1272 1207 1174 1287 021 1163 1125 1138 1185 1026 1110 1060 1114
VHT40-BF_Nss1_8TX AV Power
5710MHz Straddle 5.725-5.85GHz
[ cnreq I © I [pon1 [~ |
\SS.BSGHI | 5| ! Port2 [~
pan
I -10-| Port3 [/
REW 15+ Portd [
1MHz 204 ! Ports [
VBW |
rvoee == | Portf [/
Sweep Time 304 Port7 W
201ms | | Pots [
Detector Type <9 ! .
RMS 40+
P BW 45
20MHz
¢ ] -50- |
57156 571756 572G 57225G 525G 572756 5736 5J325G 57356 573756 5746 S57425G 5745G 574TSG 5T56 575256 5556
Sum=Total Power [
PX=Port X Sumn(dBm) PL(dBrm) | P2(cBrm) P3(dBm) P4(dBrm) | PS(dBm) PG(dBm) | P7(dBm) PS(dBm)
1117 302 21 316 145 237 163 084 1.96
VHT80-BF_Nssl1_8TX AV Power
5690MHz Straddle 5.47-5.725GHz
(Ten Freq 1o " Port1 [~ ]
|55k 5] Port2 [
pan
oo | -10 Port3 [~/
RBW 15| Portd [/
1MHz 204 Ports [~
VBW Porth [
IMHz =i
Sweep Time 204 Port7 W
201ms | Portd [ |
Detector Type =5
RIMS -40 »
P BW 45 Jipes " eI i
[150mHz | : :
{ J| -s0- ! !
556G 5326 551G 5356 558G 56G 562G S64G 566G S68G 571G S5J2G 574G 576G 578G 586
Sum=Total Power [
PX=Port X Surn(dBm) PL(dBrm) | P2(dBrm) P3(dBm) P4(dBrm) | P5(dBrm) PG(dBm) | P7(dBr) PB(dBm)
112 1271 1235 1304 1219 1176 1084 1025 1279
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Power Result- Beamforming NSS2

Appendix B.4

Summary
Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) (W)
VHT20_Nss2_8TX - - - -
5.25-5.35GHz 2337 0.21727 29.97 0.99312
5.47-5.725GHz 23.91 0.24604 29.81 0.95719
5.725-5.85GHz 16.92 0.04920 2362 0.23014
VHT40_Nss2_8TX - - - -
5.25-5.35GHz 23.30 0.21380 29.90 0.97724
5.47-5.725GHz 23.92 0.24660 29.82 0.95940
5.725-5.85GHz 13.32 0.02148 20.02 0.10046
VHT80_Nss2_8TX - - - -
5.25-5.35GHz 23.35 0.21627 29.95 0.98855
5.47-5.725GHz 23.95 0.24831 29.85 0.96605
5.725-5.85GHz 8.41 0.00693 15.11 0.03243
VHT160_Nss2_8TX - - - -
5.15-5.25GHz 23.26 0.21184 29.86 0.96828
5.25-5.35GHz 23.21 0.20941 29.81 0.95719
5.47-5.725GHz 2363 0.23067 2953 0.89743
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